YANMAR PARTS CATALOG

0CK10-M27601EN

Last update Jan., 2014




1. This parts caralog is the last edition Yanmar crawler backhoe B7(for Japan & Overseas).

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000YO00K 2760 May, 1992 | Disuse old edition
last edition 000Y 00K 2761 Oct., 1995
3. Model name
SECTION Column Model name

(A) B7(R) CABIN

(B) B7(R) CANOPY

| (Vehicle) (C) B7(R) AUSTRALIA

(D) B7(R) EUROPE

(E) B7(R) AMMANN

Il (Engine) (A) ATN100L -RB

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

L d

t0 use +!an sim

Be careful nol 10 Use tne

repairing causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model B7-P(R) B7-C(R)
Model Vertical 4 -cylinder water - cooled diesel
Engine
Type 4TN100L - RB
Transport length mm 6100
Dimensions | Transport width mm 2150
Transport height mm 2460
Std. bucket capacity m?® 0.25.
Std. bucket width(Outside) mm 750
Max. digging depth mm 4500(4700 Blade)
Max. cutting height mm 7350
Max. dump height mm 5500
Max. reach at ground level mm 6350
Min. swing radius mm 1075
Max. digging force(Std. bucket) kgf 4300
Travel speed km/h 4.3/2.2[4.5/2.3]
Gradability degree 30
Average ground pressure kgf/cm? 0.36[0.35] 0.37[0.36]
Track shoe width(Std.) mm 450
Width X height mm 2150 X420
Blade
Capacity m?® 0.38
Machine mass kg 7450 7500

[ ]shows to the specification of rubber crowler.




1 [m%&%%& ]
VHEICLE PAINTED COLOR

IREEE M/# 00501~
PREVIOUS COLOR M/# 00501~

HERE M/# 00536~
NEW COLOR M/# 00536~

©),
2
3 ' @
x-)(l I)(I 2 8 : ><
O
=RFR D%,;T:- iﬁi@. Painted Color (%E?
Part ription L Hw=y Munsel No. Code
v/ Yov—-LEVSATO— YANMAR Lemon Yel low
O\ | iere 10Y9/8
7 Yo7—N—7R A TO— | YANMAR Permanent Yellow
@ //% 4.92Y8.40/11. 83 4.92Y8. 40/11. 83 84
@ e [ Pue=J by a U~ | YANMAR Grayish Green 83
vl | 2,156 4.87/1.52 2.156 4.87/1.52
Yoe—=F4=TTY=" YANMAR Deep Green
O BB | i /75 6. 39862. 13/1. T3 62




Z[Eﬂﬁaﬁ% J
PAINT PART NO.

=B BEE ZHEES (Paint Part No.)

Part Paint Color 16L#(16L Can)| AL#E(4L Can) | x7° b-(SPRAY)
@ 3{: ;M:R—Lelfn;/‘(;fl E’ - 933110-91604 977620-30G71
) ym—f,;‘rm—a:en*t /Ye'“l'lfo =07 | 981101-09518 | 977620-40840 | 977620-30841
o) 3’ AN/MAT’R—G:/; ;/l;fh Jefe ;}7 Y=~ | 981101-09615 | 977620-40830 | 977620-30N41
@ |Pyv=—F4=TTU—-> 981101-09517 | 977620-40820 | 977620-30N31

YANMAR Deep Green

B[IE%ﬁmﬁgé

COLOR OF MAIN PARTS]

s
ngr—f fﬁ?wor Frika Main Parts
Q) oev—-LVEVAfTO— ERER work equipment part
YANMAR Lemon Yel low KRRy b bonnet
@ |Pyv—r—wRsr4TO- = hyd. oil tank
YANMAR Permanent Yel low
@) Poe—IbAyadU—y 4:1"’-'-“{ cabin
YANMAR Grayish Green *+/E canopy
@ Yoe—F4—=TTU~> /f7w b bucket
YANMAR Deep Green JUL—F blade
FSw2T70—4A track frame
== T—A turning frame

BT



ARER (1) o o o o0 o o TR
PICTURESOUE INDEX(1) « « <« MAIN PARTS

$atR Fig. 1~6,85
LABEL

B Fig. 7
TOOL

RAE & PEHO FiG8 E—% Fig. 19
HEATER

AIR INTAKE & EXH. PIPE
ooz Figll
ENGINE MOUNT

F.0.9%2 & F.0./347 Fig 13
FUEL TANK & FUEL LINE

RRw b Fig 41
BONNET

sEECE Fig. 66~13
HYD. OIL PIPING

T7—ALil s Fig 52
NDER

ARM CYLI
OFFSET CYLINDER

ARM STOPPER
7—A Fig. 82
ARM

$7y b U Fig 54 || gon %1 |
7—AhZ b /% Fig 81 o

ig. 79, 80
)

—

W\ || 7=£2u ¥ FiG 51
\ | EOOM CYLINDER

TL—F Fig. 84
BLADE

JL—K U % Fig 55
BLADE CYLINDER

oy b )% Fig 53

BUCKET CYLINDER

RADIATOR, MOUNT & LINE
=Y 77 Fig. 12
COOLING FAN

SUT—%, v b & 1547 Fig 11|

b— b & Y—=bTU b Fig 4l
SAET & SEAT MOUNT

++ / E Fig. 42

CANOPY

* 4 E Fig 43~47

CABIN

5S4 Fig. 18 ¥~ Fig. 20~26
RADIQ COOLER

{2HEE FiG 30~36
CONTROL EQUIPMENT

27w S & 4 /3% Fig. 39
BER Fig 15~17 STEP & INSTRUMENT PANEL

4 Fig 56
ING MOTOR

7o) Fig. 9
ACCELERATOR

ROLLER & ADJUST
so—73 Fig. 29
CRAWLER

FRAME & TURNING BEARING
7 b—ALh/X— Fig 38
FRAME COVER

o—5 & 7+ A FiG.21,28

JV—A & BEINX7 Y VY Fig. 31

ELECTRIC PART

BRI U— Y Fig. 18
GREASING -

BT



IGER (2) o o 0 o o o o HFRALR
PICTURESOUE INDEX(2) « « - HYDRAULIC SECTION

MEEE Fig 66~T73

HYD. OIL PIPING

av bO—IVEE Fig T4~T1
CONTROL PIPING

A RS
L

& $H#EF Fig 48
PUMP & JOINT

X
MAIN HYD. Ol
=]

BOOM CYLINDER

7—=LU /4 Fig. 52
ARM CYLINDER

A7ty U ¥ Fig 54
OFFSET CYLINDER

—AL ) 4 Fig 51

AV F(P.T.0.

) Fig.49
HYD. OIL PUMP(P.T. 0.

)

Ny b2U % Fig 53
BUCKET CYLINDER

Tb—Ki U4 FiG. 55
BLADE CYLINDER

/

EEhmY vy &
HYD. OIL TANK & LUB. OIL COOLER

A4V —5 Fig. 65

HE/ <) Fig. 60
CONTROL VALVE

YEA/XVT Fig. 63
REMOTE CONTROL VALVE
aO—4%YsX)L7 Fig. 64
ROTARY VALVE

T7 /T~

FAN MOTOR

% FiG.50

EfTE—% Fig.5
DRIVING MOTOR

3 bO—J/XILT Fig 59
CONTROL VALVE

7+ b/XIVT Fig. 61
OFFSET VALVE

NI T2/ b Fig 62
VALVE MOUNT

EEE—-4 &
TURNING MOTOR

TL—+947 Fig. 57
& BRAKE TIMER

AA NI aA{ 2} Fig 58

SWIVEL JOINT

BT



=HX (3)

PICTURESQUE [INDEX(3) » - - FIGURE

....... I85!

1.8

Fig. 1

SEAR (et v FUASR)
LABEL(CABIN:NOT TRIM)

)
ol

SEAR(AS)
Fig. 5 LABEL(AS)

9 7ot
Fig «J ACCELERATOR

Fig. 2

SER (Xt v MIAFE)
LABEL(CABIN:WITH TRIM)
)

SEAR(EP, AY)
Fig. U LABEL(EP, AY)

C ]
& 4

.l e VIRV A= Ly BV S
Fig OENGINEMOUNT

@ &
3 %ﬁ(wr:\*{“ﬂ})mm e 7%& cia 11 591—9.7')&'/,1:.4
Fig. O LABEL(CANOPY :NO ) ig ig RADI ATOR. MOUNT & 1T
>
%d

Fig. 4

SR ($v/t"  MYASE)
LABEL (CANOPY :WITH TRIM)
&

D=0 TTF
Fig12CO0LlNG FAN




FER (3) == oo oo =

PICTURESQUE INDEX(3) - - <« FIGURE 2/8
Fig.1 3Ei£0L%:NK7 &&FUELOL';;E{ 7 Fig. 17 ?ﬁ?ﬁﬁé‘&éﬁéﬁ&m Fi921 gﬁ%&%@ﬁ;ﬂ)

Xy FY 54 N —S (3757 VB8
Fig. 1 4 éAT{TEI_?; Fig. 1 8 E{JA&O Figzz&éggﬁﬁ%&@)

1 Sﬁﬁﬁ(omw' 19 E—% 237—5(&57 »74U1-B5E)
Fig. R TIAE 1712 3 ) Fig. HEATER Fig COOLER(CABIN ROOF
ELECTRIC PART INNER RELATED)

(WIRING:CABIN, CANOPY)

6%%%(%%% 207-—5(71/\’-%5&) 24 5 —S5(ReE)
Feb v, e/t 20E) Fig COOLER(COVER RELATED) Fig COOLER(PIPING)
ELECTRIC PART
(EQU I PMENT :CABIN, CANOPY)

Fig.1




=HX (3)

<+ - - THES

PICTURESQUE INDEX(3) « « - FIGURE 3/8
Fia 2D G Rt PaRD) | |Fig 29 Gumercedns. Fig 33ENTROL LAUIVRNT(GFFSET)

Fig.26

7 —5(4st” v EAth)

COOLER(CABIN INTERIOR
OTHERS)

3 FHER(IIE & (EEn -)
Fig

EQUIP. (LINK STAND
& OPERATION LEVER)

) 3 4-#2&1%% . i
Fig. (FETZEDEA )
CONTROL EQUIPMENT
(DRIVING 2ND SW. PEDAL)

Fig.27

0—5 & 794+ X b
(&ky0-5{Lk)
ROLLER & ADJUST
(IRON CRAWLER SPEC.)

Fig.31

1Rt GETT)
CONTROL EQUIPMENT(DRIVE)

35 2R (0, 147)
Fig CONTROL EQUIPMENT
(CUT-OFF)

Fig,28

0—5 & 7o+ X b
(3" &9o-51#%)
ROLLER & ADJUST
(RUBBER CRAWLER SPEC. )

Fig 32

RAEEEO V)
CONTROL EQUIPMENT(BLADE)

3635&&61%%@. T.0.)
Fig. CONTROL EQUIPMENT(P.T.O. )




48

- IHE Y
FIGURE

PICTURESQUE INDEX(3) + - -

EERR (3) o oo o o
—4 & HFEE

£y EV($97 & ¥ 32)
CABIN(SASH & GLASS)

Fig45

F+ Evei
CABIN REMODELING

Fig47

AR T & HhEF

MAIN HYD. OIL PUMP

Fig.48

& JOINT

*v/E
CANOPY

Fig.42

F 4 E V(B REELHE)
CABIN(BODY)

43

Fig.

(STANDARD SPEC. )

F 4 E V() (I-54LHR)
CABIN(BODY ) (COOLER SPEC. )

44

Fig.

7YYy

FRAME & TURNING BEARING

3771/

Fig.

—_— 7] X
Fig.382RAl;dE é\OVE}I?\

A/

v & A UNRXK
P & INSTRUMENT PANEL

39 e

Fig.

b & S—bTIUb
SEAT & SEAT MOUNT

Fig.40 AT

BT



/'8

5

- IRE Y
- + FIGURE

PICTURESQUE INDEX(3) -

ﬁéa;k(3)......

7 [s =

- ¥

N -

1 = N A

v <

BB s 32 5
&g NS S nE
w2 i 23 o
B Z e N S
B 2 K3 ng 22
w0 o (Vo] (de

@ g @ &

™ m i i

38 a\i g
onNZE v / UM &
Ny ./, N ag
2O F“
g / _ ) | Q
7 \ 3 IL.I.
> I A =
Mm f W 7M #4&
Lo [de)
Lo S
5 ST 3 "3
[ w w
=]
-
~a.
g~ )
mm N e
o o= g
(\.Ilnh :/n :/l
NS S Pt 5
. 945
Ng [ |
®E 1B -
(@] — N
A-. Lo Lo

BY



BER (3) » o000 e IHE A

PICTURESQUE INDEX(3) « - « FIGURE 6,8
ria 01 7 57 W rio 65 TSty | |Fis BT O Pirne
HYD. OIL TANK

& LUB. OIL COOLER

IWITTo b 66 MEREGV-E 7 - 877) 70 EECE(YI-Y)
Fig‘62 VALVE MOUNT Fig. HYD. OIL PIPING Fig HYD. Q1L PIPING(RETURN)
(TANK-PUMP-VALVE

63 Yyeavsyg 67 SERE(N A7 -77-4) T‘ SHEBE(M5177V-4)
Fig. REMOTE CONTROL VALVE Fig. HYD. OiL PIPING Fig HYD. Q1L PIPING
(VALVE-BOOM) (TRACK FRAME)

a—2 Y F (i ryT) 6 8 ShIEECE (N A7 -HEEE-d 72 SEECE (T -A)

Fig. (27" v37) Fig. RN H) Fig § £HYD. OIL PIPING(BOOM)
ROTARY VALVE HYD, O1L PIPING(VALVE-
(MULT! CHANGE)(OPTIONAL) TURNING MOTOR, SWIVEL)




8

/

1

F—ALZ by
ARM STOPPER

81

- < IE37
« FIGURE

OV bO—NVEEGM VY

Fig.7—(

N AT -37b0-A0 A7) Fig

CONTROL PIPING(MULTI
CHANGE -CONTROL VALVE)

BOOM(A)

BRIy — Y

78 GREASING
79 T —41(A)

PICTURESQUE INDEX(3) - -

cBXR (3) = = =

73 MEREE.T.0
Fig. HYD. OIL PIPING(P. T.Q.)

(PLATE-VALVE)

(REE-N A7) Fig.

CONTROL PIPING

(A {oqsbn 877 -FREE) Fig.

CONTROL PIPING

(PILOT VALVE-PLATE)

av bao—IVEE
av bo—IVERE
J U b o—JVEE (N {05}

Fig.74
Fig.75

nNA7)

N AT IRy

CONTROL PIPING(P!LOT

rig. [0

VALVE-MULT| CHANGE VALVE)

BT



SBER () o oo v o e s
PICTURESQUE INDEX(3) + -

THE A

+ FIGURE

8.8

Fig.BSSfAF%igﬁBEL

= -
.
ﬁﬁl.

Ea E_—‘:j

BY



BORRE] - -+ -« o« o fEMEHE
WIRING DIAGRAM « « - - STANDARD SPEC.

EF2ROBAL o F A=A F 554 TAIN—E=FN—LS50T

R o HORN SWITCH ~ RADIO WIPER MOTOR ~ ROOM LAM°7J S brox
1 = 8 -
B%altfw/j A \ CUT-OFF ST
H ©
O]
> o
s
-
m; p > gm
NO. 4 PS4 IR/ T ’[1
NO. 4P BY-PASS VALVE 52
1T 2 BB LT =
TRAVEL TWO SPEED VALVE o8-
Ny bA 20T e
CUT-GFF VALVE | s—yvs L |
St B [ R~y —
e ==t ! EEC MR
*k —8 I Fe—
[<} o <] H hontd
I IRIGLTHY b— -y l _{e
RELAY(BY-PASS VALVE) — SG Al—GR
— W W
-1 -
: T
=77 ¢ L~ i ' i
SAFETY RELAY E i Hijin
fe—9myL— |
. ;RELAY, HEATER
TaTIWZ by TEY L—1 i Ea w— i
RECAY 1(FUEL $T0P) LT T—— r— | i !
— L2, T i
L L l ! ;L——
Y | — 2aTWZ by TRUL—2
g — RECAY 2(FUEL ‘STOP)
5 [—]
B 23T by SRYL-3
—Av RELAY 3(FUEL STOP)
2
3 3
AN Ry R AF=52L 5 F
[II] H]I”” STARTING SWITCH
Emu x>l 2o
AW
DR
a0t a—=AMRy
FUSE BOX
Y Yollow(E) EEM
W :wWhite(8)
L :Blue(#)
G :Green(&)
R :Red(#) 3| | o = 3
B :Black(®) oL 2 = 3
L g : Yeliow Leaves(EHE) T
Gr :Gray(¥L—)
) ZYRF Y L—
or fgrange(:ru/y) e WAGNETIC RELAY 4 KEZL o F
r : Brom(%) - () WATER TEMP. SWITCH
S b : Sky Blue(Zfe) 130E41R RS —r b Flys
by SE—H— TF7E—% Ko7y STARTI{G%TOR T T e 2L T
: ANGX— 0IL PRESSURE SWITCH
STOP MOTOR AIR HEATER BATTERY ALTERNATER

B7



BLARE] -

e e e e e HoSHE

WIRING DIAGRAM - - - - COOLER SPEC.

Y :Yellow(E) Ay ESUT R—UZRL 9FSUF DAR—F—9 N—LSS e oy E—8 24 5 F
W White(E) ET2RUBRA 5 F LW FORN 'SKITCH ~ RADI ot %
L -Bn'm?ﬁ) TRAVEL TYO SPEED SWITCH RADIO  WIPER MOTOR Py b AT RA o F pome Bk
G :G v T—LS5UT J CUT-OFF SWITCH _ ___ __ __ .
R iR Pﬁ oA Y 9 Coy i s>~
: 3 | 1
B :Black(®) » > : ¢ =
L g : Yol low Leaves(EES) i e I | e b
Gr :Gray(VL—) E 1 g lag |
O r : Orange(F L ) = = > o |PREVIOUS H " S .
8 ¢ : Brown(Z) RE !'{'/“u""”ﬁﬁi’f! & e i
S b : Sky Blue(Zfs) (TO M/# MO1166 |
NO. 4 P41 IILT D St
NO. 4P BY-PASS VALVE ses an r b
113 2 BN LS =
TRAVEL TWO SPEED VALVE L 58 yi
Py kA TINT e Yo~
QUT-OFF VALVE v . o
L Y(}—{L._‘VG
E -
l. 8 8 i
ISAISZRISWTRY L~ B l Vg E T
RELAY(BY-PASS VALVE) [RG] R—G R
I.I W G
13 o ]
Ty, |
=77 4Y0L— ] . e La.
SAFETY RELAY i ! %H !
AL | [ Ry o M@ | 7 — R )(EARTH)
it_ymu [ i (;9-7?{)(9’”‘?"{; SW.)
b— [GR G y—3
F2TZ ko TRYL—1 " 1 iw&bﬁgﬁ"’ i — L ES T
2 4 — b— . "
RELAY 1(RUEL $T0P) T — [ Wi MoneTy D) (k) (WATER TEWP. )
i k B _KT7=)AIR)
2 — 5~ ROk R Tesrrai 1 o -
CIRCUIT, COOLER 1 51— ZaTR by FAY L—2
[ - . - R RELAY 2(FUEL 'STOP)
I FoveR, R oo R = ! i —
, 1R H - ~—
! - o éé EEE . " ; = 3T by TRY L—3
! BRIV g , — ”L Che g . = RELAY 3(FLEL $70F)
[ w 0 : !
=YY=y b :
i CooLing INIT 2 ! N bl
1 27%o b5 T8 L—(N0) XU L—(N.0 1 8 ! Ejop] HoEoak
1: RECAY. RAGNET CLUHN 0) BAT RELKTN 0 i =2 i (1] (LLITTT]
i ey JorE—si B i Ela Sepld Bl
i o7E— 4! F a7 W Ty Y4 XL 5 F i
i Eﬁ'ﬁ] BLOVER MOTCR; BuiL PRESSIRE w77
IS N |
il Luzs U= B L I
{j RESISTER B 8r —@“@j i A
I: G k2
i Si=S i |
l = I TR ‘\'(l | | a 3
H - H
‘I [_L_ - T i 3
e —i [ :
: N |2g&z 2= / ¢
! | (@»_\t MAGNET IC RELAY LA 1 KEBRA o F
i - i E v WATER TEMP.SWITCH
; B | Z by PE—ty— _ — 74 - ALWT Vv Lo F
i e T Sk iR




Fig. No.

Fig. Name

VEHICLE B7

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

LABEL(CABIN,NOT TRIM)

. LABEL(CABIN,WITH TRIM)

. LABEL(CANOPY,NOT TRIM)

. LABEL(CANOPY,WITH TRIM)
. LABEL(AS)

. LABEL(EP,AY)

. TOOL

. AIR INTAKE & EXHAUST PIPE

. ACCELERATOR

ENGINE MOUNT

RADIATOR, MOUNT & LINE

COOLING FAN

FUEL TANK & FUEL LINE

BATTERY

ELECTRIC PART(WIRING:CABIN,CANOPY)
ELECTRIC PART(EQUIPMENT:CABIN,CANOPY)
ELECTRIC PART(CABIN)

RADIO

HEATER

COOLER(COVER RELATED)
COOLER(COMPRESSOR RELATED)
COOLER(CONDENSER RELATED)
COOLER(CABIN ROOF INNER RELATE

COOLER(PIPING)

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
COOLER(ELECTRIC PART)
COOLER(CABIN INTERIOR OTHERS)
ROLLER&ADJUST(IRON CRAWLER SPEC.)
ROLLER&ADJUST(RUBBER CRAWLER SPEC.)
CRAWLER(450)
CONTROL EQUIP.(STAND&OPE LEVER)
CONTROL EQUIP.(DRIVE)
CONTROL EQUIP.(BLADE)
CONTROL EQUIP.(OFFSET)
CONTROL EQUIP.(DRIVE 2ND SW.P)
CONTROL EQUIP.(CUT OFF)
CONTROL EQUIP.(P.T.O.)
FRAME & TURNING BEARING
FRAME COVER
STEP & INSTRUMENT PANEL
SEAT & SEAT MOUNT
BONNET
CANOPY
CABIN(BODY)
CABIN(BODY)(COOLER SPEC.)
CABIN(SASH & GLASS)
CABIN DOOR
CABIN REMODELING
MAIN HYD.OIL PUMP & JOINT

HYD.OIL PUMP(P.T.O.)



Contents

Fig. No. Fig. Name Fig. No. Fig. Name
50. FAN MOTOR 75. CONTROL PIPING(PLATE-VALVE)
51. BOOM CYLINDER 76. CONTROL PIPING(P.V.-CHANGE V.)
52. ARM CYLINDER 77. CONTROL PIP.(CHANGE V.-CONT.V.)
53. BUCKET CYLINDER 78. GREASING
54. OFFSET CYLINDER 79. BOOM(A)
55. BLADE CYLINDER 80. BOOM(B)
56. DRIVING MOTOR 81. ARM STOPPER
57. TURNING MOTOR & BLAKE TIMER 82. ARM
58. SWIVEL JOINT 83. BUCKET
59. CONTROL VALVE 84. BLADE
60. CONTROL VALVE 85. SAFETY LABEL

61. OFFSET VALVE

62. VALVE MOUNT

63. REMOTE CONTROL VALVE

64. ROTARY V.(MULTI CHANGE)(OPTIONAL)
65. HYD. OIL TANK & L. O. COOLER

66. HYD.OIL PIPING(TANK-PUMP-VALVE)
67. HYD.OIL PIPING(VALVE-BOOM)

68. HYD.OIL PIPING(VALVE-T.,S)

69. HYD.OIL PIPING

70. HYD.OIL PIPING(RETURN)

71. HYD.OIL PIPING(TRACK FRAME)

72. HYD.OIL PIPING(BOOM)

73. HYD.OIL PIPING(3RD)(OPTIONAL)

74. CONTROL PIPING(PILOT V.-PLATE)



0CK10-M27601

Fig.1. LABEL(CABIN,NOT TRIM) (BB 7(RICANOPY (E)-B7(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
YOOKZT61-1 . . 1 1 772162-03100  LABEL ASSY.CABIN 1
BiNo cputokzety | SERR(F v E)( b U LMED) 11 1 772162-03101 LABELASSY.CABIN 1 N
REViSED - MAY. 19%8]  Fjg LABEL (CABIN){NOT TRIM) (A=M00536)
2 2 172162-03110  LABEL,SMALL 1
gﬁ t£ ;;13\52 EaBET @’B TR . 3 2 172162-03120  LABEL,FEED WATER 1
1 INC. 2~24 @RS EN S N 20 4 2 172162-03130  LABEL,GREASE FEED 1
1 VIEWED FRNE) i T 5 2 172146-03140  LABEL 1
2 ) |_\\ ‘ e_s 2 172162:03140 LABELA,STRIPE 1
Q) {© _ 6-1 2 172162-03141  LABELA,STRIPE 1 S
OnsRIV 16 (A=M00536)
97 VIEXED FROMCD — k 7 2 172162-03150  LABEL"B7" 2
4 ‘29 7-1 2 172162-03260  LABEL 2 S
b (A=M00536)
7-2 2 172162-03261  LABEL 2 R
(A=M00678)
8 2 172519-03150  LABEL, ACCEL 1
9 2 172162-03160  LABEL B,STRIPE 1
9-1 2 172162-03161  LABEL(B), STRIPE 1 S
(A=M00536)
10 2 172141-03170  LABEL, RESTART 1
11 2 172162-03180  LABEL,HEATER SWITCH 1
12 2 172162-03190  LABEL,WIPER SWITCH 1
13 2 172162-03200  LABEL,BOOM 2
o 13-1 2 172162-03201  LABEL 2 S
- 13-2 2 172162-03202  LABEL,BOOM 2 R
Ao it EXCIE SERIA o 141 2 11escar  LABELCAR . s
WACHINE SERIAL NO. IS STAWPED INTO - - .
IS STANPED INTO THIS LOCATION (A=M00536)
THIS LOCATION 12 14-2 2 172162-03222 LABEL,CAB 1 R
=® 198 ®@ [ 13-1 (A=M00678)
€ N ! 2 TETTAY 15 2 172162-03240  LABEL,WIPER 1
VIEWED FROME 16 2 172141-03250  LABEL, OILING 1
16-1 2 172155-03310  LABEL, OILING 1 N
Ty & / (A=M00720)
VIENED FROMD) 1 17 2 172519-03290  LABEL, ENG.COVER 1
— ®aSEN 18 2 172141-03360  LABEL, START SWITCH 1
‘ L VIEWED FRONE) 19 2 172131-03670  LABEL, DANGER 1
< - 20 2 933112-52400  LABEL, FUEL 1
¢ i ﬂ ﬁ 21 2 172162-03250  LABEL,PATTERN A 1
W, 1) | 22 2 172142-03350  LABELAB 1 z
(A=M00621)
23 2 172519-03680  LABEL,BRAND 1
(A=M01049)
24 2 172511-03250  LABEL, LEVER LOCK 1
NEEERE LR TT . (A=M01098)
PART_HAS BEEN CHANGED. 87 25 1 172151-03550  LABEL,PATTERN B 1
25-1 1 172165-03471  LABEL 1 S
(A=M00921)
Remarks 26 1 172141-03710  LABEL, MULTI 2 z
1)MULTI CHANGE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.1. LABEL(CABIN,NOT TRIM)

YOOK2761-1
FiTNo qmvuﬁkz76|-| ﬁaﬁ(q: v E""/)( [ y Aﬁgf/)
@M we| Fig. | LABEL (CABIN)(NOT TRIM)

B LNo 1
RE LN 20 DUEEHET . & B R
1 INC.2~24 ®BH5EN S L A—20
1 VIEWED FRONED ‘ |7“ |
v} A p Ll
:

OF-F3:-7"

21

VIEWED FROM(D ——— |

(OF:E1-Y
VIEWED FROMEB)

@380
- VIEWED FRIN®
Bk, BBENO. $TRIRIE

MACHINE SERIAL NO. & |'
ENGINE SERIAL NO.

MACHIN.E*]S?{IILNZI . IS STAWPED INTO
IS STAWPED INTO THIS LOCATION
THIS LOCATION 12
Con P o] EEag -] 3
=6 24 ®HZBRL M1 3
VIEWED FRONE®
/
®H38N /
VIEVED FROWE ¢
—_— CELELY
\ L VIEWED FRONE)

17T =

—]
1
.

MEEER LIZERTT .
PART HAS BEEN CHANGED.

(A)=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
(F)=

No. Lev. Parts No. Description Qty
A B () O (E) R
(A=M00747)
27 1 172151-03530 LABEL,MULTI-CHANGE 1
(A=M00747)
29 1 172162-03360 LABEL,PATTERN B 1

(A=*1995.10)

Remarks
1)MULTI CHANGE SPEC.

Yes
Yes'

Yes
Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.2. LABEL(CABIN,WITH TRIM)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

No. Lewv. Parts No. Description |
YOOK2T61-1 A B () DO () (A
HAETT] O EECEy £ L) L1 e pesreen 1 N
Revisto:Wav. we| Fig / LABEL (CABIN)(WITH TRIM) ionson
RHLNO 11 4—4\1 21-1| 1B 2 2 172162-03110  LABEL,SMALL 1
REUD IDSREEBET e, 3 2 17216203120  LABEL,FEED WATER 1
B LN 11 A ,;./f // 8 1 4 2 172162-03130  LABEL,GREASE FEED 1
BHLNo. 20315 RHE T }% i) —— 5 2 172146-03140  LABEL 1
1 '":' 231 y N | o o 6 2 172162-03141 LABELASTRIPE 1
CH3RI j o)l 7 2 172519-03150  LABEL, ACCEL 1
v 31 27 VIEwED FRND L LIS M " 8 2 172162-03161  LABEL(B), STRIPE 1
1 ! 9 2 172141-03170  LABEL, RESTART 1
@nsEIl an 10 2 172162-03180  LABEL,HEATER SWITCH 1
VIEWED FRON@® 11 2 172162-03190  LABEL,WIPER SWITCH 1
12 2 172162-03202  LABEL,BOOM 2
13 2 17216203222 LABEL,CAB 1
14 2 172162-03240  LABELWIPER 1
14-1 2 172162-03241  LABEL 1 s
(A=*1995.06)
15 2 172162-03261  LABEL 2
16 2 17251903290  LABEL, ENG.COVER 1
16-1 2 172519-04180  LABEL,WARNING 1 s
(A=*1995.06)
17 2 172155-03310  LABEL, OILING 1
18 2 172141-03360  LABEL, START SWITCH 1
19 2 17213103670  LABEL, DANGER 1
19-1 2 172164-03560  LABEL 1 S
2 (A=*1995.06)
m‘m@‘@?ﬁﬁ‘ﬂ? 20 2 172519-03680  LABEL,BRAND 1
N, TR | ENGINE SERIAL No. 21 2 933112-52400  LABEL, FUEL 1
WAGHNE SERIAL NO. IS STAWPED INTO 21-1 2 172183-03250  LABEL 1 s
IS STAMPED INTO THIS LOCATION (A=*1995.06)
LTHIS LOCATION | 1 22 2 172162-03250  LABEL,PATTERNA 1
18 % 23 2 172511-03250  LABEL, LEVER LOCK 1
e a7 DnsEL M) T7Hy—F— 24 2 17214103202  LABEL,CAUTION 1 w
= VIEWED FRIMD) AIR CLEANER (A=*1995.06)
2/_@2 o]_ ;—— == 25 2 172142-03302  LABEL,CAUTION 1
®HSEIL n (A=*1995.06)
VIEWED FROM(® g N\ 26 2 172162-03350  LABEL 1
®nsRN (A=*1995.06)
VIEWED FRONE
27 2 172964-03370  LABEL 1
(A=*1995.06)
2 28 2 172964-03390  LABEL,WARNING 1
RO MAER (A=*1995.06)
IN THE OPERATION 29 2 172964-03480  TAG ASSY, CAUTION 1
(A=*1995.06)
‘ AR LB T T 30 2 17216403500  LABEL 1
(A=*1995.06)
31 2 172164-03510  LABEL 1 W
(A=*1995.06)
32 2 172164-03520  LABEL,DANGER 1 W
Remarks .
1)MULTI CHANGE SPEC. (A=r1995.06)
2)COOLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.2. LABEL(CABIN,WITH TRIM)

YOO0K2761-1
[Eﬁfu?)ml
| 4R - 1998 05
REVISED : MAY, 1996

SER(F + E)( P U LEF)
Fig. Z. LABEL (CABIN)(WITH TRIM)

BHELN 11 1 _ 3
BH LN 2025 8AET /4_4\ - 2] previous
1 INC.2~23 . N B -2
Rt LN0.1-102 W?g\ ,,-/(//
B LNo. 2023128 HET }.’ i —-
1-1 INC. 2~37 , %f:__\\ el
N Cnz81 > ,"/]41
VIEWED FROND ” 17
3277 7 Setm— M
Vg 3
(OFF1-NY
VIEVIED FRONG®

G‘Dy:—.-i»
VIENED FROME

(A)=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

©hs380
VIEWED FRON®
3 G
1]
20
‘ ik, WOV IR
| | MACHINE SERIAL Mo, & | "o
TN, ENGINE SERIAL NO. -
mculpi;?gg%m IS STANPED INTO
IS STANPED INTO THIS LOCATION
L THiS LOCATION __ |

Nx7ov—7—
B AIR CLEANER

®ASRIL
VIEWED FROM®

‘ PSEEE u:ﬁrﬁw.,l

" PART HAS BEEN CHANGED. 87

Remarks
1)MULTI CHANGE SPEC.
2)COOLER SPEC.

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

33 2 172164-03530 LABEL,WARNING 1 W
(A=*1995.06)

34 2 172164-03540 LABEL 1 W
(A=*1995.06)

35 2 172964-03610 LABEL A 1 W
(A=*1995.06)

36 2 172165-03661 LABEL,DANGER 1
(A=*1995.06)

37 2 172519-04290 LABEL,WARNING 1
(A=*1995.06)

38 1  172519-04300 LABEL 1 W
(A=*1995.06)

40 1 172165-03471 LABEL 1 1

41 1 172162-03500 LABEL 1 2

42 1 172162-03510 LABEL, CAUTION 1 2

43 1 172162-03360 LABEL,PATTERN B 1 W
(A=*1995.10)

N:Old+ <esg New, Q:Old+— = New, R:Old—» esg New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

“Yes®

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.3. LABEL(CANOPY,NOT TRIM)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

YOOK2761-1

Bl M SEAR(F v / E)( b Y LBED)
E;mﬂ = Fig. 3 LABEL (CANOPY)(NOT TRIM)

RiLNO. 11
BN 20198857 (& °
1 INC. 2~19 OhoRn
RHLNO. 1-113 VIENED FROME
RAELN. 200201284 F Y =0
-1 INC. 221 w“‘%@i@ﬁ
1 (GEEL-N
VIE¥ED FROM®
18
24

©H5RIL
VIEWED FROMC

20

HANO. FTHIAIR
MACHINE SERIAL NO.
IS STAMPED INTO

THIS LOCATION

15 ©

e b
]

DHS R
VIEWED FRON®

MACHINE SERIAL NO. &
ENGINE SERIAL NO.
IS STANPED INTO
THIS LOCATION

PART HAS BEEN CHANGED.

NEEIEE LEHRTY,

|

1K BBANO. TTHIL|

Remarks
1)MULTI CHANGE SPEC.(OPTIONAL)

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772162-03110 LABEL ASSY.,CANOPY 1
1-1 1 772162-03111 LABEL ASSY.,CANOPY 1 N
(B=M00536)
2 2 172162-03110 LABEL,SMALL 1
3 2 172162-03120 LABEL,FEED WATER 1
4 2 172162-03130 LABEL,GREASE FEED 1
5 2 172146-03140 LABEL 1
6 2 172162-03140 LABEL A,STRIPE 1
6-1 2 172162-03141 LABEL A,STRIPE 1 S
(B=M00536)
7 2 172162-03150 LABEL "B7" 2
7-1 2 172162-03260 LABEL 2 S
(B=M00536)
7-2 2 172162-03261 LABEL 2 R
(B=M00678)
8 2 172519-03150 LABEL, ACCEL 1
9 2 172162-03160 LABEL B,STRIPE 1
9-1 2 172162-03161 LABEL(B), STRIPE 1 S
(B=M00536)
10 2 172141-03170 LABEL, RESTART 1
11 2 172162-03200 LABEL,BOOM 2
11-1 2 172162-03201 LABEL 2 S
(B=M00536)
11-2 2 172162-03202 LABEL,BOOM 2 R
(B=M00678)
12 2 172162-03230 LABEL,FRONT 1
12-1 2 172162-03231 LABEL 1 S
(B=M00536)
12-2 2 172162-03232 LABEL,FRONT 1 R
(B=M00678)
13 2 172141-03250 LABEL, OILING 1
13-1 2 172155-03310 LABEL, OILING 1 N
(B=M00720)
14 2 172519-03290 LABEL, ENG.COVER 1
15 2 172141-03360 LABEL, START SWITCH 1
16 2 172131-03670 LABEL, DANGER 1
17 2 933112-52400 LABEL, FUEL 1
18 2 172162-03250 LABEL,PATTERN A 1
19 2 172142-03350 LABEL AB 1 Z
(B=M00621)
20 2 172519-03680 LABEL,BRAND 1 w
(B=M01049)
21 2 172511-03250 LABEL, LEVER LOCK 1 w
(B=M01098)
22 1 172151-03550 LABEL,PATTERN B 1
22-1 1 172165-03471 LABEL 1 S
(B=M00921)
23 1 172141-03710 LABEL, MULTI 2 Z
(B=M00747)
24 1 172151-03530 LABEL,MULTI-CHANGE 1 Z
(B=M00747)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
FIgB LABEL(CANOPY,NOT TRlM) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL F=
No. Lev. Parts No. Description Qty I R
YOOK2761-1 A B () O (E) R
® 26 1 172162-03360 LABEL,PATTERN B 1 W
No. DOOYDOKZTGH ﬁﬁ(;‘;_‘, J t)( () Amy) o ’
E;wsso MAV 1996 Flg LABEL (CANOPY)(NOT TR|M) (B=*1995.10)

REUNO T

BHUNO. 20195845 Zﬁﬁ(

1 INC.2~19 OHsEN 7
RHLNO. 1-113 VIE¥ED FROME

RAELN. 200201284 F Y o

-1 INC. 2~21 19““%@3@3

1 (GPE1-N]1
wwevnzn FRN®

\%_

125
PREVIOUS

@i%ﬂlb &3
VIEXED FRN® )

VIEWED FROMC

1K BBANO. TTHIL|

MACHINE SERIAL NO. &
ENGINE SERIAL NO.
IS STANPED INTO
THIS LOCATION

HANO. FTHIAIR
MACHINE SERIAL NO.
IS STAMPED INTO

THIS LOCATION

DHS R
VIEWED FRON®

N%@Eibtﬁﬁ??ﬂ
PART HAS BEEN CHANGED.

BT

Remarks
1)MULTI CHANGE SPEC.(OPTIONAL) N:Old i>‘_SN6.=.W Q: Old‘—_> New, R: OId& New, S:Old <—_vNew W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M27601

Fig.4. LABEL(CANOPY,WITH TRIM)

YOOK2761-1
B SEAR(E ¢ /7 E)( MU ARF)
FERER 11986 05
neviscwav. o) oo &b U ABEL (CANOPY)(WITH TRIM)
RHE LN 112
RHLN. 20 SNEBHET (&
B LN, 111 Onoan o
REUNO. 20034 %84T T
1-1 INC.2~34 9 28 24
1 %
13p
23
27
lI
g » ®7J"Jlf
©nsaN w2
VIENED FRON® VIENED FROM®

W |nwaiaan

>

MACHINE SERIAL NO.
IS STAMPED INTO
THIS LOCATION

91

®BHSBI
VIEWED FRON®

L1
=

Bk, SRBONO. FTHIGIE
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS STANPED INTO
THIS LOCATION

18

/

/

N (]
EASRN
VIEWED FROME

]

N

=

2%

BRI
IN THE OPERATON
MANUAL CASE

MNEEERELIERTT,
PART HAS BEEN CHANGED.

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(F)=

Remarks
1)MULTI CHANGE SPEC.

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 772162-03111 LABEL ASSY.,CANOPY 1
1-1 1 772162-03112 LABEL 1 N
(B=*1995.06)
2 2 172162-03110 LABEL,SMALL 1
3 2 172162-03120 LABEL,FEED WATER 1
4 2 172162-03130 LABEL,GREASE FEED 1
5 2 172146-03140  LABEL 1
6 2 172162-03141 LABEL A,STRIPE 1
7 2 172519-03150  LABEL, ACCEL 1
8 2 172162-03161 LABEL(B), STRIPE 1
9 2 172141-03170  LABEL, RESTART 1
10 2 172162-03202 LABEL,BOOM 2
11 2 172162-03232 LABEL,FRONT 1
12 2 172162-03261 LABEL 2
13 2 172519-03290  LABEL, ENG.COVER 1
13-1 2 172519-04180  LABEL,WARNING 1 S
(B=*1995.06)
14 2 172155-03310  LABEL, OILING 1
15 2 172141-03360 LABEL, START SWITCH 1
16 2 172131-03670 LABEL, DANGER 1
16-1 2 172164-03560 LABEL 1 S
(B=*1995.06)
17 2 172519-03680 LABEL,BRAND 1
18 2 933112-52400 LABEL, FUEL 1
18-1 2 172183-03250 LABEL 1 S
(B=*1995.06)
19 2 172162-03250  LABEL,PATTERNA 1
20 2 172511-03250 LABEL, LEVER LOCK 1
21 2 172141-03202 LABEL,CAUTION 1 W
(B=*1995.06)
22 2 172142-03302 LABEL,CAUTION 1
(B=*1995.06)
23 2 172162-03350  LABEL 1
(B=*1995.06)
24 2 172964-03370  LABEL 1 W
(B=*1995.06)
25 2 172964-03390  LABEL,WARNING 1 W
(B=*1995.06)
26 2 172964-03480  TAG ASSY, CAUTION 1 W
(B=*1995.06)
27 2 172164-03500 LABEL 1 W
(B=*1995.06)
28 2 172164-03510 LABEL 1
(B=*1995.06)
29 2 172164-03520  LABEL,DANGER 1
(B=*1995.06)
30 2 172164-03540 LABEL 1
(B=*1995.06)
31 2 172964-03610 LABELA 1 W
(B=*1995.06)
32 2 172165-03661 LABEL,DANGER 1 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|g4 LABEL(CANOPY,W'TH TR'M) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

YOOK2761-1 A B © O E ¢
| RF5No. D00YO0K2761-1 o (B=*1995.06)
g o 05 mﬂ' #HR(F ¢ / EXYFUALMGF) 33 2 172519-04290  LABEL,WARNING 1 w

— Fig. & LABEL (CANOPY)(WITH TRIM) (B=*1995.06)

Lo, 112 3 34 2 172519-04300  LABEL 1 w

R LN 2085205 845 T (& PREVI0US (81199509

1 INc 2~20 OhsEl .18 36 1 172165-03471  LABEL 1

RN 1-113 VIEWED FRONE I 37 1 172162-03360  LABEL,PATTERN B 1 w

RELN. 20\ o3ERHET B=*1995.10

1-1 INC.2~34 9 728 24 { u (B= .10)

T
1 % i
: : 14
30 Il
3
31 2 10

®BHSRIL
VIEWED FRONE®

©7ﬁi»
VIEWED FRONO

(it

>

K, HHREN. THIALE

MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS STANPED INTO
THIS LOCATION

MACHINE SERIAL NO.
IS STAMPED INTO

THIS LOCATION

2/
®BHSBI |\

VIEWED FRONGD En58RL

L1
=

]
= ]| =
o] wgaial, || %
TR IR RS
’ IN THE OPERATION
MANUAL CASE
HNEEEBLI-ERTY,
PART HAS BEEN CHANGED. BT
Remarks Yes No Yes No
1)MULTI CHANGE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.5. LABEL(AS)

ES SE(AS)
Fig. LABEL (AS)
RHIUNO. 11 31 9
R UNO. 20D 35%8AFT
1 INC. 2~35
Al
(&
— SUT—9ER
%%%@ FADIATGR PART
017 182 @/30
YT 08
SUB TANK PART
Wy o
@ U
13 ©ns81L
17 VIEWED FROM®
®ns8RL
7 VIENED FRONE)
DOOR INSIDE

BN, FTRI( R
WACHINE SERIAL NO.
1S STAMPED INTO

THIS LOCATION

®AHSRIL
VIENED FROM®

16

35 [ol[ [ewilnf o]
OF: F-1-3 Y

Bk, HRANC. FTRIGLIR
MACHINE SERIAL NO. &

ENGINE SERIAL NO.
IS STAMPED INTO

THIS LOCATION

7

I7oY—F—
AIR CLEANER
VIEWED FROMD

®r38N
VIEWED FROME

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

w
~

172162-03250

LABEL,PATTERN A

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 772162-03170 LABEL 1
2 2 172162-03090 LABEL, SPECIFICATION 1
3 2 172162-03141 LABEL A,STRIPE 1
4 2 172519-03150 LABEL, ACCEL 1
5 2 172162-03161 LABEL(B), STRIPE 1
6 2 172162-03180 LABEL,HEATER SWITCH 1
7 2 172162-03190 LABEL,WIPER SWITCH 1
8 2 172162-03202 LABEL,BOOM 2
9 2 172162-03210 LABEL,WIPER 1
10 2 172162-03222 LABEL,CAB 1
11 2 172162-03261 LABEL 2
12 2 172162-03270 LABEL 1
13 2 172162-03280 LABEL 1
14 2 172146-03320 LABEL,GREASE E 1
15 2 172141-03360 LABEL, START SWITCH 1
16 2 172141-03440 LABEL 1
17 2 172171-03700 LABEL 1
18 2 172171-03710 LABEL 1
19 2 172171-03720 LABEL 1
20 2 172171-03740 LABEL 1
21 2 172171-03750 LABEL 2
22 2 172171-03760 LABEL 1
23 2 172171-03770 LABEL 1
24 2 172171-03780 LABEL 1
25 2 172155-03790 LABEL,RE-FUELING 1
26 2 172171-03790 LABEL, RADIATOR 1
27 2 172171-03810 LABEL 1
28 2 172125-03950 LABEL, AIR CLEANER 1
29 2 121120-44800 LABEL, RADIATOR 1
30 2 124764-44810 LABEL, 1
31 2 124764-44920 LABEL, ANTI-FREEZING 1
32 2 22857-300050 SCREW, 3X 5 4
33 2 933112-52100 LABEL, FUEL 1
2 1
2 1

w
a1

172511-03250

LABEL, LEVER LOCK

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.6. LABEL(EPAY)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

No. Lewv. Parts No. Description
A B © O (B ¢
1 1 772162-03150  LABEL 1 1
$EAR(EP, AY) 2 2 172162-03141  LABELA,STRIPE 1 1
Fig. LABEL (EP, AY) 3 2 172519-03150  LABEL, ACCEL 11
4 2 172162-03161  LABEL(B), STRIPE 1 1
5 2 172143-03180  LABEL 11
B4 LN, 112 6 2 172162-03180  LABEL,HEATER SWITCH 11
B LN 2D 23ABHET 3 7 2 172162-03190  LABEL,WIPER SWITCH 11
1 INC. 2~23 E 8 2 17216203222  LABEL,CAB 1 01
1 @n38N 9 2 172143-03240  LABEL 11
VIEWED FROM® 10 2 172162-03250  LABEL,PATTERNA 11
11 2 172162-03261  LABEL 2 2
" 13 12 2 172162-03310  LABEL, SPECIFICATION 1 1
13 2  172162-03320  LABEL 1 1
éé 14 2 172162-03330  LABEL, GREASING 1 1
/"\ﬁﬁﬁﬁﬁﬁ 15 2 172147-03340  LABEL 11
I ) [ 16 2  172162-03340  LABEL 1 1
1/ 17 2 172141-03360  LABEL, START SWITCH 11
/ / o 18 2 172151-03451  LABEL, BOOM 2 2
| a@ . 19 2 22857-300050 SCREW, 3X 5 4 4
“ T ®nsRIL 20 2 933112-45300  LABEL, DANGER (A) 11
VIEWED FRONG® VIEWED FROM® 21 2 933112-50700  LABEL, OIL FEED 11
16 22 2 933112-52500  LABEL, FUEL 1 1
= | 23 2 172511-03250  LABEL, LEVER LOCK 1 1
=g 1 pasEL
19 VIEWED FROME)
HBENO. STHILIE |
- MACHINE SERIAL NO. &
ENGINE SERIAL NO.
mg@ﬁim IS STAMPED INTO
IS STAWPED INTO THIS LOCATION
THIS LOCATION
17 (?
e 23
CE;D W]ﬂ/ VIEWED FROND
®ASEN
VIEWED FROW®
®n38R1L
VIEWED FROME®

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-7- TOOL EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 77216205100 TOOL ASSY 1 1 1 1 1
I8 2 2 172122-05100 NOZZLE 11
Fig. TOOL 2-1 2 172122-05101  NOZZLE 11 1 1 1 N
1 (A=M01160) (B=M01160)
BHLNo 112 _ 3 2 104200-92350  DRIVER, SCREW 1 1 1 1 1
bt 5182 8AE T 4 2 171301-92750  WRENCH, L.O. FILTER 101 1 1 1
1 7 : 5 2 28110-080100  SPANNER, 8X10 1 1 1 1 1
< 6 2 28110-120140  SPANNER, 12X14 1 1 1 1 1
7 2 28110-170190  SPANNER, 17X19 11
7-1 2 28110-170190  SPANNER, 17X19 2 2 2 2 2 K
(A=M01082) (B=M01082)
8 2 28110-220240  SPANNER, 22X24 1 1 1 1 1
9 2 28110-270300  SPANNER, 27X30 1 1 1 1 1
10 2 28110-320360  SPANNER, 32X36 11 z
(A=M01049) (B=M01049)
11 2 28150-080000 WRENCH, BAR 8 1 1 1 1 1
12 2 28227-271400 BOX WRENCH 27X140 1 1 1 1 1
13 2 28230-120250  HANDLE, TURN 12X250 101 1 1 1
14 2 933110-09700 HOSE, GREASE 11
14-1 2 933110-09701  HOSE, GREASE 1 1 1 1 1 N
(A=M01160) (B=M01160)
15 2 933110-09800  GUN, GREASE 1 1
15-1 2 93311009801  GUN, GREASE 1 1 1 1 1 N
(A=M01160) (B=M01160)
16 2 933110-90000  BAG, TOOL 1 1 1 1 1
17 2 933110-90600 WRENCH 24, SOCKET 1 1 1 1 1
18 2 93317100470  PLIER (200) 1 1 1 1 1
20 1 172176-07330  BAG, MANUAL 1 1

18

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.8. AIR INTAKE & EXHAUST PIPE esEcAs oreTmEURORE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172162-11300  FLANGE COMP.MUFFLER 1 1 1 1 1
WAE & HEHN 2 1 172162-11320  SILENCER 1 1 1 1 1
Fig. AIR INTAKE & EXH. PIPE 3 1 129400-13201  GASKET, SILENCER 2 2 2 2 2
4 1 119129-13500  SILENCER 1 1 1 1 1
5 1 119129-13520  SUPPORT, SILENCER 1 1 1 1 1
6 1 22137-080000 WASHER, 8 2 2 2 2 2
7 1 22137-100000 WASHER, 10 4 4 4 4 4
8 1 22137-100000 WASHER, 10 3 3 3 3 3
9 1 22137-120000  WASHER, 12 4 4 4 4 4
10 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
1 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4
12 1 22217-120000  WASHER, SPRING 12 4 4 4 4 4
13 1 23446-050000 GASKET 50 1 1 1 1 1
14 1 26013-080252  BOLT, M8X 25 2 2 2 2 2
15 1 26013-100252  BOLT, M10X 25 3 3 3 3 3
16 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4
17 1 26116-120452  BOLT, M12X 45 PLATED 4 4 4 4 4
18 1 26716-080002  NUT, M8 8 8 8 8 8
19 1 26716-120002  NUT, M12 4 4 4 4 4
20 1 172162-11500  DUCT ASSY 1 1 1 1 1
21 1 172162-11550  HOSE A,SUCTION 1 1 1 1 1
22 1 172162-11560  HOSE B,SUCTION 1 1 1 1 1
23 1 119129-12210  PIPE, SUCTION 11 1 1 1
24 1 119129-12500  CLEANER ASSY, AR 11 1 1 1
24A 2 119005-12510  ELEMENT 1 1 1 1 1
(A=M00996) (B=M01004)
24B 2 119005-12570  ELEMENT 11 1 1 1
(A=M00996) (B=M01004)
24D 2 121422-12580  VALVE, UNLOADER 11 1 1 1 w
(A=M00996) (B=M01004)
24E 2 121820-12590  NIPPLE 1 1 1 1 1
(A=M00996) (B=M01004)
24F 2 124610-12630  NUT 2 2 2 2 2
(A=M00996) (B=M01004)
25 1 121872-12700  SUPPORT 11 1 1 1
26 1 22137-080000  WASHER, 8 2 2 2 2 2
27 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4
28 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
29 1 23000-070000  CLAMP, 70 2 2 2 2 2
30 1 23000-070000 CLAMP, 70 2 2 2 2 2
31 1 23000-080000 CLAMP, 80 2 2 2 2 2
32 1 26116-080202  BOLT, M8X 20 PLATED 4 4 4 4 4
33 1 26116-080252  BOLT, M8X 25 PLATED 2 2 2 2 2
34 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; A)=B7(R)CABIN D)=B7(R)EUROPE
Flgg ACCELERATOR EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
1 1 172162-12100 LEVER,ACCELERATOR 1 1
77 = 1-1 1 172162-12100 LEVER,ACCELERATOR 1 1 1 1 1 S
Fig. ACCELERATOR (A=M00504) (B=M00504)
. 2 1 172162-12110 CABLE, ACCELERATOR 1 1
e ous 21 1 172162-12210  CABLE, ACCELERATOR 11 1 1 1 s
(A=M00504) (B=M00504)
3 1 172137-12270 JOINT, CABLE 1 1 1 1 1
4 1 1C6281-52310 PIN, SNAP 6 2 2 2 2 2
5 1 1A1040-56900 PIN, 6X17 1 1
5-1 1 1A1040-56900 PIN, 6X17 2 2 2 2 2 K
(A=M00501) (B=M00501)
6 1 22137-060000 WASHER, 6
6-1 1 22137-060000 WASHER, 6 2 2 2 2 2 K
(A=M00501) (B=M00501)
7 1 26013-100252  BOLT, M10X 25 2 2 2 2 2
8 1 172137-12270  JOINT, CABLE 11 z
(A=M00504) (B=M00504)
9 1 172162-12300 BASE COMPL. 1 1
9-1 1 172162-12490 PLATE 1 1 1 1 1 S
REFER TO Fig35 (A=M00504) (B=M00504)
10 2 172141-41360 BUSH 1415 2 2 Z
(A=M00504) (B=M00504)
- 11 1 172162-12340 SHAFT ASSY 1 1 Z
S 30 5 Ty (A=M00504) (B=M00504)
1% 12 1 172162-12380 LINK COMPL. 1 1 z
(A=M00504) (B=M00504)
13 1 172162-12400 LEVER COMPL. 1 1 Z
(A=M00504) (B=M00504)
14 2 172141-41360 BUSH 1415 1 1 z
(A=M00504) (B=M00504)
— 15 1 172162-12470 CABLE, ACCELERATOR 1 1 A
i (A=M00504) (B=M00504)
FROM M/#00504 16 1 172162-12480 SPRING, RETURN 1 1 Z
(A=M00504) (B=M00504)
17 1 1C6281-52310 PIN, SNAP 6 2 2 Z
(A=M00504) (B=M00504)
18 1  1A1040-56900 PIN, 6X17 2 2 z
(A=M00504) (B=M00504)
19 1 22137-060000 WASHER, 6 4 4 Z
REFER TO Fig.35 (A=M00504) (B=M00504)
20 1 26756-060002 NUT, LOCK M6 1 1 z
(A=M00504) (B=M00504)
21 1  22351-040025 PIN, SPRING 4.0X25 1 1 z
\ (A=M00504) (B=M00504)
22 1 24311-000210 O-RING, 1AP21.0 3 3 V4
(A=M00504) (B=M00504)
23 1 26013-100252 BOLT, M10X 25 2 2 2 2 2

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; A)=B7(R)CABIN D)=B7(R)EUROPE
Flglo ENGINE MOUNT EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172162-13100 BRACKET A CMP,ENGINE 2 2 2 2 2
1 0 V] pady VA 2 1 172162-13140 BRACKET B CMP,ENGINE 2 2 2 2 2
Fig. ENGINE MOUNT 3 1 17216213170  WASHER 8 8 8 8 8
4 1 172162-13180 MOUNT,ENGINE 8 8 8 8 8
5 1 172162-13190 BOLT M16X150 4 4 4 4 4
6 1 172162-13200 BOLT M10X30 16 16 16 16 16
7 1 172137-46040 SEAT, SPRING 16 16 16 16 16
8 1 22217-100000 WASHER, SPRING 10 16 16 16 16 16
9 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4
BT Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.11. RADIATOR, MOUNT & LINE

(Ay=B7(R)CABIN (D)=B7(R)EUROPE
(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=

No. Lewv. Parts No. Description

@ B € O E @

) . 1 1 172162-13300  SPONGE 1 1 1 1 1
'| SUT—F, 3o b & 4T 3 1 172162-13410  BRACKET 101 1 1 1
Fig. RADIATOR, MOUNT & LINE 4 1 172162-13420  SPONGE 11 1 1 1
6 1 172162-13480  BRACKET 1 1 1 1 1
7 1 172162-13570 SPONGE 101 1 1 1
9 1 172162-13600 COVER 101 1 1 1
1 1 172162-13630  PLATE F COMPL. 1 1 1 1 1
12 1 172162-13650  PLATE G COMPL. 101 1 1 1
13 1 172162-13670  BRACKET 2 2 2 2 2
14 1 172162-13680  PLATE COMP.,GUARD 1 1 1 1 1
15 1 172162-13730  SEAL, RADIATOR 2 2 2 2 2
16 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4
17 1 26716-100002  NUT, M10 g8 8 8 8 8
18 1 172162-13760  SEAL 101 1 1 1
19 1 172162-13770  SEAL, RADIATOR 101 1 1 1
20 1 172162-13780  MOUNT 42-87,EVAPORTR 4 4 4 4 4
21 1 172162-13810  TUBE ASSY, RADIATOR 101 1 1 1
22 1 172162-13830  TUBE ASSY, RADIATOR 101 1 1 1
23 1 172162-13860  HOSE,WIPER OUTLET 1 1 1 1 1
24 1 172162-13870  HOSE,WIPER INLET 101 1 1 1
25 1 172162-13880  SUPPORT, SUB TANK 101 1 1 1
26 1 172162-13900  PIPE, DRAIN 11
26-1 1 172162-13280  PIPE, DRAIN 101
(A=M00501) (B=M00501)
262 1 172162-13281  PIPE, DRAIN 1 1 1 1 1
(A=M00563) (B=M00563)
27 1 172162-13710  PIPE, DRAIN 11
(A=M00501) (B=M00501)
27-1 1 172162-13711  PIPE, DRAIN 101 1 1 1
(A=M01115) (B=M01115)
28 1  172162-13920 HOSE COMP.,C.W.UPPER 1 1 1 1 1
29 1 172162-13930  HOSE COMP.,C.W.UNDER 101 1 1 1
30 2 172162-13960 SPONGE 101 1 1 1
31 2 172122-79890  CLAMP, HOSE 2 2 2 2 2
32 1 172725-16380 GROMMET 101 1 1 1
33 1  119129-44500  RADIATOR COMPL. 101 1 1 1
33A 2 123682-44210  CAP, RADIATOR 1 1 1 1 1
338 2 X7008002700  HOSE, RUBBER 101 1 1 1
33C 2 23000-013000 CLAMP, 13 2 2 2 2 2
34 1 171064-44510 TANKASSY, SUB 1 1 1 1 1
35 2 171064-44520  BODY, TANK 101 1 1 1
36 2 121450-44531 CAP 101 1 1 1
37 2 124450-44560  RETAINER 1 1 1 1 1
38 2 121470-44581  GASKET 101 1 1 1
2% 46 39 2 23065-070225 HOSE 7X 225 101 1 1 1
B 40 1 124450-44550 BAND 1 1 1 1 1
PREVI0US 41 1  121256-44600 BRACKET, SUB TANK 1 1 1 1 1
42 1 121450-49110  COCK ASSY, 3-WAY 101 1 1 1
43 2 121450-49100  BODY, 3-WAY COCK 1 1 1 1 1
44 2 121250-49121  PLUG, DRAIN 101 1 1 1
45 2 24311-000160  O-RING, 1AP16.0 101 1 1 1

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.11. RADIATOR, MOUNT & LINE (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

) X 46 1 12476659050  CLIP, HOSE 12 4 4 4 4 a4
‘| ‘I SUT—% 790 & 4T 47 1 22137-080000 WASHER, 8 4 4 4 4 4
Fig. RADIATOR, MOUNT & LINE 48 1 22137-100000 WASHER, 10 4 4 4 4 4
49 1 22217-080000  WASHER, SPRING 8 8 8 8 8 8
50 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
51 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4
52 1 22217-080000  WASHER, SPRING 8 4 4 4 4 a4
53 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=M01153) (B=M01153)
54 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
55 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
56 1 22217-100000 WASHER, SPRING 10 4 4 4 4 a4
57 1 22217-100000  WASHER, SPRING 10 4 4 4 4 a4
58 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8
59 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4
60 1 23010-050000 CLAMP, 50 8 8 8 8 8
61 1 26013-080252  BOLT, M8X 25 2 2 2 2 2
62 1 26116-080162  BOLT, M8X 16 PLATED 8 8 8 8 8
63 1 26116:080162  BOLT, M8X 16 PLATED 4 4 4 4 a4
64 1 26116-080162  BOLT, M8X 16 PLATED 4 4 4 4 a4
65 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 2
651 1 26557-080162  SCREW, M8X16 2 2 N
(A=M00504) (B=M00504)
652 1 26022-080162 SCREW, M8X16 2 2 2 2 2 N
(A=M01153) (B=M01153)
66 1 26116-080162 BOLT, M8X 16 PLATED 8 8 8 8 8
67 1 26116-080202  BOLT, M8X 20 PLATED 8 8 8 8 8
68 1 26116080202  BOLT, M8X 20 PLATED 2 2 2 2 2
69 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4
70 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4
71 1 933152-09280  BAND 170 1 1 1 1 1
72 1 22217-080000 WASHER, SPRING 8 6 6 6 6 6
73 1 26116-080162  BOLT, M8X 16 PLATED 6 6 6 6 6
74 1 17212217190  CLIP, TREE 2 2 2 2 2 w

(A=FROM 1ST) (B=FROM 1ST)

1B
PREVI0US

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; A)=B7(R)CABIN D)=B7(R)EUROPE
Flglz COOLING FAN EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
Ny - 1 1 172124-13500 MOUNT, RADIATOR 4 4 4 4 4
Fi 1 2 g)OL IUNGijANj [ 2 1 172162-15100 CASE ASSY, FAN 1 1 1 1 1
19. 3 1 172162-15200 SUPPORT ASSY, FAN 1 1 1 1 1
19 4 1 172162-15260 SHAFT ASSY, FAN 1 1 1 1 1
5 1 172162-15290 COUPLING 1 1 1 1 1
6 1 172162-15300 COUPLING, MOTOR 1 1 1 1 1
7 1 172162-15310 SEAL 2 2 2 2 2
8 1 172162-15320 SEAL 2 2 2 2 2
9 1 172162-15330 DUCT, FAN 2 2 2 2 2
10 1 172162-15340 FAN,COOLING 1 1 1 1 1
11 2  26979-080102 SCREW, M8X10 1 1 1 1 1
12 1 22157-060000 WASHER, 6 1 1 1 1 1
13 1 22217-060000 WASHER, SPRING 6 1 1 1 1 1
14 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
15 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
16 1 22242-000170 RING, 17 2 2 2 2 2
17 1 22512-050160 KEY, 5X 16 1 1 1 1 1
18 1  24104-062033 BEARING, 6203UUP6 2 2 2 2 2
19 1 26013-080252 BOLT, M8X 25 8 8 8 8 8
20 1 172155-71200 COUPLING,CF-A-2 1 1 1 1 1
21 1  26022-040102 SCREW M 4X 10 16 16
21-1 1 22857-400120 SCREW, 4X12 16 16 16 16 16 R
(A=M00563) (B=M00563)

22 1 26116-060122 BOLT, M6X 12 PLATED 1 1 1 1 1
23 1 26116-080162 BOLT, M8X 16 PLATED 8 8 8 8 8
24 1  26450-080252 BOLT, M8X 25 4 4 4 4 4
25 1 26716-080002 NUT, M8 8 8 8 8 8
26 1 172162-15350 SEAL 1 1 1 1 1

27 1 22217-040000 WASHER, SPRING 4 16 16 16 16 16 w

(A=M00563) (B=M00563)

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.13. FUEL TANK & FUEL LINE (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

FO Yy & F.ONA4F 1 1 772162-14100 TANK ASSY, FUEL 1 1 1 1 1
Fig. 1 FUEL TANK & FUEL LINE 2 2 104200-11920 COCK, WATER 1 1 1 1 1
4 2 172162-14180 GAUGE, FUEL 1 1 1 1 1
5 2 172162-14200 GASKET 1 1 1 1 1
6 2 172162-14210 SEAL, TANK 1 1 1 1 1
2637 7 2 172162-14220 SEAL, TANK 1 1 1 1 1
f‘gli 8 2 172162-14230 SEAL, TANK 1 1 1 1 1

9 2 172141-14250 HOSE 1 1

3 B U, 162 9-1 2 172141-14251 HOSE 1 1 1 1 1 N
_/ lﬁﬁﬂ?-)il:g\fn 6EEHET, (A=M01115) (B=M01115)
33 ) 10 2 172141-14260 FLOAT 1 1 1 1 1
36 ! 11 2 172122-14300 CAP ASSY, TANK 1 1 1 1 1
[ 4 12 3 105430-55070 GASKET 1 1 1 1 1
13 2 101504-55101 STRAINER, FUEL 1 1 1 1 1
14 2 22217-050000 WASHER, SPRING 5 5 5 5 5 5
15 2 23010-014000 CLAMP, 14 2 2 2 2 2
16 2 26557-050122 SCREW, M5X12 5 5 5 5 5
17 1 172162-14190 TUBE, DRAIN 1 1 1 1 1
18 1 22217-140000 WASHER, SPRING 14 3 3 3 3 3
19 1 23080-013000 CLAMP, 13 1 1 1 1 1
20 1 26116-140302 BOLT, M14X 30 PLATED 3 3 3 3 3
21-1 1 172142-14610 HOSE L900, FUEL 1 1 1 1 1
22 1 172122-14610 PIPE, FUEL 1 1 1 1 1
23 1 129335-55700 SEPARATOR ASSY,WATER 1 1 1 1 1
24 2 104200-55321 VALVE, TAPER 1 1 1 1 1
25 2 104200-55330 SPRING, VALVE 1 1 1 1 1
26 2 104200-55341 HANDLE 1 1 1 1 1
27 2 124064-55510 COVER 1 1 1 1 1
28 2 102103-55520 O-RING 1 1 1 1 1
29 2 110250-55610 RING, RETAINING 1 1 1 1 1
30 2 121257-55720 SPRING 1 1 1 1 1
31 2 121257-55731 FLOAT 1 1 1 1 1
33 2 101720-55750 PLUG, 6 2 2 2 2 2
34 2 104200-55750 SCREW, M4 1 1 1 1 1
35 2 171081-55910 SCREEN 1 1 1 1 1
36 2 23418-060000 GASKET, 6X1.0 2 2 2 2 2
37 2 24311-240100 O-RING, 1AP10A 1 1 1 1 1
38 1 124766-59050 CLIP, HOSE 12 6 6 6 6 6
39 1 1E6451-77620  PIPE, FUEL L=720 1 1 1 1 1
40 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
41 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1 1 1
42 1 933152-09280 BAND 170 1 1 1 1 1
43 1 933110-00301 KEY ASSY 1 1 1 1 1
BT
Remarks
M)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO. IS 172162-14600) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601
. (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg .14. BATTERY (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 172162-16100  BATTERY 130E41R 1 1 1 1 1
) ‘I 4 Ny T U 2 1 172162-16110  CORD, BATTERY 1 1 1 1 1
Fig. BATTERY 3 1 172162-16120  CORD, BATTERY 1 1 1 1 1
Ty 4 1 172112-16650  CLAMP 2 2 2 2 2
COOLER SPEC, 5 1 124550-77030 COVER, TERMINAL 1 1 1 1 1
REFER TO Fig 25 6 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
7 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
8 1  26716-080002  NUT, M8 1 1 1 1 1
9 1 26716-100002  NUT, M10 1 1 1 1 1
10 1 172112-16201  RETAINER, BATTERY 1 1 1 1 1
1 1 172162-16300 MOUNT COMP.,BATTERY 1 1
11-1 1 172162-16301 MOUNT COMP.,BATTERY 1 1 1 1 1 S
(A=M00504) (B=M00504)
12 1 22157-080000 WASHER, 8 2 2 2 2 2
13 1 26013-100252  BOLT, M10X 25 4 4 4 4 4
14 1 26716-080002  NUT, M8 4 4 4 4 4
15 1 933171-15710  ROD(B), BATTERY FIX 2 2 2 2 2
16 1 22137-100000 WASHER, 10 2 2 2 2 2 w
(A=M00504) (B=M00504)
17 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 w
(A=M00504) (B=M00504)
B
PREVI0US
B7
Remarks Yes No Yes No
1)COOLER SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.15. ELECTRIC PART(WIRING:CABIN,CANOPY) (mrRchan O=B7REROPE
(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A (B (© O (E) (A
: . . - pe 1 1 172162-16500 HARNESS A,WIRE 1 1
’I 5 TS (MY 447y, $4/0 TE) 11 1 172162-16501 HARNESS AWIRE 101 1 1 1 N
F | g. ELECTRIC PART(W IR I NG'CAB I N. CANOPY) (A=FROM 1ST) (B=FROM 1ST)
2 1 172162-16510 HARNESS B,WIRE 1 1
2-1 1 172162-16511  HARNESS B,WIRE 1 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
N ; 3 1 172162-16520 HARNESS C,WIRE 101
(AT gg;@ 31 1 172162-16521  HARNESS C,WIRE 11 1 1 1 N
2329 i 8—““" S (A=FROM 1ST) (B=FROM 1ST)
3-2 1 172162-16522  WIRE HARNESS C 1 1 1 1 1 N
QIQL \\ e A (A=M01166) (B=M01166) (C=M01166) (D=M01166) (E=M01166)
N 4 1 172162-16530  HARNESS D,WIRE 11 1 1 1
® wra \w T 5 1 172126-16540 CLAMP 2 2 2 2 2
BETAILED 0F ® SR 6 1 172162-16540  HARNESS E,WIRE 1 1
\L:f_& 6-1 1 172162-16541  HARNESS BWIRE 11 1 1 1 S
PNy (EDE?E\;L?B oF (A=M00550) (B=M00550)
- > 7 1 172162-16550 HARNESS FWIRE 101
7-1 1 172162-16551  HARNESS F, WIRE 11 1 1 1 R
(A=M00550) (B=M00550)
8 1 172137-16560 BAND 9 9
8-1 1 172137-16560  BAND 8 8 8 8 8 K
(A=M00653) (B=M00653)
9 1 172122-16570  LINK, FUSIBLE 11 1 1 1
10 1 172162-16570  HARNESS H,WIRE 11 1 1 1
11 1 172112-16650  CLAMP 2 2 2 2 2
12 1 194940-51450  CLAMP, CORD 4 4 4 4 4
13 1 194440-51620  CLAMP 3 3 3 3 3
14 1 194440-51620 CLAMP 1 1 1 1 1
15 1 17216261850 GROMMET 11 1 1 1
16 1 172137-66230 GROMMET 1 11 1
17 1 172112-69790  PLUG 32X2 1
18 1 22137-100000 WASHER, 10 2 2 2 2 2
19 1 22137-100000 WASHER, 10 3 3 3 3 3
20 1 22217-080000 WASHER, SPRING 8 3 3 3 3 3
21 1 22217-080000 WASHER, SPRING 8 11 1 1 1
22 1 22217-100000  WASHER, SPRING 10 2 2 2 2 2
23 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
24 1 22217-100000  WASHER, SPRING 10 2 2 2 2 2
25 1 22217-100000  WASHER, SPRING 10 2 2 2 2 2
26 1 26116-080162  BOLT, M8X 16 PLATED 3 3 3 3 3
27 1 26116-080162  BOLT, M8X 16 PLATED 11 1 1 1
28 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2 2 2
29 1 26116-100162  BOLT, M10X 16 PLATED 3 3 3 3 3
30 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2 2 2
31 1 26116-100202  BOLT, M10X 20 PLATED 2 2 2 2 2
32 1 933168-55770  BAND 146 11 11 11 11 u
33 1 933171-15801  CORD, ENGINE EARTH 1 1 1 1 1
34 1 172162-16600  STAY ASSY, HARNESS 11 1 1 1 W
(A=M00504) (B=M00504)
35 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 W
(A=M00504) (B=M00504)

BT

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.15. ELECTRIC PART(WIRING:CABIN,CANOPY) reTEona (O-B7REUROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty
A (B (©) () () (F)
. - - T 36 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 w
1 5 BERYIY b U 2t @) (A=M00504) (B=M00504)
(A=M00653) (B=M00653)

E-1
3
DETAILED OF &

- >

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.16. ELECTRIC PART(EQUIPMENT:CABIN,CANOPY) esEcAs oreTmEURORE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172151-17100 LAMP, CHECKER 1 1 1 1 1
. .. o s~ 2 1 172162-17100 BOX ASSY, INDICATOR 1 1
0 (#E?E*ft 7, 3¢k ;‘t‘@) 2-1 1  172162-17101 BOX ASSY, INDICATOR 1 1 1 1 1 N
ECTRIC PART(EQUIPMENT :CABIN, CANOPY) (A=M01119) (B=M01119)
3 2 172162-17120 VALVE 4 4 4 4 4
4 2 172162-17130 METER, HOUR 1 1 1 1 1 W
(A=M01119) (B=M01119)
5 1 172141-17150 BUZZER 1 1 1 1 1
6 1 172141-17160 BOX, FUSE 1 1
6-1 1 172141-17161 BOX, FUSE 1 1 1 1 1 N
(A=M00850) (B=M00850)
7 2  29411-050000 FUSE, CARTRIDGE 5A 1 1 V4
(A=M00850) (B=M00850)
8 2 29411-100000 FUSE, CARTRIDGE 10A 2 2 z
(A=M00850) (B=M00850)
9 2 29411-150000 FUSE, CARTRIDGE 15A 2 2
9-1 2 29411-150000 FUSE, CARTRIDGE 15A 5 5 5 K
(A=M00850) (B=M00850)
10 1 172141-17190 SWITCH, WORK LAMP 1 1 1 1 1
11 2 172141-17230 BULB, 24V 6W 1 1 1 1 1
12 1 172162-17200 BRACKET COMPL. 1 1 1 1 1
13 1 194464-52190 SWITCH, SAFETY START 1 1 1 1 1
14 1 194464-52190 SWITCH, SAFETY START 1 1
14-1 1 172164-17140 SWITCH 1 1 1 1 1 S
(A=M# 01167) (B=M/# 01167)
15 1 1A1380-62480 BOLT 6X12,SLIT 2 2 2 2 2
16 1 119247-77100 RELAY, SAFETY 4 4 4 4 4
17 1 129432-77100 RELAY 1 1 1 1 1
18 1  22137-050000 WASHER, 5 2 2 2 2 2
19 1 22137-060000 WASHER, 6 4 4 4 4 4
20 1 22137-060000 WASHER, 6 2 2 2 2 2
21 1 22137-060000 WASHER, 6 2 2 2 2 2
22 1 22217-060000 WASHER, SPRING 6 1 1 1 1 1
23 1 26022-050162 SCREW, M5X16 2 2 2 2 2
24 1 26022-060122 SCREW, M6X12 6 6 6 6 6
25 1  26022-060202 SCREW, M6X20 2 2 2 2 2
26 1  26589-040202 SCREW, M4X20 4 4 4 4 4
27 1 26116-060122 BOLT, M6X 12 PLATED 1 1 1 1 1
28 1 933110-00100 SWITCH ASSY, STARTER 1 1 1 1 1
30 2 933110-00301 KEY ASSY 1 1 1 1 1
31 1  933110-05300 HORN 1 1 1 1 1
32 1 933113-15900 COVER, TERMINAL 1 1 1 1 1
33 1 172162-17400 LAMP COMP.,WORKING 1 1 1 1 1
34 2 172141-17211 BULB 1 1 1 1 1 w

(A=FROM 1ST)

(B=FROM 1ST)

35
36

1
2

(A=FROM 1ST)

172162-17410
29220-788200

LAMP ASSY, HEADLIGHT
BULB, 12V 25W

(B=FROM 1ST)

.ﬁ
-
-
-
-

37 1 933152-02900  WASHER 2 2 2 2 2
38 1 22217-080000  WASHER, SPRING 8 2 2 2 2 2
BT 39 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flgl7 ELECTRIC PART(CABlN) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172162-16560 HARNESS G,WIRE 1 1 1 1
" 2 1 172122-16590 BAND 200F 3 3 3 3
, 1 7 %%ﬁ(#?t jﬁﬁﬁ) 3 1 172137-62970 GROMMET 1 1 1 1
Fi g ELECTRIC PART(CABIN) 4 1 172137-66230 GROMMET 2 2 2 2
5 1 172122-79890  CLAMP, HOSE 1 1 1 1
6 1 22857-400120 SCREW, 4X12 3 3 3 3
7 1 22857-400100 SCREW, 4X10 2 2 2 2
8 1 933113-05150 LAMP, ROOM 1 1 1 1
9 2 933113-05160 BULB, 12V 5W 1 1 1 1
10 1 172312-17250 ASHTRAY 1 1 1 1
11 1 22867-400100 SCREW, 4X10 3 3 3 3
12 1 933113-15000 LIGHTER ASSY, CIGAR 1 1 1 1
13 1 172162-17300 MOTOR 520A,WIPER 1 1 1 1
14 1 172162-17310 ARM, WIPER 1 1 1 1
15 1  172162-17320 BLADE 400,WIPER 1 1 1 1
16 1 172162-17330 SWITCH, WIPER 1 1 1 1
17 1 22217-060000 WASHER, SPRING 6 3 3 3 3
18 1 26116-060122 BOLT, M6X 12 PLATED 3 3 3 3
19 1 119247-77100  RELAY, SAFETY 1 1 1 1
(A=*1995.06)
20 1 22137-060000 WASHER, 6 1 1 1 1
(A=*1995.06)
21 1 26022-060122 SCREW, M6X12 1 1 1 1 w
(A=*1995.06)
22 1  26559-050162 SCREW, M5X16 1 1 1 1 w

(A=FROM 1ST)

B7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Flg .18. RADIO EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 772162-17800  RADIO ASSY. 1
‘] 8 SUF 2 2 172122-16590  BAND 200F 3
Fig. RADIO 3 2 172162-17800  RADIO 1
4 2 172162-17810  ANTENNA 1
5 2 172162-17820  CORD, EXTENSION 1
6 2 172162-17850  BRACKET,RADIO 1
BHUNo. 11 7 2 22217-080000 WASHER, SPRING 8 4
Rl Lo TN IZER SR 8 2 22217-080000  WASHER, SPRING 8 4
- 9 2 22857-400120  SCREW, 4X12 3
10 2  26116-080162  BOLT, M8X 16 PLATED 4
1 2 26557-080102  SCREW, M8X10 4
12 2 26022-040162 SCREW M 4X 16 2
12
4
B7 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

i (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|g .19. HEATER (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |

BT

@ B € O E @

E—#% 1 1 772162-17600 HEATER ASSY. 1
Fig. 1 9 HEATER 2 2 172162-17600  HEATER COMPL. 1
2-1 2 172162-17601  HEATER 1 1 1 1 N
(A=M00971)
B CNo. 2005 10 2B T, 3 2 172162-17610  SWITCH, HEATER 1 1 1 1
4 2 172162-17620 HOSE 3850 CMP,HEATER 1 1 1 1
6 3 172162-17640  TUBE, CORRUGATED 1 1 1 1
7 2 172124-17630  VALVE, MINIATURE 1 1 1 1
8 2 172124-17640  JOINT, PIPE 2 2 2 2
9 2 172162-17650 HOSE 3100 CMP,HEATER 1 1 1 1
1 3 172162-17670  TUBE, CORRUGATED 1 1 1 1
12 2 22137-100000 WASHER, 10 3
13 2 22217-100000 WASHER, SPRING 10 3
14 2 23000-022000  CLAMP, 22 4 4 4 4
15 2  26116-100162  BOLT, M10X 16 PLATED 3
16 2 933152-09280  BAND 170 3 3 3 3
17 1 172162-17500 COVER ASSY, HEATER 1 1 1 1 W
(A=M00937)
18 1 172162-17540  SEAL 1 1 1 1
(A=M00937)
19 1 172162-17560  SEAL 1 1 1 1
(A=M00937)
20 1 172168-65790 RUBBER, SEAL 1 1 1 1 w
(A=M00996)
21 1 172122-79890  CLAMP, HOSE 1 1 1 1 w
(A=M00653)
22 1 26013-080202  BOLT, M8X 20 2 2 2 2 w
(A=M00937)
23 2 22137-100000  WASHER, 10 1 1 1 1 w
(A=M00937)
24 2 22217-100000 WASHER, SPRING 10 1 1 1 1
(A=M00937)
25 2  26116-100162  BOLT, M10X 16 PLATED 1 1 1 1
(A=M00937)

Remarks

Yes Yes

1)SPEC.CODE OF OPTIONAL. N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601
; (Ay=B7(R)CABIN (D)=B7(R)EUROPE
Fig.20. COOLER(COVER RELATED) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

20 ooz - 2 2 17210203110  LABELSWALL )
Fig. COOLER(COVER RELATED) 3 2 172519-03680  LABEL,BRAND 1
-y b 4 2 17212217190  CLIP, TREE 1
area-oton <" 5 2 172162-17500 COVER ASSY, HEATER 1
gsxz ggggﬁ t:g:;?\l}u&té 6 2 172162-17540 SEAL 1
Ko, 210 BLHl UNo. 1135 134 7 2 172162-17560  SEAL 1
A e 208t Ul 1105208 8 2 172162-18430  SEAL 1
T Eilio, 240 Lt Lo, 191534 & 9 2 172162-61930  COVERASSY 1
B ENo. 260 Rt UNo, 1505 18&
R ENo. 260 il UNo, 118 5215 & %7, 10 2 172162-61950  LABEL 1
T B e o o, 234 1 2 172162-62850  PLATE 1
Fie21 Ro ho. I~ 13 12 2 172519-63240 _ BOLT 4
Fie. 23 Ref.No. 1~26 13 2 172149-64360  PLATE, FRAME(L) 1
F e 1 14 2 172168-65790  RUBBER, SEAL 1
Fig. 26 Ref. Ko, 1~21 15 2 172162-65800  COVERASSY 1
16 2 172162-67400 ROOF ASSY 1
17 2 172162-67580 COVER 1
18 2 172162-67590  SEAL 1
19 2 172162-67600  WINDOW, ROOF 1
20 2 17216267610  GUARD ASSY, ROOF 1
21 2 22137-080000  WASHER, 8 8
22 2 22137-100000 WASHER, 10 1
23 2 22190-080000 WASHER, SEAL 8 4
24 2 22217-080000  WASHER, SPRING 8 8
25 2 22217-100000  WASHER, SPRING 10 1
26 2 26013-080202  BOLT, M8X 20 2
27 2 26116-080162 _ BOLT, M8X 16 PLATED 8
28 2 26116-080202  BOLT, M8X 20 PLATED 6
29 2 26116-100162  BOLT, M10X 16 PLATED 1
30 2 172162-67980  PLATE 1
31 2 172162-67990  PLATE 1 1
32 2 172162-68620  STAY 2
33 2 22217-080000 WASHER, SPRING 8 2
34 2 26116080162  BOLT, M8X 16 PLATED 2
Remarks Yes No Yes No
1)WELDING PARTS FOR REMODEL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.21. COOLER(COMPRESSOR RELATED) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 2 172162-18020 COMPRESSOR 1
2 7 —5(17" Vo4 EEE) 2 2 172162-18750  V-PULLEY 1
Fig. COOLER(COMPRESSOR RELATED) 3 2 172162-18760  ADJUSTER 1
4 2 172162-18770  V-BELT, RPF2355 1

5 2 172162-18780 BRACKET ASSY 1

6 2 22137-080000 WASHER, 8 2

7 2 22217-080000 WASHER, SPRING 8 2

8 2 26013-080252  BOLT, M8X 25 2

9 2 26013-080502  BOLT, M8X 50 1

10 2 26013-080552  BOLT, M8X 55 1

11 2 26013-100302  BOLT, M10X 30 2

12 2 26013-100302  BOLT, M10X 30 6

13 2 26116-080202  BOLT, M8X 20 PLATED 2

J—SWEF s b

COOLER REMODEL KIT
172162-08100

JE BNo. 200 R il UNo. 1R
IEHNo. 200 R UNo. 2/ 534 &
JAENo. 210 B UNo 105 134

JAENo. 22 R ULNo. 1505 30L&
JAENo. 23D Rk LNo, 1225264
IEENo, 240 R LNo. I 5 34L&
JE ENo. 26D Rili LNo, 15 18&

JEENo. 260 R LNo. Ih o215 E8H %,
Fig. 20 Ref.No. 1
INC Fig. 20 Ref, No, 2~34

Fig.2} Ref.No.1~13

Fig. 22 Ref.No. 1~30

Fig. 23 Ref.No. 1~26
Fig. 24 Ref.No. 1~34
Fig. 256 Ref, Na, 1~ 18
Fig. 26 Ref.No. 1~21

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.22. COOLER(CONDENSER RELATED) gg;:gzgggﬁﬁ'gw Egzgzgﬁmﬁﬁ
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

. . 1 2 172122-13310  MOUNT, RADIATOR 4
, 22 7—5 (375 /4BE) 2 2 172162-18000 COOLERASSY, OIL 1
Fig. COOLER(CONDENSER RELATED) 3 3 172162-18030  CONDENSER 1
4 3 172162-18040  BRACKET 1
5 3 172162-18160 TUBE 1
B4 UNo. 21t 6 3 172162-18170  TUBE 1
FllNo ShEUEESET. 7 3 1E8080-79430  SWITCHASSY, CONTROL 1
8 3 1E8080-79450  KNOB, FAN 2
9 3 198325-87110  DRIER ASSY, RECEIVER 1
11 3 198325-87200 CASE,LOWER 1
14 3 19782188070  GRILLE 2
15 2 172162-18500  BRACKET 1
16 2 172162-18580  PLATE 1
17 2 172162-18590  PLATE 1
18 2 172162-18640  COVER 1
19 2 17216218650 COVER ASSY 1
20 2 22217-080000 WASHER, SPRING 8 2
21 2 22217-080000  WASHER, SPRING 8 8
22 2 22217-080000 WASHER, SPRING 8 4
23 2 22217-080000 WASHER, SPRING 8 12
24 2 26013-120252  BOLT, M12X 25 4
25 2 26116-080162  BOLT, M8X 16 PLATED 2
26 2 26116-080162  BOLT, M8X 16 PLATED 12
27 2 26116-080202  BOLT, M8X 20 PLATED 4
28 2 26579-050162  SCREW, M5X16 8
29 2 26668-080002  NUT, CAP M8 2
30 2 26716-080002  NUT, M8 8

REFER TO Fig 23

REFER TO Fig. 20

T—SMEE .y b 14 N
COOLER REMODEL KIT )

172162-08100

JEBNo. 200 B UNo. 1id
HENo, 200 BH LNo, 20 5342
JHENo. 21D B LNo. 1 513 &

THBNo. 220 R LNo, 110 530&
TAENo, 230 B H LNo. I 526&
T ENo. 240 B UNo. 11 534 &
T ENo. 250 RH UNo. 121 55 18&
HBNo. 260 R LNo I 52158059,

Fig. 20 Ref.No. 1

INC Fig. 20 Ref. No.2~34
Fig. 21 Ref.No, 1~ 13
Fig. 22 Ref.No, 1~30
Fig. 23 Ref.No. {~26

Fig, 24 Ref, No. 1~34
Fig. 25 Ref.No, 1~ 18
Fig. 26 Ref, No. 1~21

BY
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.23. COOLER(CABIN ROOF INNER RELATE gg;:g;gggﬁﬁ'gw Egzgzgﬁmﬁﬁ
(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |
AW B €© O E G
1 2 172162-18240  COVERASSY 1
2 =53ty -7 {+-BEE) 2 2 17216218260  COVER ASSY 1
Fig. COOLER(CABIN ROOF INNER RELATED) 3 2 172162-18280  GRILLE 1
& 4 2 172162-18290  FILTER 1
A . 5 2 172162-18300  DUCT ASSY 1
e 6 2 172162-18340  BRACKET 1
HBNo, 200 Bt UNo. 20 534& 7 2 172162-18350  BRACKET 2
BENo. 21D RH LNo. 1105 13& 8 2 172162-18360  SEAL 1
HEe, 2500 Bl Ul 10528 O 2 17216218370 SEAL 1
Eg:g: %g?sgﬁ Uhe 15 10 REFER TO Fig 20 10 2 172162-18380  SEAL 1
FENo 260 LH Clo, 1M 5216 5% &7, P u 2 172162-18390  SEAL 1
e B e et No. 2~ 38 12 2 172162-18400  SEAL 1
Fig. 21 Ref.No. 1~ 13 13 2 172162-18410  SEAL, DUCT 1
E e e 1 0 14 2 194940-61790  SCREW, TAPPING M5X16 5
Fig. 24 Ref.No, |~34 15 2 22137-050000 WASHER, 5 12
Fig. 25 Ref.No. j~ 18

Fig. 26 Ref.No. 1~21 16 2 22137-080000 WASHER, 8 6
17 2 22217-050000 WASHER, SPRING 5 9
18 2 22217-050000  WASHER, SPRING 5 6
19 2 22217-050000 WASHER, SPRING 5 6
20 2 22217-080000 WASHER, SPRING 8 1
21 2 26116-080162  BOLT, M8X 16 PLATED 8
22 2 26116080202  BOLT, M8X 20 PLATED 2
23 2 26559-050162  SCREW, M5X16 9
24 2 26559-050162  SCREW, M5X16 6
25 2 26559-050162  SCREW, M5X16 6
26 2 26716-080002  NUT, M8 1

REFER TO Fig 22

B7 N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
FIgZ4 COO LER(P' Pl NG) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

JEENo. 250 RHi LNo, IMB18E
THBNo. 26 R H UNo. 12 21%
EHET,

Fig. 20 Ref.No. 1

=
=

1 172162-18010  COOLER ASSY
2 4 9 —5 (B8 2 172162-18050  CLIP, 12
Fig. COOLERCPIPING) 3 172162-18060  CLIP, 8
4 172162-18070  PLUG, DRAIN
B UNo, 112 S EEEE . b ,
Bl Luz. B ITEEHET, 7 2 caomgnarliﬁwé. KIT 5 172162-18100 HOSE
1 INC. 2~ 117 172162-08100 -
O 38 BNo. 200 &L i LNo. 114 6 172162-18110 HOSE
< T ENo. 2000 LI UNa, 240 534& 7 172162-18120  HOSE
- g FENo. 210 B H LNo, 115 13& i
REFER TO Flg.20\/ A N e s 8 172162-18130  HOSE
g T BNo. 230 FLH LNo, 185 26& 9 172162-18140  TUBE
\: I BNo. 240 R LNo, 110534 & 10 172162-18150 TUBE

172162-18180 HOSE, DRAIN
172162-18190 HOSE, DRAIN

=
N

INC, Fig. 20 Ref.No.2~34
Fig. 21 Ref.No. 1~13
Fig. 22 Ref.No. 1~30
Fig.23 Ref.No. 1~26

=
w

172162-18200 HOSE, DRAIN
172165-18210 HOSE
1E8080-79470  NUT, JN4

=
[S2 N

Fig. 24 Rei.No, 1~34

Fig. 25 Ref.No. 1~18

Fig. 26 Ref. No.
e,

=
(2]

1E8080-79480 CLIP, C
197821-88380 INSULATOR

18 172162-18420 GROMMET

19 172162-18450 STAY ASSY

20 172162-18830 COVER

21 172162-18840 COVER

22 172162-67960 BRACKET ASSY

23 172147-78780 GUIDE, HOSE

24 22137-060000  WASHER, 6

25 22217-060000  WASHER, SPRING 6
26 22217-060000  WASHER, SPRING 6
27 22217-080000  WASHER, SPRING 8
28 26013-060252 BOLT, M6X 25

29 26116-060122 BOLT, M6X 12 PLATED

w
o

26116-080162 BOLT, M8X 16 PLATED

w
ey

26589-060162 SCREW, M6
933168-55770 BAND 146
26013-080252 BOLT, M8X 25

w W
w N

=
2

NN NN NN OW|[W W W ww|(www(wowow(wwlN

NvVO o BENNOBANNBRPRNPRPRRORRIPRPRIPRPRPRRPERN|(RERER

w
~

22137-080000  WASHER, 8

B7
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|925 COOLER(ELECTRIC PART) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 2 172310-16080  BOLT, BATTERY 2
2 I—S(BER)
, 2 2 172162-16200  CLAMP 1
Fig. COOLER(ELECTRIC PART) 3 2 172162-16250 MOUNT ASSY 1
o—SWEF b 4 2 172162-16700  HARNESS, WIRE 1
e g 1T 5 2 172162-16710  HARNESS, WIRE 1
e 00 R Lt 18 6 2 172162-16720  HARNESS, WIRE 1
BN 210 B8 UNo. 145 134 7 6 7 2 172162-16730  HARNESS, WIRE 1
JEENo. 220 R LNo. 105 30&
B 2 Rl L I 8 2 172162-16740  HARNESS, WIRE 1
i ElNo. 240 HLH UNo. 105 34& 9 2 1A1040-45890 WASHER, 10X36X4.5 1
o BB Une (ot e sy, 10 2 194250-51660 BAND 250 1
Fig. 20 Ref.No. |
Ll R e ot 11 2 119247-77100  RELAY, SAFETY 2
Fig 21 Ref. Mo 1~ 13 12 2 22217-080000 WASHER, SPRING 8 2
L Fle s Ref N 120 13 2 22217-100000  WASHER, SPRING 10 1
Fie. 24 Rof.No. {34 14 2 26013-100252  BOLT, M10X 25 3
@————12  Fig 26 Rof o, 1~21 15 2 26116-100452  BOLT, M10X 45 PLATED 1
16 2 26716-100002  NUT, M10 1
> 17 2 93316855770  BAND 146 10
) 18 2 172126-16540 CLAMP 1
B7
Remarks Yes No Yes No
1)WELDING PARTS FOR REMODEL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601
Fig.26. COOLER(CABIN INTERIOR OTHERS) (BB (R CANOPY (-B7(RAMMANN
(C)=B7(R)AUSTRAL (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

e, 1 2 17216203120  LABELFEED WATER 1
' 2 97— (¢t /P9%Ath) 2 2 17216203130  LABELGREASE FEED 1
Fig. COOLER(CABIN INTERIOR OTHERS) 3 2 17216203250  LABEL,PATTERN A 1
b—SEEEy b 4 2 172162-03500  LABEL 1
COOLER RENODEL KIT 5 2 17216203510  LABEL, CAUTION 1
172162-08100

208100 w112 6 2 17216267100  TRIM, ROOF 1
Ao 10 BH UNe s 85 7 2 17216267110  TRIM, ROOF 1
A HNo. 2200 B CNo. 150 530 E 8 2 17216267120  TRIM, ROOF 1
Rl 50 Rh Uko 10520 9 2 17216267130  TRIM, ROOF 1

0. . n
i BNo, 250 Bt UNo. 105 184 10 2 172162-67140  TRIM 1
12 5528. gag:ﬂzm; LNo. I B21%8 &5 &, 1 2 172162-67150  TRIM 1

1g. o1, .

INC Fig. 20 Rof. No. 2~ 34 12 2 17216267160  TRIM 1

Fig. 21 Ref. No. 1~13
Flz.2] Rot.No. 1~ 13 13 2 17216267170 TRIM 1
Fli. 23 Rot_lo. 1~20 14 2 17216267180 TRIM 2

ig. Ref. No. 1~34
FIE ot iafdo it 4 15 2 17216267190  TRIM 2
13 Fig. 26 Ref. No. 1~21 16 2 172162-67200 TRIM 1
17 2 17216267210 TRIM 1
18 2 17216267230  TRIM 1
19 2 17216267240 TRIM 1
20 2 17216269161  TRIM 1
9 21 2 17216214210  SEAL, TANK 1
1 1

172165-03471 LABEL

N
N

_VIEWED FROW®)

@®nsan _°
viewep FRow @

.

@® .k
ol <o
JFi & o
o 10 '/ & ©anzan
4%1 :‘\‘11 VIEWED FROM @
al
i

X
=
"o

AT

¥R

B
T N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.27. ROLLER&ADJUST(IRON CRAWLER SPEC.) gg;:g;gﬁggﬁﬁ'gm Egzgﬁgimﬂﬁ
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A

1 1  172162-29100  SPROCKET 2 2 2 2 2
27 O0—5 & 79+ R MES-5{1H) 2 1 22217-140000 WASHER, SPRING 14 24 24 24 24 24
Fig. ROLLER & ADJUST( IRON CRAWLER SPEC.) 3 1 26116-140402  BOLT, M14X 40 PLATED 24 24 24 24 24
4 1 772162-37100  IDLER ASSY 2 2 2 2 2
5 2 172162-37100  IDLER ASSY 2 2 2 2 2
7 3 172162-37180  BUSH 45,ROLLER 4 4 4 4 4
8 2  172162-37130  COVER, IDLER SEAL 2 2 2 2 2
9 2 172162-37140  COVER, IDLER SEAL 2 2 2 2 2
10 2 172162-37150  SHAFT, IDLER 2 2 2 2 2
1n 2 17212437160 PIN 2 2 2 2 2
12 2 172162-37170  SEAL, FLOATING 4 4 4 4 4
13 2 194630-42120  PLUG, PTL/8 2 2 2 2 2
14 2 22242-000400  RING, 40 2 2 2 2 2
15 2 24321-000400  O-RING, 1AG40.0 4 4 4 4 4
16 1 772162-37300  TRACK,ROLLER ASSY 10 10 10 10 10
17 2 172162-37300 ROLLER COMP.LOWER 10 10 10 10 10
18 3 172124-37120  BUSH 40 20 20 20 20 20
20 2 172162-37330  SHAFT ASSY, ROLLER 10 10 10 10 10
21 2 172162-37360  COVER, SEAL 10 10 10 10 10
22 2 194630-42120  PLUG, PTL/8 10 10 10 10 10
23 2 24321-000400  O-RING, 1AG40.0 10 10 10 10 10
24 2 933112-00500  SEAL, 66X86X28 20 20 20 20 20
25 2 22242-000350  RING, 35 10 10 10 10 10
26 1 22217-200000 WASHER, SPRING 20 20 20 20 20 20
27 1 26116-200402  BOLT, M20X 40 PLATED 20 20 20 20 20
28 1 772162-37500 CARRIER ROLLER ASSY. 2 2 2 2 2
29 2 172141-37140  SEAL, 357220 2 2 2 2 2
31 2 172162-37520  SHAFT, ROLLER 2 2 2 2 2
32 2 172162-37530 PLUG 2 2 2 2 2
33 2 172162-37540  COVER, SEAL 2 2 2 2 2
34 2 22252-000720 RING, 72 2 2 2 2 2
35 2 22252-000750 RING, 75 2 2 2 2 2
36 2 22252-000850 RING, 85 2 2 2 2 2
37 2 24101-062074  BEARING, BALL 6207 4 4 4 4 4
38 2 24311-000650  O-RING, 1AP65.0 2 2 2 2 2
39 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2
40 1 26116-120652  BOLT, M12X 65 PLATED 2 2 2 2 2
4 1 26716-120002  NUT, M12 2 2 2 2 2
42 1 172162-37700  ADJUSTER ASSY 2 2 2 2 2
43 1  172162-37770  TUBE ASSY, ADJUST 2 2 2 2 2
44 1  172162-37800  PISTON 2 2 2 2 2
45 1 172162-37810  PLATE,ADJUSTER 2 2 2 2 2
46 1 172122-37843  VALVE ASSY, NIPPLE 2 2 2 2 2
47 2 24315-000140  O-RING, 1BP14.0 2 2 2 2 2
48 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2
49 1 22217-140000 WASHER, SPRING 14 8 8 8 8 8
50 1 24325-000550 O-RING, 1BG55.0 2 2 2 2 2
51 1 26116-140552  BOLT, M14X 55 PLATED 8 8 8 8 8
52 1  933126-50500  SEAL, OIL 2 2 2 2 2
53 1 93313812101  RING G55BACKUP 2 2 2 2 2

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.28. ROLLER&ADJUST(RUBBER CRAWLER SPEC.) E‘B\gzgzggﬁﬁ'(’;w gzgzgﬁmﬂﬁ
(C)=B7(R)AUSTRAL (F=
No. Lev. Parts No. Description Qty |
A B () DO () (A

_ . i 1 1  172162-29100  SPROCKET 2 2 2 2 2
. 28 O0—5 & 7+ XM so-518) 2 1 22217-140000 WASHER, SPRING 14 24 24 24 24 24
Fig. ROLLER & ADJUST(RUBBER CRAWLER SPEC.) 3 1  26116-140402  BOLT, M14X 40 PLATED 24 24 24 24 24
4 1 772162-37110  IDLER ASSY 2 2 2 2 2
5 2  172162-37130  COVER, IDLER SEAL 2 2 2 2 2
6 2  172162-37140  COVER, IDLER SEAL 2 2 2 2 2
7 2 172162-37150  SHAFT, IDLER 2 2 2 2 2
8 2 17212437160  PIN 2 2 2 2 2
9 2 172162-37160  IDLER ASSY 2 2 2 2 2
1n 3 172162-37180  BUSH 45,ROLLER 4 4 4 4 4
12 2 172162-37170  SEAL, FLOATING 4 4 4 4 4
13 2 194630-42120  PLUG, PTL/8 2 2 2 2 2
14 2 22242-000400  RING, 40 2 2 2 2 2
15 2 24321-000400  O-RING, 1AG40.0 4 4 4 4 4
16 1 772162-37300  TRACK,ROLLER ASSY 8 8 8 8 8
17 2 172162-37300 ROLLER COMP.LOWER 8 8 8 8 8
18 3 172124-37120  BUSH 40 16 16 16 16 16
20 2 172162-37330  SHAFT ASSY, ROLLER 8 8 8 8 8
21 2 172162-37360  COVER, SEAL 8 8 8 8 8
22 2 194630-42120 PLUG, PTL/8 8 8 8 8 8
23 2 24321-000400  O-RING, 1AG40.0 8 8 8 8 8
24 2 933112-00500  SEAL, 66X86X28 16 16 16 16 16
25 2 22242-000350  RING, 35 8 8 8 8 8
26 1 22217-200000 WASHER, SPRING 20 16 16 16 16 16
27 1 26116-200402  BOLT, M20X 40 PLATED 16 16 16 16 16
28 1 772162-37500 CARRIER ROLLER ASSY. 2 2 2 2 2
29 2 172141-37140  SEAL, 357220 2 2 2 2 2
31 2 172162-37520  SHAFT, ROLLER 2 2 2 2 2
32 2 172162-37530 PLUG 2 2 2 2 2
33 2 172162-37540  COVER, SEAL 2 2 2 2 2
34 2 22252-000720  RING, 72 2 2 2 2 2
35 2 22252-000750  RING, 75 2 2 2 2 2
36 2 22252-000850  RING, 85 2 2 2 2 2
37 2 24101-062074  BEARING, BALL 6207 4 4 4 4 4
38 2 24311-000650  O-RING, 1AP65.0 2 2 2 2 2
39 1 22217-120000  WASHER, SPRING 12 2 2 2 2 2
40 1 26116-120652  BOLT, M12X 65 PLATED 2 2 2 2 2
4 1 26716-120002  NUT, M12 2 2 2 2 2
42 1 172162-37700  ADJUSTER ASSY 2 2 2 2 2
43 1 172162-37770  TUBE ASSY, ADJUST 2 2 2 2 2
44 1  172162-37800  PISTON 2 2 2 2 2
45 1 172162-37810  PLATE,ADJUSTER 2 2 2 2 2
46 1 172122-37843  VALVE ASSY, NIPPLE 2 2 2 2 2
47 2 24315-000140  O-RING, 1BP14.0 2 2 2 2 2
48 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2
49 1 22217-140000 WASHER, SPRING 14 8 8 8 8 8
50 1 24325-000550  O-RING, 1BG55.0 2 2 2 2 2
51 1 26116140552  BOLT, M14X 55 PLATED 8 8 8 8 8
52 1  933126-50500  SEAL, OIL 2 2 2 2 2
53 1 93313812101  RING G55BACKUP 2 2 2 2 2

87 54 1 772162-37310  ROLLER,TRACK 2 2 2 2 2 w

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.28. ROLLER&ADJUST(RUBBER CRAWLER SPEC.) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F=
No. Lev. Parts No. Description Qty |
A B () DO () (A

— e " = (A=M00502) (B=M00502)

. 28 O0—5 & 7+ XM so-518) 55 2 172162-37330  SHAFT ASSY, ROLLER 2 2 2 2 2 w
Fig. ROLLER & ADJUST(RUBBER CRAWLER SPEC. ) (A=M00502) (B=M00502)

56 2 172162-37360  COVER, SEAL 2 2 2 2 2
(A=M00502) (B=M00502)
57 2 172162-37400 ROLLER COMP.LOWER 2 2 2 2 2

(A=M00502) (B=M00502)

58 3 17212437120 BUSH 40 4 4 4 4 4 w
(A=M00502) (B=M00502)

60 2 104630-42120 PLUG, PT1/8 2 2 2 2 2 w
(A=M00502) (B=M00502)

61 2 24321-000400  O-RING, 1AG40.0 2 2 2 2 2 w
(A=M00502) (B=M00502)

62 2 93311200500  SEAL, 66X86X28 4 4 4 4 4 w
(A=M00502) (B=M00502)

63 2 22242-000350  RING, 35 2 2 2 2 2 w
(A=M00502) (B=M00502)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.29. CRAWLER(450) (Br-57(RIGANOPY (E1-57(ROAMMANN
(C)=B7(R)AUSTRAL (F=
No. Lev. Parts No. Description Qty |
A (B () O () A
_ 1 1 172162-38100  SHOE ASSY, TRACK 2 2 2 2 2
2 2 0—7(450) 2 2 17216238110  LINK COMP.TRACK 2 2 2 2 2
Fig. CRAWLER(450) 3 3 172162-38120  LINK L,TRACK 80 80 80 80 80
4 3 172162-38130  LINK R,TRACK 80 80 80 80 80
5 3 172162-38140  LINK L,MASTER 2 2 2 2 2
6 3 172162-38150  LINK R,MASTER 2 2 2 2 2
7 3 172162-38160  BUSH,TRACK 80 80 80 80 80
8 3 172162-38170  BUSH,MASTER 2 2 2 2 2
9 3 172162-38180  PIN,TRACK 80 80 80 80 80
10 3  172162-38190  COLLAR 4 4 4 4 4
1 3 172162-38200  TRACK, MASTER 2 2 2 2 2
12 3 17211238111 PIN, COTTER 2 2 2 2 2
13 2 172162-38210  BOLT,SHOE 328 328 328 328 328
14 2 172162-38220  NUT, SHOE 328 328 328 328 328
15 2 172162-38230  PLATE 450,SHOE 82 8 82 82 8
16 1 172162-38250  TRACK, MASTER 1 1 1 1 1
17 2 172162-38140  LINK L,MASTER 101 1 1 1
18 2 172162-38150  LINK R,MASTER 101 1 1 1
19 2 172162-38170  BUSH,MASTER 2 2 2 2 2
20 2 172162-38190  COLLAR 4 4 4 4 4
21 2 172162-38210  BOLT,SHOE 4 4 4 4 4
22 2 172162-38220  NUT, SHOE 4 4 4 4 4
23 2 172162-38230  PLATE 450,SHOE 101 1 1 1
1 2 2 2 2 2

N
~

172162-38600 CRAWLER ASSY, RUBBER

THHO—FHE
RUBBER CRAWLER SPEC.

AR
SPARE PARTS

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.30. CONTROL EQUIP.(STAND&OPE LEVER)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
" . 1 1 172162-45390 STAND ASSY, LINK 1 1
3 BRSEE(IE & fEEn-) 1-1 1 172162-45391  STAND ASSY, LINK 101 1 1 1 s
Fig. CONTROL EQUIP. (L.INK STAND & OPERATION LEVER) (A=M00504) (B=M00504)
2 2 172141-41360 BUSH 1415 4 4 4 4 4
3 2 172141-41370  BUSH 2015 3 3 z
(A=M00504) (B=M00504)
5 1 172162-45800 COVER ASSY, STAND 1 1 1 1 1
6 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1
7 1 24761-040000 NIPPLE, GREASE B 1 1 Z
(A=M00504) (B=M00504)
8 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1
9 1 26013-120352 BOLT, M12X 35 4 4 4 4 4
10 1 26589-060162 SCREW, M6 7 7 7 7 7
11 1 172151-45010 BOOT P,LEVER 2 2 2 2 2
12 1 172151-45030 KNOB ASSY 1 1
12-1 1 172165-45070 KNOB ASSY 1 1 S
(A=M00621) (B=M00621)
12-2 1 172165-45071 KNOB ASSY 1 1 1 1 1 N
(A=M00760) (B=M00760)
13 1 172151-45040  KNOB ASSY 1 1
13-1 1 172165-45080  KNOBASSY 11 s
(A=M00621) (B=M00621)
13-2 1 172165-45081 KNOB ASSY 1 1 1 1 1 N
IL%EV \0US (A=M00760) (B=M00760)
14 1 172162-45100 LEVER L COMPL. 1 1
14-1 1 172162-45101 KNOB ASSY 1 1 S
(A=M00621) (B=M00621)
14-2 1 172162-45740 LEVER L ASSY 1 1 1 1 1 N
(A=M00621) (B=M00621)
15 1 172162-45120 LEVER R COMPL. 1 1
15-1 1 172162-45121  LEVER RASSY 1 1 1 1 1 S
(A=M00621) (B=M00621)
16 1 172162-45280  JOINT 1 1 z
(A=M00621) (B=M00621)
17 1 172162-45290 JOINT ASSY 1 1 z
(A=M00621) (B=M00621)
18 1 172162-45310 NUT 1 1 Z
(A=M00621) (B=M00621)
19 1 172151-45320 PLATE,BOOT 2 2 2 2 2
) 20 1 26013-080162 BOLT, M8X 16 8 8 8 8 8
PREVI0US 21 1 26736-140002 NUT, M14 2 2 2 2 2
22 1 26757-120002 NUT, LOCK M12 2 2 Z
(A=M00621) (B=M00621)
23 1 933168-55770 BAND 146 2 2 2 2 2
(A=M00760) (B=M00760)
24 1 26587-040062 SCREW, M4X 6 2 2 2 2 2
(A=M00621) (B=M00621)

:1f

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.31. CONTROL EQUIP.(DRIVE)

RSB GETT)
CONTROL EQUIPMENT(DRIVE)

Fig.3

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

I8 7
PREVIOUS

D s BV AV 4
CONTROL VALVE

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172137-45080 KNOB, LEVER 2 2 2 2 2
2 1 172162-45140 LEVER L COMP., TRAVEL 1 1 1 1 1
3 2 172141-41370  BUSH 2015 2 2 2 2 2
5 1 172162-45190 LEVER R COMP., TRAVEL 1 1 1 1 1
6 2 172141-41370  BUSH 2015 2 2 2 2 2
8 1 24761-050000 NIPPLE, GREASE C 2 2 2 2 2
9 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 2 2
10 1 26116-080354 BOLT, M8X 35 PLATED 2 2 2 2 2
11 1 26716-080002 NUT, M8 2 2 2 2 2
12 1 26716-080002 NUT, M8 2 2 2 2 2
13 1 172124-46200 O-RING 7 7 7 7 7
14 1 172162-46330  LINK L COMP., TRAVEL 1 1
14-1 1 172162-46520  LINK L COMP., TRAVEL 1 1 1 1 1
(A=M00504) (B=M00504)
15 2 172141-41370  BUSH 2015 2 2 2 2 2
(A=M00504) (B=M00504)
16 1 172162-46360 LINK R COMP., TRAVEL 1 1 1 1 1
17 2 172141-41370  BUSH 2015 2 2 2 2 2
19 1 172162-46400 SHAFT ASSY 1 1
19-1 1 172162-46401 SHAFT ASSY 1 1 1 1 1
(A=M00504) (B=M00504)
20 1 172162-46430  SHAFT ASSY 1 1 1 1 1
21 1 26013-100202 BOLT, M10X 20 1 1 1 1 1
(A=M00504) (B=M00504)
22 1 24761-040000 NIPPLE, GREASE B 2 2 2 2 2
23 1 26013-100252 BOLT, M10X 25 2 2 2 2 2
24 1 172150-42640  ROD(B), ARM 2 2 2 2 2
25 1 172149-42920 ROD, 3RD 2 2
25-1 1 172149-42720 ROD COMP.,3RD 2 2 2 2 2
(A=FROM 1ST) (B=FROM 1ST)
26 1 172122-46590 ELBOW 3 3 3 3 3
27 1 172162-46720 ROD 459 2 2 2 2 2
28 1 172162-46730  NUT 2 2 2 2 2
29 1 172122-47250  BALL 8, LINK 3 3 3 3 3
30 1 22137-080000 WASHER, 8 6 6 6 6 6
31 1 22417-160160 PIN, COTTER 1.6X16 2 2 2 2 2
32 1 26051-080002 NUT, M8 16 16 16 16 16
33 1  933110-54100 PIN 4.75X14 2 2 2 2 2
34 1  22351-035032 PIN, SPRING 3.5X32 1 1
(A=M00504) (B=M00504)
35 1 22351-060032 PIN, SPRING 6.0X32 1 1
(A=M00504) (B=M00504)

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg‘?’z CONTROL EQUIP(BLADE) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

N . 1 1 17214141340  BOOTS 11 1 1 1
, 3 BEEREC V»-1) 2 1 172162-45210  LEVER COMP,BLADE 101 1 1 1
Fig. CONTROL EQUIPMENT (BLADE) 3 2 172141-41370  BUSH 2015 2 2 2 2 2
5 1 24761-050000  NIPPLE, GREASE C 1 1 1 1 1

6 1  26116-080354  BOLT, M8X 35 PLATED 2 2
61 1 26116-080404  BOLT, M8X 40 PLATED 2 2 2 2 2 N
(A=M00760) (B=M00760)

7 1 26716080002  NUT, M8 2 2 2 2 2
8 1 172124-46200 O-RING 4 4 4 4 4
9 1  172162-46380  BOSS COMP.BLADE 1 1 1 1 1
10 2 172141-41370  BUSH 2015 2 2 2 2 2
12 1 172162-46460 BRACKET COMPL. 101 1 1 1
13 1  172162-46490  SHAFT, BLADE 11 1 1 1
14 1 172162-46500  SHAFT, BLADE 101 1 1 1
15 1 22351-040040  PIN, SPRING 4.0X40 2 2 2 2 2
16 1 24761-040000  NIPPLE, GREASE B 1 1 1 1 1
17 1 26013-100252  BOLT, M10X 25 2 2 2 2 2
18 1 194200-37780  NUT, M8 101 1 1 1
19 1 172734-41300  JOINT, BALL 1 1 1 1 1
20 1 172146-45691 ROD(C), SPOOL 101 1 1 1
21 1 172122-46590 ELBOW 2 2 2 2 2
22 1 172162-46710  ROD 152 1 1 1 1 1
23 1 22137-080000 WASHER, 8 3 3 3 3 3
24 1 22217-080000 WASHER, SPRING 8 101 1 1 1
25 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1
26 1 26051-080002 NUT, M8 5 5 5 5 5
27 1 933110-54100  PIN 4.75X14 101 1 1 1
28 1 17211645940  KNOB, LEVER 1 1 1 1 1

ayvha-snT
CONTROL VALVE

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|933 CONTROL EQU'P(OFFSET) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1
3 BB (1)) 2 1 172124-46200 O-RING 2 2 2 2 2
Fig. CONTROL EQUIPMENT(OFFSET) 3 1 172162-46300  LINK COMP.,OFFSET 11 1 1 1
4 2 17214141370  BUSH 2015 2 2 2 2 2

6 1 172162-46900  LINK COMPL. 1 01 1 1 1

7 2 17214141370  BUSH 2015 2 2 2 2 2

8 1  22157-120000 WASHER, 12 1 1 1 1 1

9 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1

10 1 24761040000  NIPPLE, GREASE B 11 1 1 1

1 1 26013-120252  BOLT, M12X 25 1 1 1 1 1

12 1 26116-100202  BOLT, M10X 20 PLATED 1 1 1 1 1

13 1 172162-46600 PEDAL COMP,OFFSET 11 1 1 1

14 1 172162-46630  LINK COMP. OFFSET 1 1 1 1 1

15 1 172137-46820  LOCK ASSY, PEDAL 11 1 1 1

16 1 22351040025  PIN, SPRING 4.0X25 1 1 1 1 1

17 1 22417-250250  PIN, COTTER 2.5X25 1 1 1 1 1

Sy r AT 18 1 24311-000210  O-RING, 1AP21.0 2 2 2 2 2
CONTROL VALVE 19 1 24761040000  NIPPLE, GREASE B 1 1 1 1 1
20 1  26116-080554  BOLT, M8X 55 PLATED 2 2 2 2 2

21 1 26716-080002  NUT, M8 3 3 3 3 3

22 1 933171-18390  PIN, FOOT BAR 101 1 1 1

23 1 172150-42600 ROD(RA) 1 1 1 1 1

24 1 17212246590  ELBOW 3 3 3 3 3

25 1 172162-46700  ROD 278 11 1 1 1

26 1 172162-46940 ROD L=364 1 1 1 1 1

27 1 172162-46950 TURNBUCKLE 1 1 1 1 1

28 1 172162-46960  NUT 1 1 1 1 1

29 1 172162-46970  BOLT,SQUARE NECK 1 1 1 1 1

30 1 22137-080000 WASHER, 8 3 3 3 3 3

31 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1

32 1 26051-080002  NUT, M8 8 8 8 8 8

33 1 26756-060002  NUT, LOCK M6 101 1 1 1

34 1 933110-54100  PIN 4.75X14 1 01 1 1 1

35 1 26756-080002  NUT, LOCK M8 1 1 1 1 1

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.34. CONTROL EQUIP.(DRIVE 2ND SW.P) -erEcnen Oee7RELROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
Q4 mEmGEmRGES ) 11 1 72102681 BRACKET L1111 s
Fig. CONTROL EQUIPMENT(DRIVING 2ND SW. PEDAL) (A=*1995.06) (B=+1995.06)
2 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
3 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2 2 2
4 1 172122-45830 PAD, METAL 1 1 1 1 1
?;” 5 1 172124-46200 O-RING 1 1 1 1 1
f—I14 6 1 172162-46640 PEDAL COMPL. 1 1 1 1 1
\ 7 1  172162-46660 SHAFT ASSY 1 1 1 1 1
E%ﬁ 8 1 172614-47550 SPRING, RETURN 1 1
PREVI0US 8-1 1 172162-46690 SPRING 1 1 1 1 1 N
(A=M00550) (B=M00550)
9 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
10 1 24311-000210 O-RING, 1AP21.0 1 1 1 1 1
11 1 26116-060202 BOLT, M6X 20 PLATED 1 1
11-1 1 26116-060304 BOLT, M6X 30 PLATED 1 1 1 1 1 N
(A=M00550) (B=M00550)
12 1 26116-080404 BOLT, M8X 40 PLATED 1 1 1 1 1
13 1 26666-100002 NUT, CAP M10 1 1 1 1 1
14 1 26716-060002 NUT, M6 1 1 1 1 1
15 1 26716-080002 NUT, M8 1 1 1 1 1
BY
Remarks Yes No Yes No
1)REF NO.1 D=19MM,NO.1-1 D=17MM N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.35. CONTROL EQUIP.(CUT OFF) (B)-BT(RICANOPY (BB 7(RAMMANN
(C)=B7(R)AUSTRAL F)=
No. Lewv. Parts No. Description ' |
A B (© O (E) ¢
1 1 172116-46630  KNOB, LEVER 1 1 1 1 1
3 BHERE (1 117) 2 1 172162-46800 LEVER COMP.CUT-OFF 101 1 1 1
Fig. CONTROL EQUIPMENT(CUT-OFF) 3 2 172141-41360  BUSH 1415 2 2 2 2 2
5 1 172162-46830  BRACKET 1 1 1 1 1
6 1 172162-46840  BRACKET COMPL. 101
6-1 1 172162-46841  BRACKET COMPL. 11 1 1 1 s
(A=M00504) (B=M00504)

7 1 172614-47550  SPRING, RETURN 11 1 1 1
8 1 22157-060000 WASHER, 6 2 2 2 2 2
9 1 22157-080000 WASHER, 8 11 1 1 1
10 1 22217-080000 WASHER, SPRING 8 3 3 3 3 3
1 1 26013-060202  BOLT, M6X 20 2 2 2 2 2
12 1  26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2
13 1 26116-080202  BOLT, M8X 20 PLATED 11 1 1 1

12k i /l/ 7
PREVI0US

B7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

i (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|936 CONTROL EQU I P(PTO) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |

@ B € O E @

ol 1 1 772162-46100 3RD VALVE ASSY 1 1
Fi 3 é%ﬁ%LE(EEUIPgE&T(P T.0.) 1-1 1 772162-46101 VALVE P.T.O 1 1 S
19. T (A=M00501) (B=M00501)

P.T.O. /S FASSY(F T ¥ 3 )
P.T.0. VALVE ASSY(OPTIONAL)
(772162-46100)

(772162-46101)

N

172162-46100 SHAFT ASSY
172162-46130 BOSS COMPL.
172141-41370 BUSH 2015

JEENo. 360 R LNo. 2 5 28&

& ENo. T30 R LNo. 100 5561%

2

3
JAENo. 36w B LNo. IRT1-11& 4

6 172162-46160 PEDAL COMPL.

7

8

101 101
2 101 101

3 2 2 2 2

2 101 101

grxy. 2 172162-46170 BOSS COMPL. 101 101
D e Rt e, 220 3 172141-41370  BUSH 2015 2 2 2 2
Fig. T3 Ref. No. 1~51 10 2 172162-46190  SHAFT 101 101

1 2 172124-46200 O-RING 4 4 4 4

! 12 2 172162-46200  ROD 93 11 11

r 13 2 172162-46210 ROD 985 11 11

14 2 172162-46220  ROD 60 101 101

15 2 172122-46590  ELBOW 3 3 3 3

16 2 22137-080000 WASHER, 8 3 3 3 3

17 2 22137-200000 WASHER, 20 101 101

18 2 22217-100000  WASHER, SPRING 10 11 11

19 2 22417-160160  PIN, COTTER 1.6X16 101 101

20 2 24761-040000  NIPPLE, GREASE B 101 101

21 2 24761-050000  NIPPLE, GREASE C 11 11

22 2 26013-080252  BOLT, M8X 25 2 2 2 2

23 2 26051-080002  NUT, M8 3 3 3 3

24 2 26051-080002  NUT, M8 4 4 4 4

25 2 26116080254  BOLT, M8X 25 PLATED 2 2 2 2

26 2 26116100202  BOLT, M10X 20 PLATED 101 101

27 2 26716-080002  NUT, M8 2 2 2 2

2 101 101

ax ko= 7 28

CONTROL VALVE 933110-54100 PIN 4.75X14

BT

Remarks
1)SPEC.CODE OF OPTIONAL. N:0ld €25 New, Q:0ld £ New, R:Old %= New, S:01d £125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Ghange

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.37. FRAME & TURNING BEARING -erEcnen Oee7RELROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
7 Zl—p & STy 2 2 1 iradsomo  GROMMET 2 2 2 2 2
Fig. FRAME & TURNING BEARING
3 1 172162-50800 PLATE,GUARD 4 4 4 4 4
4 1 22217-160000 WASHER, SPRING 16 12 12 12 12 12 1
5 1 26116-160502 BOLT, M16X 50 PLATED 12 12 12 12 12
6 1 172162-53300 WEIGHT ASSY, CENTER 1 1 1 1 1
6-1 1 172162-53280 WEIGHT ASSY, CENTER 1 1 1 1 1 N
(A=M00523) (B=M00523)
7 1 172162-53330 WEIGHT ASSY 1 1 1 1 1
7-1 1 172162-53290 WEIGHT ASSY 1 1 1 1 1 N
(A=M00523) (B=M00523)
8 1 172162-53350 WEIGHT 1 1 1 1 1
9 1 172162-53360 PLUG M16 3 3 3 3 3
10 1 22217-160000 WASHER, SPRING 16 9 9 9 9 9
11 1 26116-160452 BOLT, M16X 45 PLATED 2 2 2 2 2
12 1 26116-160702 BOLT M16X 70 PLATED 4 4 4 4 4
13 1 26116-161102 BOLT, M16X110 PLATED 3 3 3 3 3
14 1 933147-08501 WASHER 17X40X4.5 9 9 9 9 9
15 1 172162-54100 FRAME COMP., TURNING 1 1
15-1 1 172162-54101 FRAME COMP., TURNING 1 1 N
(A=M00504) (B=M00504)
15-2 1 172162-54102 FRAME COMP.,TURNING 1 1 N
(A=M00531) (B=M00531)
15-3 1 172162-54103 FRAME COMP., TURNING 1 1 1 1 1 N
(A=M00747) (B=M00747)
16 1 172162-57600 BEARING COMP.,SWING 1 1 1 1 1
17 1 172162-57650 BOLT M16X90 48 48 48 48 48
18 1 172162-57660 PIN 16X40,STRAIGHT 4 4 4 4 4
19 1 172162-61500 TRIM 6 6 6 6 6
20 1 172162-61510 COVER 1 1 1 1 1
21 1 172162-61600 COVER, TRAVEL 1 1 1 1 1
22 1 172162-61610 COVER, TRAVEL 1 1 1 1 1
23 1 22157-120000 WASHER, 12 6 6 6 6 6
24 1 22217-100000 WASHER, SPRING 10 12 12 12 12 12
25 1 22217-120000 WASHER, SPRING 12 6 6 6 6 6
26 1 26116-100202 BOLT, M10X 20 PLATED 12 12 12 12 12
27 1 26116-120302 BOLT, M12X 30 PLATED 6 6 6 6 6
25— '
27—-—@ w Q%
3 BoO-StH#
tRON CRAWLER SPEC.
; B7
Remarks Yes No Yes No
1)IRON CRAWLER SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.38. FRAME COVER

Fig. 38 i?RAlﬁE_éB\jl‘%é\—

P.T.0.®&¥ %

. |NOT P, T.0. SPEC,

57—@

43—

%
®

REFER TO

g — 74
COOLER SPEC.

25 25-1
1252 i
PREVIOUS NEW

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

Remarks
1)P.T.O. SPEC.
2)NOT APPLIED FOR P.T.O.

3)NOT APPLIED FOR MULTI CHANGE SPEC.

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172162-61100 COVER ASSY 1 1
1-1 1 172162-61101 COVER ASSY 1 1 1 1 1 S
(A=MO0636) (B=M00636)
2 1 172162-61120 SEAL 1 1 1 1 1
3 1 172162-61130 BRACKET COMPL. 1 1 1 1 1
4 1 172162-61190 STAY ASSY 1 1 1 1 1
5 1 172162-61230 STAY ASSY 1 1 1 1 1
6 1 172162-61250 COVER 1 1 1 1 1
7 1 172146-61280 COVER 1 1 1 1 1
8 1 172162-61280 PLATE D 1 1 1 1 1
9 1 172162-61290 COVER ASSY 1 1 1 1 1
10 1 172162-61390 COVER 1 1 1 1 1
11 1 172162-61400 COVER 1 1 1 1 1
12 1 172162-61410 COVER ASSY 1 1
12-1 1  172162-61411 COVER ASSY 1 1 S
(A=M00504) (B=M00504)
12-2 1 172162-61412 COVER ASSY 1 1 1 1 1 N
(A=M00747) (B=M00747)
13 1 172162-61420 COVER 1 1 1 1 1
14 1 172162-61560 COVER 1 1 1 1 1
15 1 172162-61570 COVER 1 1 1 1 1
16 1 172162-61580 COVER 1 1 1 1 1
17 1 172162-61590 COVER 1 1 1 1 1
18 1 172162-61650 COVER, LAMP 1 1 1 1 1
19 1 172122-17190 CLIP, TREE 2 2 2 2 2
20 1  26116-100252 BOLT, M10X 25 PLATED 2 2 2 2 2
21 1 172162-61730 SEAL, WEIGHT 1 1 1 1 1
22 1 26116-100252 BOLT, M10X 25 PLATED 8 8 8 8 8
23 1 172162-61790 COVER 1 1 1 1 1
24 1 172162-61810 SEAL 1 1 1 1 1
25 1 172162-61820 SEAL, RUBBER 2 2
25-1 1 172162-61920 SEAL, COVER 1 1 1 1 1 S
(A=M00631) (B=M00631)
26 1 17216261830 COVER 1 1
26-1 1 17216261831 COVER 101 1 1 1 N
(A=M00747) (B=M00747)
27 1 17216261880  SEAL 1 1 1 1 1
28 1 22137-100000 WASHER, 10 3 3 3 3 3
29 1 22137-100000 WASHER, 10 2 2 2 2 2
30 1 26116-100252 BOLT, M10X 25 PLATED 6 6 6 6 6
31 1 26116-100252 BOLT, M10X 25 PLATED 4 4 4 4 4
32 1 22137-120000 WASHER, 12 4 4 4 4 4
33 1 22137-160000 WASHER, 16 2 2 2 2 2
34 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4
35 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
36 1 26116-100252 BOLT, M10X 25 PLATED 5 5 5 5 5
37 1 22217-100000 WASHER, SPRING 10 7 7 7 7 7
38 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8
39 1 22217-100000 WASHER, SPRING 10 6 6 6 6 6
40 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4
41 1 22217-100000 WASHER, SPRING 10 5 5 5 5 5

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.38. FRAME COVER

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
J—LFIN— 42 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
Fig. 38 FRANE COVER 43 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
44 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
T g“a;'ifgﬁc_ 45 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
PP.'T,TD: Osi’gc.ﬁ rTOIT.I;: T.0. SJPEC. REFER TO 46 1 22217-100000 WASHER, SPRING 10 20 20 20 20 20
57_@ 47 1 26116-160252 BOLT, M16X 25 PLATED 2 2
19 43— 25 25-1 47-1 1 26116-160302 BOLT, M16X 30 PLATED 2 2 2 2 2 R
4? 8 aw i (A=M00563) (B=M00563)
® ® PREVIOUS NEW 48 1 22217-160000 WASHER, SPRING 16 2 2 2 2 2
49 1 26013-100162 BOLT, M10X 16 2 2
49-1 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 N
(A=M00501) (B=M00501)
50 1 26013-120302 BOLT, M12X 30 4 4 4 4 4
51 1 26013-120302 BOLT, M12X 30 2 2 2 2 2
52 1 26013-120352 BOLT, M12X 35 2 2 2 2 2
53 1 26116-100202 BOLT, M10X 20 PLATED 20 20 20 20 20
54 1 26116-080162 BOLT, M8X 16 PLATED 4 4 4 4 4
55 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2 2 2
56 1 26116-100162 BOLT, M10X 16 PLATED 5 5 5 5 5
57 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2
58 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2
59 1 26116-100202 BOLT, M10X 20 PLATED 3 3 3 3 3
60 1 172162-61870 TRIM 1 1 1 1 1 W
(A=FROM 1ST) (B=FROM 1ST)
61 1 172165-63650 PLUG 10,HOLE 2 2 2 2 2 W
(A=M00937) (B=M00937)
62 1 22157-100000 WASHER, 10 2 2 2 2 2 W
(A=M00563) (B=M00563)
63 1 22157-100000 WASHER, 10 2 2 2 2 2 W
(A=M00563) (B=M00563)
64 1 22157-100000 WASHER, 10 4 4 4 4 4 W
(A=M00563) (B=M00563)
BT
Remarks
1)P.T.O. SPEC.
2)NOT APPLIED FOR P.T.O.
3)NOT APPLIED FOR MULTI CHANGE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

H A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.39. STEP & INSTRUMENT PANEL wBrRCASN O-B7REUROPE
(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
39 RFuT & 48R 1 1 172162-62100 FLOOR COMP. FLOAT 1 1
Fig. STEP & INSTRUMENT PANEL 1-1 1 17216262102 FLOOR COMP. FLOAT 11 S
(A=M00504) (B=M00504)
1-2 1 172162-62103 FLOOR COMP.,FLOAT 1 1 1 1 1 N
(A=M00747) (B=M00747)
2 1 172162-62350  MOUNT,FLOOR 8 8 8 8 8
3 1 172162-62360  MAT,FLOOR 1 1 1 1 1
4 1 172162-62370  RUBBER 3 3 3 3 3
5 1  172162-62380 RUBBER 1 1 1 1 1
22 R CEB] __ 6 1 172162-62410  STEP 1 1 1 1
Previous R T Gt Sl 7 1 172162-62440  STEP 1 101 1
3 29—@ 8 1 172162-62500 COVER ASSY, FLOOR 1 1 1 1 1
33—@ 9 1 172162-62830  PLATE 1 1 1 1 1
10 1 172146-82910  SPACER 4 4 4 4 4
1 1 22217-080000 WASHER, SPRING 8 2 3 2 2 2
12 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
13 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
14 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
15 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4
16 1 26116-080162  BOLT, M8X 16 PLATED 2 3 2 2 2
17 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 2
18 1 26116-080162  BOLT, M8X 16 PLATED 8 8 8 8 8
19 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 2
20 1 26116-121002  BOLT, M12X100 PLATED 4 4 4 4 4
21 1 172162-62460 STEP 1
22 1 172162-62470  STEP 1
23 1 172162-62540  SEAL, STEP 1 z
(B=M00501)
24 1 172162-62550  SEAL, STEP 1 z
(B=M00501)
25 1 172162-62600 COVER ASSY, FLOOR 1 1 1
27 1 1A1040-66000 SPRING, STOPPER 1 1 1
28 1 22217-060000 WASHER, SPRING 6 2 2 1
29 1 26557-060162 SCREW M 6X 16 2 2 2 2 2 1
30 1 172162-63200 PANEL L COMPL. 1 1
30-1 1 172162-63201  PANEL L COMPL. 1 1 1 1 1 S
% (A=M00504) (B=M00504)
PREVIOUS 31 1 172162-63300  PANEL R COMPL. 11
C§f ﬁ” 31-1 1 172162-63301  PANEL R COMPL. 11 F
50'51 48 (A=M00504) (B=M00504)
31-2 1 172162-63302  PANEL R COMPL. 1 1 1 1 1 N
BT (A=*1995.06) (B=*1995.06)
32 1 17216263310 COVERASSY 1 1 1 1
33 1 172137-69850  SCREW 4 4 4 4 4
331 1 172519-63240  BOLT 4 4 4 4 4 R
?)eh/lmual_r$|SCHANGE SPEC (A=M00563) (B=M00S63)
2)STANDARD(APPLIED FOR ALL) 34 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 z
3)3RD VALVE SPEC. (A=MO0S63) (B=MO0SES)
4)MULTI CHANGE.3RD VALVE SPEC. 35 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
5)INTERCHANGEABLE BY SIMULTANEOUS 36 1 26116-080122  BOLT, M8X 12 PLATED 1 1 1 1 1
REPLACEMENT WITH REF.NO.47 37 1  26116-080162  BOLT, M8X 16 PLATED 2 2
(26589-060162),57(172162-63460). e e

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.39. STEP & INSTRUMENT PANEL gromoen,  QEmene
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
39 RFuT & 48R 37-1 1 172519-63240 BOLT 2 2 2 2 2 R
Fig. STEP & INSTRUMENT PANEL (A=M00563) (B=M00563)
38 1 26589-060162 SCREW, M6 4 4 4 4 4
39 1 172162-63330 COVER ASSY 1
40 1 172212-61230 FASTENER, DIAL 1 1 1 1 1
41 1 172162-61430 COVER 1 1 1 1 1
42 1 172162-61440 COVER 1 1
3 42-1 1 172162-61441 COVER 1 1 1 1 1 S

A &
SPARE PARTS (A=M00504) (B=M00504)

H
-
-
-
-

4 J B 45 1 172162-61550 PLATE

2
(Bl R T Gt Sl 46 1 22217-050000 WASHER, SPRING 5 2 2 2 2 2
3 29—@ 47 1 26589-060162  SCREW, M6 4 4 4 4 4 W
gg_@ (A=M00504) (B=M00504)
48 1 22217-080000 WASHER, SPRING 8 10 10 z
(A=M00504) (B=M00504)
49 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=M00563) (B=M00563)
50 1 26116-080162  BOLT, M8X 16 PLATED 4 4
50-1 1 172137-69850 SCREW 4 4 N
(A=M00504) (B=M00504)
502 1 172519-63240  BOLT 4 4 4 4 4 R
(A=M00563) (B=M00563)
51 1 26116-080162  BOLT, M8X 16 PLATED 6 6
51-1 1  172137-69850  SCREW 6 6 N
(A=M00504) (B=M00504)
512 1 172519-63240  BOLT 6 6 6 6 6 R
(A=M00563) (B=M00563)
52 1  26116-080162  BOLT, M8X 16 PLATED 2 2
521 1 172519-63240  BOLT 2 2 2 2 2 R
(A=M00563) (B=M00563)
53 1 26577050122  SCREW, M5X12 2 2 2 2 2
54 1 26716050002  NUT, M5 2 2 2 2 2
57 1 17216263460  PLATE 1 01 1 1 1 W
(A=M00504) (B=M00504)

5
PREVI0US

7 |

50,51

BT

Remarks
1)MULTI CHANGE SPEC.
2)STANDARD(APPLIED FOR ALL)

3)3RD VALVE SPEC.

4)MULTI CHANGE.3RD VALVE SPEC.

5)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.47

(26589-060162),57(172162-63460). Ves o Ves o
N:Old ‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:0ld <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

H A)=B7(R)CABIN D)=B7(R)EUROPE
F|g.40. SEAT & SEAT MOUNT EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A

1 1 172162-64200  SEAT ASSY, OPERATOR 1 1 1 1
) 40 D—h & Y—=pbTIUb 2 2 17216264210  CUSHION ASSY 1 1 1 1
Fig. SEAT & SEAT MOUNT 3 2 172162-64220  CHSHION ASSY, BACK 11 1 1
4 2 172162-64230 CHSHION ASSY, BACK 1 1 1 1
RMLNo IR 5 2 172162-64240  PANEL,BACK 1 1 1 1
i claeR AR 6 3 17216264320 TRIM 11 1 1
1 7 3 172162-64330 RUBBER B,EDGE 1 1 1 1
8 2 172162-64270  ADJUSTER 1 1 1 1
9 2 172162-64280  ADJUSTER 1 1 1 1
12 2 17216264310  SCREW, M5X10 3 3 3 3
13 2 26013-080202  BOLT, M8X 20 8 8 8 8
14 2 26022-080162  SCREW, M8X16 4 4 4 4
15 2 17216264250 BRACKET L,SIDE 1 1 1 1
16 2 17216264260 BRACKET R,SIDE 1 1 1 1

17 1 172162-64380  MOUNT COMP.,OP.SEAT 11 1 1 1

20 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4

21 1 26116-080162  BOLT, M8X 16 PLATED 4 4 4 4 4

22 1 22217-080000  WASHER, SPRING 8 4 4 4 4 4

23 1 26716-080002  NUT, M8 4 4 4 4 4

24 1 22137-080000 WASHER, 8 4 4 4 4 4

(A=M00772) (B=M00772)
25 1 22137-080000 WASHER, 8 4 4 4 4 4
(A=M00618) (B=M00618)

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.41. BO

NNET

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(F)=

No. Lewv. Parts No. Description
A (B) (©) O (B
4 'I KRRy b 1 1 194145-04810 WASHER 10 3 3 3 3 3
Fig. BONNET 2 1 172122-05410  KEYASSY 1 1 1 1 1
3 2 172122-05420  KEY 1 1 1 1 1
4 2 172122-05430  WASHER 31X4 11 1 1 1
5 2 172122-05440  NUT 11 1 1 1
6 2 172122-05450  PLATE 21, LOCK 1 1 1 1 1
7 2 22137-100000 WASHER, 10 11 1 1 1
8 2 26346-100002  NUT, M10 11 1 1 1
9 1 172162-65100  ABSORB.MTL.,BNNT.SD. 11
9-1 1 172162-65101  ABSORB.MTL.,BNNT.SD. 1 1
(A=M00504) (B=M00504)
9-2 1 172162-65102  ABSORB.MTL.,BNNT.SD. 11 1 1 1
(A=M00534) (B=M00534)
10 1 172162-65390  SPONGE 1 1 1 1 1
1 1 172162-65440  COVER ASSY 11
11-1 1 172162-65800 COVER ASSY 1 1 1 1 1
(A=M01049) (B=M01049)
12 1 172126-65500  KEY ASSY, CYLINDER 1 1 1 1 1
13 2 172126-65571  WASHER LOCK 11 1 1 1
14 2 26347-100002  NUT, M10 11 1 1 1
15 1 172162-65540  SEAL 11 1 1 1
16 1 172162-65630  SUPPORT ASSY 11 1 1 1
17 1 172162-65650  SEAL 2 2 2 2 2
18 1 172162-65660  SEAL 11 1 1 1
19 1 172162-65670 COVER ASSY 1 1
19-1 1 172162-65671 COVER ASSY 1 1 1 1 1
(A=M00534) (B=M00534)
20 1 172162-65700  SUPPORT ASSY 1 1 1 1 1
21 1 172146-65750 COVER, LOCK 2 2 2 2 2
22 1  172146-65760  STOPPER, COVER 1 1 1 1 1
23 1 22137-080000 WASHER, 8 16 16 16 16 16
24 1 22137-080000 WASHER, 8 4 4
24-1 1 1A1040-43900 WASHER, SPRING 4 4 4 4 4
(A=M00534) (B=M00534)
25 1 22137-100000 WASHER, 10 10 10 10 10 10
26 1 22217-080000  WASHER, SPRING 8 16 16 16 16 16
27 1 22217-100000 WASHER, SPRING 10 7 7 17 1 7
28 1 22217-120000  WASHER, SPRING 12 6 6 6 6 6
PREVI 0US 29 1 26013-080202  BOLT, M8X 20 4 4 4 4 4
30 1 26013-100252  BOLT, M10X 25 3 3 3 3 3
31 1 26013-100352  BOLT, M10X 35 3 3 3 3 3
32 1 26013-120452  BOLT, M12X 45 2 2 2 2 2
33 1 26116-100202  BOLT, M10X 20 PLATED 7 7 17 71 7
34 1 26116-120202  BOLT, M12X 20 PLATED 6 6 6 6 6
A ARTS 35 1 26577-040082  SCREW, M4X 8 6 6 6 6 6
36 1 26716-080002  NUT, M8 16 16 16 16 16
37 1 172162-61260 COVER, HOSE 11 1 1 1
38 1 172162-61300 SPONGE 1 1 1 1 1
Remarks 41 1 172162-61330  SEAL, COVER 1 1 1 1 1
1)SPARE PARTS 42 1 172162-61340  SPONGE 11 1 1 1
45 1 172162-61380  SEAL, COVER 11 1 1 1

2)COOLER SPEC.
3)REF.NO.19 L=105,NO.19-1 L=115. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.41. BONNET

(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
4" KRRy b 46 1 22137-100000 WASHER, 10 4 4 4 4 4
Fig. BONNET 47 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4
48 1 22217-100000  WASHER, SPRING 10 4 4 4 4 4
49 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
50 1 26116-100202 BOLT, M10X 20 PLATED 4 4 4 4 4
51 1 26116-100202 BOLT, M10X 20 PLATED 4 4 4 4 4
52 1 26116-100202 BOLT, M10X 20 PLATED 3 3 3 3 3
53 1 172122-55061 BRACKET, PUMP 2 2 2 2 2
54 1 22217-060000 WASHER, SPRING 6 4 4 4 4 4
55 1 26116-060122 BOLT, M6X 12 PLATED 4 4 4 4 4
56 1 172162-62800 SPONGE 1 1
56-1 1 172162-62811 PLATE 1 1 1 1 1 S
(A=M00504) (B=M00504)
57 1 22217-080000 WASHER, SPRING 8 4 4
57-1 1 22217-080000 WASHER, SPRING 8 5 5 5 5 5 K
(A=M00504) (B=M00504)
58 1 26116-080162 BOLT, M8X 16 PLATED 4 4
58-1 1  26116-080162 BOLT, M8X 16 PLATED 5 5 5 5 5 K
(A=M00504) (B=M00504)
59 1 22137-080000 WASHER, 8 5 5 5 5 5 W
(A=M00504) (B=M00504)
60 1 22137-100000 WASHER, 10 3 3 3 3 3
61 1 22137-100000 WASHER, 10 4 4 4 4 4
62 1  933110-00301 KEY ASSY 1 1 1 1 1
63 1 933171-20390 SPONGE 1 1 1 1 1
64 1 172162-62850  PLATE 1

PREV|0US

SPARE PARTS

B7

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

Remarks
1)SPARE PARTS

2)COOLER SPEC.
3)REF.NO.19 L=105,NO.19-1 L=115. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.42. CANOPY

(A)=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)IAUSTRAL =
No. Lev. Parts No. Description Qty |
A B © ©® B @
1 1 772162-68100 CANOPY ASSY 1
4 + S [ 1-1 1 772162-68101 CANOPY ASSY 1 S
Fig. CANOPY (B=M00504)
2 2 172162-61720 SEAL 1
3 2 172162-68100 CANOPY ASSY 1
3-1 2 172162-68101 CANOPY ASSY 1 S
(B=M00504)
L L 4 2 172162-68280 WINDOW 1
R UNo B4R S AT 5 2 17216268290 COVER 1
1 6 2 172162-68330 SEAL 1
‘ 7 2 172162-69030 WINDOW 1
8 2 172162-69040 WINDOW 1
9 2 172162-69100 SEAL 1
10 2 172162-69110 SEAL, WINDOW 1
11 2 172162-69120 SEAL, WINDOW 1
12 2 172162-69130 PLATE 2
13 2 172162-69600 ROOF COMP.,CAB 1
13-1 2 172162-69601 ROOF COMP.,CAB 1 N
(B=M00708)
14 2 172162-69710  SEAL, ROOF 1
15 2 172162-69720  WINDOW, ROOF 1
16 2 172162-69730 SEAL, ROOF 1
16-1 2 172162-69731 SEAL, ROOF 1 N
(B=M00653)
17 2 172162-69740 SPRING, GAS 2
18 2 172162-69750 HANDLE 1
19 2 172162-69760 LOCK COMP,,ROOF 1
20 2 172162-69800 GUARD ASSY, ROOF 1
21 2 172162-69830 GUARD ASSY 1
22 2 172162-69850 GUARD ASSY 1
23 2 172162-69870 GUARD ASSY 1
24 2 22137-050000 WASHER, 5 4
25 2 22137-060000 WASHER, 6 2
26 2 22137-080000 WASHER, 8 4
27 2 22137-080000 WASHER, 8 6
28 2 22217-050000 WASHER, SPRING 5 4
29 2 22217-060000 WASHER, SPRING 6 2
30 2 22217-080000 WASHER, SPRING 8 4
9—38 31 2 22217-080000 WASHER, SPRING 8 6
@—33 32 2 22217-080000 WASHER, SPRING 8 6
33 2 22217-100000 WASHER, SPRING 10 12
34 2 22217-100000 WASHER, SPRING 10 4
35 2 22417-200160 PIN, COTTER 2.0X16 4
3934 36 2 26116-080162 BOLT, M8X 16 PLATED 4
37 2 26116-080162 BOLT, M8X 16 PLATED 6
5 38 2 26116-100202  BOLT, M10X 20 PLATED 12
39 2 26116-100202  BOLT, M10X 20 PLATED 4
40 2 26557-060122 SCREW, M6X12 2
41 2 26559-050162 SCREW, M5X16 4
42 2 26587-080162 SCREW, M8X16 6
42-1 2 172137-69850 SCREW 6 N

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.42. CANOPY

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A B (© O (E) ¢
. (B=M00502)
4 Fy/E 43 2 26589-080122 SCREW, M8 8
Fig. CANOPY 43-1 2 172162-68370  BOLT, M8X12 8 N
(B=M00678)
44 2 22137-100000 WASHER, 10 4
45 2 22190-080000 WASHER, SEAL 8 4 w
(B=M00653)
SHUNo & 46 2 172162-68380  SHIM 2 w
%ﬁqél g‘lﬁé" PAERLIT. (B=M00747)
1 47 1 172162-61700  SEAL, GUARD PLATE 1
| 48 1 22217-080000 WASHER, SPRING 8 2
49 1 26116-080122  BOLT, M8X 12 PLATED 2
50 1 22137-080000 WASHER, 8 2
51 1 172162-61690  PLATE A,GUARD 1

38

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.43. CABIN(BODY)

F 4 E (4R (FRHEERR)
CABIN(BODY)(STANDARD SPEC. )

Fig. 4

* ¢ B ASSY (4 H4%)
CABIN ASSY(STANDARD SPEC.)
712162-68401
R HNe. 430 B UNo. -1
JEENo. 430 B LNo. 20 544 &
JREINo. 450 R UNo. 1-100 5 26%
SHET,
Fig. 44 Ref No. 1-1
INC Fig. 43 Ref.No, 2~ 44

Fig. 45 Ref.No. [—1~26

1

‘

REFER TO Fig 46—

REFER TO Fig.45

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(F)=

No. Lewv. Parts No. Description
A B (C) (D) (E)
1 1 772162-68400  CABIN ASSY 1
1-1 1 772162-68401  CABIN ASSY 1 1 1 1
(A=M00504)
2 2 172162-61720 SEAL 1 1 1 1
3 2 172162-68400  CABIN ASSY 1
3-1 2 172162-68401 CABIN ASSY 1 1 1 1
(A=M00504)
4 2 172162-69050 LOCKASSY 1 1 1 1
5 2 172162-69060  STRIKER 1 1 1 1
6 2 172162-69070  HANGER, COAT 1 1 1 1
7 2 172162-69080  SEAL, DOOR 1 1 1 1
8 2 172162-68380  SHIM 2 2 2 2
(A=M00747)
9 2 172162-69130  PLATE 2 2 2 2
10 2 172162-69160 TRIM 1 1 1 1
11 2 172162-69600 ROOF COMP.,CAB 1
11-1 2 172162-69601 ROOF COMP.,CAB 1 1 1 1
(A=M00708)
12 2 172162-69710 SEAL, ROOF 1 1 1 1
13 2 172162-69720 WINDOW, ROOF 1 1 1 1
14 2  172162-69730 SEAL, ROOF 1
14-1 2 172162-69731  SEAL, ROOF 1 1 1 1
(A=M00653)
15 2 172162-69740  SPRING, GAS 2 2 2 2
16 2 172162-69750 HANDLE 1 1 1 1
17 2 172162-69760 LOCK COMP.,,ROOF 1 1 1 1
18 2 172162-69800  GUARD ASSY, ROOF 1 1 1 1
19 2 172137-69850  SCREW 4 4 4 4
(A=M00502)
20 2 22137-050000  WASHER, 5 4 4 4 4
21 2 22137-060000 WASHER, 6 2 2 2 2
22 2 22137-080000 WASHER, 8 4 4 4 4
23 2 22137-080000 WASHER, 8 4 4 4 4
24 2 22217-050000 WASHER, SPRING 5 4 4 4 4
25 2 22217-060000 WASHER, SPRING 6 2 2 2 2
26 2 22217-080000 WASHER, SPRING 8 4 4 4 4
27 2 22217-080000 WASHER, SPRING 8 6 6 6 6
28 2 22217-100000 WASHER, SPRING 10 11 11 1 1
29 2 22417-200160  PIN, COTTER 2.0X16 4 4 4 4
30 2 22867-300080 SCREW, 3X 8 2 2 2 2
31 2 26013-080252 BOLT, M8X 25 4 4 4 4
32 2 26116-080122 BOLT, M8X 12 PLATED 8
32-1 2 26589-080122  SCREW, M8 8
(A=M00772)
32-2 2 172162-68370  BOLT, M8X12 8 8 8 8
(A=M00678)
33 2 26116-080162 BOLT, M8X 16 PLATED 4 4 4 4
34 2 26116-080162 BOLT, M8X 16 PLATED 6 6 6 6
35 2 26116-100202 BOLT, M10X 20 PLATED 11 11 11 11
36 2 26557-060122  SCREW, M6X12 2 2 2 2
37 2 26559-050162  SCREW, M5X16 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg 43. CABIN(BODY) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |
A B () DO () (A
o 38 2 26577-080202  SCREW, M8X20 2 2 2 2
. 4 F v B (4R (FRELR) 39 2 10415024270  CAP, SCREW 13.0 2 2 2 2
Fig. CABIN(BODY)(STANDARD SPEC. ) 40 2 22190-080000 WASHER, SEAL 8 1 101 1
£ 4 E 2 ASSY(HELLAE) (A=M00506)
CABIN ASSY(STANDARD SPEC.) 41 2 172162-14210 SEAL, TANK 1 1 1 1
712162-68401 (A=M00921)
JaHENo, 430 B UNo. 1-11d
TE ENo. 430 B t:o ga; 54_42¢V 42 2 172162-69770  CAP 1 1 1 1
-1,
§E'¥¥fa’ﬁm o- 1-1 5 26% (A=M00550)
Fig. 44 Rof.No, 1-1 43 2 172162-69170  SEAL, CABIN 2 2 2 2
INC Fig. 43 Ref. No, 2~44
Fig. 45 Rof.No, |—1~26 (A=M00653)
44 2 172162-69180  SEAL, CABIN 2 2 2 2 w
1 (A=MO0653)
| 45 1 172162-61690  PLATE A,GUARD 1 1 1 1
46 1 172162-61700  SEAL, GUARD PLATE 1 101 1
47 1 22217-080000 WASHER, SPRING 8 2 2 2 2
48 1 26116-080122  BOLT, M8X 12 PLATED 2 2 2 2
49 1 22137-080000 WASHER, 8 2 2 2 2

44

REFER TO Fig 46—

REFER TO Fig.45

BT

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

i (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.44. CABIN(BODY)(COOLER SPEC.) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |

@ B € O E @

772162-68410 CABIN ASSY
172162-14210 SEAL, TANK
194150-24270 CAP, SCREW 13.0

_ 4 F y BV (AEK) ()-5HE4)
Fig. CABIN(BODY ) (COOLER SPEC. )

172162-61720 SEAL
172519-63240 BOLT
172162-67100 TRIM, ROOF

%y B VASSY(Z — 5 k)
CABIN ASSY(COOLER SPEC.)
172162-68410 2

JE BNo. 440 R UNo. 112

THEBNo. 440 R LNo. 20 544 &
JHENo. 45 R LNo, 1-17526%
BAET,

Fig. 44 Ref.No. 1

172162-67130  TRIM, ROOF
172162-67140  TRIM
172162-67150  TRIM

© 0O NOOOOMWNE

INC Fig. 44 Ref.No.2~44
Fig. 45 Ref, No, 1—1~26

1

=
o

172162-67160  TRIM
172162-67170  TRIM

=
=

1 1

2 1

2 2

2 1

2 4

2 1

2 1

2 1

2 1

2 1

2 1

12 2 172162-67180 TRIM 1

‘ 13 2  172162-67190 TRIM 1

14 2 172162-67200 TRIM 1

15 2 172162-67210 TRIM 1

16 2 172162-67250 TRIM 1

17 2 172162-67400 ROOF ASSY 1

18 2 172162-67580 COVER 1

19 2 172162-67590 SEAL 1

20 2 172162-67600 WINDOW, ROOF 1

21 2 172162-67610 GUARD ASSY, ROOF 1

22 2 172162-68030 CABIN ASSY 1

23 2 172162-68370 BOLT, M8X12 8

24 2 26577-080202 SCREW, M8X20 2

25 2 172162-69050 LOCK ASSY 1

26 2 172162-69060 STRIKER 1

27 2 172162-69070 HANGER, COAT 1

28 2 172162-69080 SEAL, DOOR 1

29 2 172162-69130 PLATE 2

30 2 172162-69161 TRIM 1

31 2 172162-69731 SEAL, ROOF 1

32 2 172162-69770 CAP 1

33 2 172137-69850 SCREW 4

34 2 22137-080000 WASHER, 8 4

35 2  22137-080000 WASHER, 8 8

36 2 22190-080000 WASHER, SEAL 8 4

37 2 22217-080000 WASHER, SPRING 8 6

38 2 22217-080000 WASHER, SPRING 8 8

39 2 22217-100000 WASHER, SPRING 10 11

40 2 22867-300080 SCREW, 3X 8 2

41 2  26013-080252 BOLT, M8X 25 4

42 2 26116-080162 BOLT, M8X 16 PLATED 8

43 2  26116-080202 BOLT, M8X 20 PLATED 6

i “ 44 2  26116-100202 BOLT, M10X 20 PLATED 11

”[/ ) 45 1 26116-080122  BOLT, M8X 12 PLATED 2

J ///’] . 46 1 172162-61690 PLATE A,GUARD 1

/'D/ l?.;fy S 47 1 172162-61700  SEAL, GUARD PLATE 1

LT VIENED FRON@®) 48 1 22137-080000 WASHER, 8 2

J/\Q/ 49 1 22217-080000 WASHER, SPRING 8 2

L 12

P e Sad o 87 —

Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CK10-M27601

Fig.45. CABIN(SASH & GLASS)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL F=
No. Lev. Parts No. Description Qty |
A (B () O () A
. ) .. 1 2 172162-69010  WINDOW CMP,FRNT.SASH 1
4 F v EV(Hoy & 17 32) 11 2 172162-69011  WINDOW CMP,FRNT.SASH 1 101 1 N
Fig. CABIN(SASH & GLASS) (A=M00945)
2 3 17216269900  GLASS 1
21 3 172162-69901 GLASS 1 101 1 S
(A=M00945)
3 3 172162-69910  GLASS 1
31 3 17216269911  GLASS 1 101 1 s
(A=M00945)
4 3 172162-69920 GLASS 1 11 1
5 3 172162-69930 LOCK L COMPL. 2
51 3 172162-69930 LOCK L COMPL. 1 101 1 K
(A=FROM 1ST)
6 3 172162-69940 LOCK R COMPL. 2
6-1 3 172162-69940 LOCK R COMPL. 1 101 1 K
(A=FROM 1ST)
7 3 172162-68050  LOCK(L), UPPER 1 101 1 w
(A=FROM 1ST)
8 3 172162-68060  LOCK(R), UPPER 1 1 1 1
(A=FROM 1ST)
9 3 172162-68070  STOPPER 1 101 1
(A=FROM 1ST)
10 3 172162-68080 STOPPER 1 101 1 w
(A=FROM 1ST)
1 2 172162-69020  WINDOW CMP,REAR SASH 1 1 1 1
12 3 172162-69950  GLASS 1 101 1
13 3 172162-69960  GLASS 1 101 1
14 3 17216269970 LOCKASSY 2 2 2 2
15 2 172162-69030  WINDOW 1 101 1
16 2 172162-69040  WINDOW 1 101 1
17 2 172162-69090  SEAL 1 1 1 1
18 2 172162-69100  SEAL 1 101 1
19 2 172162-69110  SEAL, WINDOW 1 101 1
20 2 172162-69120  SEAL, WINDOW 1 1 1 1
21 2 172162-69830 GUARD ASSY 1 101 1
22 2 26587-080162  SCREW, M8X16 6 6 6 6
221 2 172137-69850  SCREW 6 6 6 6 N
(A=M00502)
23 2 172162-69850 GUARD ASSY 1 101 1
24 2 172162-69870 GUARD ASSY 1 11 1
4 A 25 2 22137-080000 WASHER, 8 6 6 6 6
26 2 22217-080000 WASHER, SPRING 8 6 6 6 6

1

F ¢ & ASSY (RS HEHHAR)
CABIN ASSY{STANDARD SPEC. )
112162-68401
JEBNo. 430 B H LNo. 1-11d
TEHNo. 430> R il LNo. 2ip 5 44 &
IR ENo, 450 R H UNo. 1-18526%
EHET,
Fig.44 Ref.No. 1-1
INC Fig. 43 Ref. No. 2~ 44

Fig. 45 Ref. No. 1—1~26

1

F ¢ I, ASSY( 7 — 5 HAR)
CABIN ASSY(COOLER SPEC.)
772162-68410
JAHNo. 440 R itf LNo. 11
T HNo. 440 R H LiNo. 2/ 344 &
TEENo. 450 R LNo, 1-118 526%
EHET
Fig. 44 Ref. No. 1
INC Fig. 44 Ref. No, 244

Fig. 45 Ref. No. 1—1~26

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; A)=B7(R)CABIN D)=B7(R)EUROPE
Flg .46. CABIN DOOR EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1A 1 772162-69200 DOOR ASSY 1 1 1 1
1B 1 772162-69210 DOOR ASSY 1 w

4 FrEVET
Fig. CABIN DOOR (A=M00921)

2 2 172146-41320 GROMMET 1 1 1 1
T o SPEC. ) 3 2 172162-69200 DOOR ASSY 1 1 1 1
772162-69200 4 3 172162-69420  HINGE 2 2 2 2
A e InsasassT. 5 2 17216269430  PLATE 1 1 1 1
1 INC. 2~ 40 6 2 172162-69440  GLASS, DOOR 1 11 1
# AR E 7 ASSY(H — T LR 7 2 26716-080002  NUT, M8 1 11 1
O oY (CO0LER SFEC.) 8 2 17216269460  KEYASSY, CYLINDER 1 11 1
RiLNo. B 9 2 172162-69480 LOCKASSY 1 11 1
B UNe. 20D A2EBHET .

18 INC.2~42 10 2 17216269490  PIN 1 11 1
: 11 2 172162-69500  SPRING 1 11 1
12 2 172162-69510  HANDLE ASSY 1 11 1
4 13 2 172162-69520  COVER 1 11 1
14 2 172162-69530  ROD ASSY 1 11 1
REFER TO Fig 43,44 15 2  172162-69540 HANDLE,OUTER 1 1 1 1
16 2 172162-69550  HOOK 1 11 1
17 2 17216269560  SEAL, DOOR 1 11 1
18 2 17216269570  SEAL 1 11 1
19 2 17216269580  RUBBER, STOPPER 1 11 1
20 2 172162-69750  HANDLE 1 11 1
21 2 22137-060000 WASHER, 6 2 2 2 2
22 2 22137-080000  WASHER, 8 1 11 1
23 2 22137-100000  WASHER, 10 4 4 4 4
24 2 22217-060000  WASHER, SPRING 6 3 3 3 3
25 2 22217-060000  WASHER, SPRING 6 3 3 3 3
26 2 22217-060000  WASHER, SPRING 6 2 2 2 2
27 2 22217-060000  WASHER, SPRING 6 2 2 2 2
28 2 22217-080000  WASHER, SPRING 8 1 11 1
29 2 26013-100252  BOLT, M10X 25 4 4 4 4
30 2 26557-060102  SCREW, M6X10 2 2 2 2
31 2 26557-060122  SCREW, M6X12 2 2 2 2
32 2 26557-060162 SCREW M 6X 16 3 3 3 3
33 2 26557-060162 SCREW M 6X 16 3 3 3 3
34 2 26559-050162  SCREW, M5X16 6 6 6 6
35 2 172162-69450  WINDOW CMP,DOOR SASH 1 1 1 1
36 3  172162-69970  LOCKASSY 2 2 2 2
37 3 172162-69980  GLASS 1 11 1
38 3 172162-69990  GLASS 1 11 1
39 2 22217-100000  WASHER, SPRING 10 2 2 2 2
40 2 26716-100002  NUT, M10 4 4 4 4

41 2 17216267230 TRIM 1

o —S5Hk (A=M00921)
CODLER SPEC. 42 2 172162-67240  TRIM 1
(A=M00921)
43 1 933110-00301  KEYASSY 1 11 1
87
Remarks Yes No Yes No
1)COOLER SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-47- CABIN REMODELING EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
. N 1 1 772162-68000 REMODEL KIT 1
, 4 * ¢ B 1-1 1 772162-68001 REMODEL KIT 1 S
Fig. CABIN REMODEL ING (A=M00504)
RH ULNo, 1-11d 2 2 172162-03110 LABEL,SMALL 1
fitl Lo T PSR T 3 2 17216203120  LABEL,FEED WATER 1
4 2 172162-03130 LABEL,GREASE FEED 1
! 5 2 172162-03190 LABEL,WIPER SWITCH 1
6 2 172162-03220 LABEL,CAB 1
7 2 172162-03240 LABEL,WIPER 1
8 2 172162-03250 LABEL,PATTERN A 1
9 2 172162-16560 HARNESS G,WIRE 1
10 2 172122-16590 BAND 200F 3
11 2 172137-62970 GROMMET 1
12 2 172137-66230 GROMMET 3
13 2 172122-79890 CLAMP, HOSE 1
14 2 22857-400120 SCREW, 4X12 3
15 2 22857-400100 SCREW, 4X10 2
16 2  933113-05150 LAMP, ROOM 1
17 3 933113-05160 BULB, 12V 5W 1
18 2 933113-15000 LIGHTER ASSY, CIGAR 1
19 2 172162-17300 MOTOR 520A,WIPER 1
20 2 172162-17310 ARM, WIPER 1
21 2 172162-17320 BLADE 400,WIPER 1
22 2 172162-17330 SWITCH, WIPER 1
23 2 22217-060000 WASHER, SPRING 6 3
24 2  26116-060122 BOLT, M6X 12 PLATED 3
25 2 172162-62410 STEP 1
26 2 172162-62440 STEP 1
27 2 22217-080000 WASHER, SPRING 8 2
28 2  22217-080000 WASHER, SPRING 8 2
29 2 26116-080162 BOLT, M8X 16 PLATED 2
30 2 26116-080162 BOLT, M8X 16 PLATED 2
31 2 172162-63310 COVER ASSY 1
32 2 26589-060162 SCREW, M6 4
33 2 772162-68400 CABIN ASSY 1
33-1 2 772162-68401 CABIN ASSY 1 S
(A=M00504)
34 2 772162-69200 DOOR ASSY 1
35 2  172111-16890 GROMMET, 9 1
B7
Remarks
1)COMPONENT PARTS IS REFER TO FIG .43,
45,
2)COMPONENT PARTS IS REFER TO FIG.46. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.48. MAIN HYD.OIL PUMP & JOINT -erEcnen Oee7RELROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
AL T & BHEE 1 1 172162-71100 COVER, FLYWHEEL 1 1 1 1 1
Fig. 48 MAIN HYD.OIL PUMP & JOINT 2 1 26013-100302 BOLT, M10X 30 12 12 12 12 12
3 1 172162-71200 COUPLING, PUMP 1 1 1 1 1
4 1 172162-71210 COUPLING, CF-30 1 1 1 1 1
5 1 172162-71220 BOLT M16X55,HEX.SCKT 6 6 6 6 6
6 1 22351-050010 PIN, SPRING 5.0X10 9 9 9 9 9
7 1 172162-73100 PUMP COMP.,PISTON 1 1
7-1 1 172162-73101 PUMP, HYD. OIL 1 1 1 1 1 F
(A=M00822) (B=M00822)
8 3 172162-73160 PISTON A,CONTROL 1 1 1 1 1
9 3 172162-73170 PISTON B,CONTROL 1 1 1 1 1
10 3  172162-73180 PISTON COMP.,SHAFT 1 1 1 1 1
11 3 172162-73220 PISTON CMP,SWITCHING 1 1 1 1 1
12 3 172162-73250 PISTON COMP.,SERVO 1 1 1 1 1
13 3 172162-73470 SPRING KIT 1 1 1 1 1
14 3 172162-73510 SEAL SET, VALVE 1 1 1 1 1
15 3 172162-73550 ORIFICE KIT 1 1 1 1 1
16 3 172162-73570 PLUG 1 1 1 1 1
17 3 172162-73590 COVER KIT 1 1
17-1 3  172162-73591 COVER KIT 1 1 1 1 1 S
(A= (1) (B=_ (1)
18 3  172162-73620 LOCK COMP.,SHAFT 1 1
18-1 3 172162-73591 COVER KIT 1 1 1 1 1 S
(A= (1) B=_ (1)
19 3  172162-73630 PLUG 1 1 1 1 1
20 2 172162-73640 GROUP COMP.,ROTARY 2 2 2 2 2
21 2 172162-73650 COVER ASSY 1 1 1 1 1
22 3  172162-73660 PLATE KIT,CONTROL 1 1 1 1 1
23 3  172162-73750 PLUG G1/4 COMPL. 1 1 1 1 1
24 3 172162-73760 CASE ASSY 1 1 1 1 1
25 2 172162-73800 PUMP COMP.,GEAR 1 1 1 1 1
26 3  172162-73810 RING KIT,BUSH SQUARE 1 1 1 1 1
27 2 172162-73840 PLATE KIT,CONTROL 1 1 1 1 1
28 2 172162-73860 SHAFT KIT 1 1 1 1 1
29 2 172162-73890 PLUG COMPL. 1 1 1 1 1
30 2 172162-73910 FLANGE UNIT COMPL. 1 1 1 1 1
31 2 172162-73930 PIPE KIT 1 1
31-1 2 172162-73931 PIPE KIT 1 1 1 1 1 F
(A=M00762) (B=M00762)
31B-1 2 172162-73951 HOSE G104BB044 1 1 N
(A=M00762) (B=M00762)
31B-2 2 172162-73951 HOSE G104BB044 1 1 Y4
(A=M00822) (B=M00822)
32 2 172162-73960 COUPLING 1 1 1 1 1
BT 33 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4
34 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4 4 4
35 1 172162-73951 HOSE G104BB044 1 1 1 1 1 W
(A=M00822) (B=M00822)
Remarks
1)HYD.OIL PUMP:FROM SERIAL NO.38903-
24,
2)INTERCHANGEABLE BY SET WITH REF.NO.
35(172162-73951). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.49. HYD.OIL PUMP(P.T.O.) (B)-BTRCANOPY (-B7(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
49 xx7"LO) 1 1 10844041110  PUMPASSY, IYDRAULIC L1111 N
Fig. HYD. OIL PUMP(P.T.O.) (A=N00GS0) (B=M00GS0)
3 2 198440-41130 FLANGE 1 1 1 1 1
5 2 194278-41160 SEAL, OIL TC173008 1 1 1 1 1
24 7 2 198440-41170 BOLT 4 4 4 4 4
21 8 2 794275-41200 SEAL KIT 1 1 1 1 1
12 2 194065-41210 PIN, PARALLEL 6X12 2 2 2 2 2
13 2 194278-41210 KEY 2 2 2 2 2
18 2 172131-73130 COVER 1 1 1 1 1
19 2 22117-100000 WASHER, 10 4 4 4 4 4
20 2  22252-000300 RING, 30 1 1 1 1 1
21 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4
22 1 24321-000800 O-RING, 1AG80.0 1 1
22-1 1  24341-000800 O-RING, 1AS80.0 1 1 1 1 1 N
(A=M00662) (B=M00662)
23 1 26116-080252 BOLT, M8X 25 PLATED 2 2 2 2 2
24 1 26706-080002 NUT, M8 2 2 2 2 2

87

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

i (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|g50 FAN MOTOR (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
I UE—4 1 1 172162-73350 MOTOR COMP.,GEAR 1 1 1 1 1
. 2 1 26013-080202 BOLT, M8X 20 4 4 4 4 4
Fig. 50 FAM MOTOR

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|g51 BOOM CYLINDER (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

. . 1 172162-72500  CYLINDER ASSY, BOOM
5 ‘I T—LUsy 2 172162-72550  TUBE ASSY, CYLINDER
Fig. BOOM CYL INDER 4 172162-72570  BUSH,PIN
. 5 172162-72580  ROD COMP.,,PISTON
o 7 172162-72570  BUSH,PIN
8 172162-72600  HEAD,CYLINDER
9 172162-72610  BUSH
10 172162-72620  RING,SNAP

172162-72630 BEARING,CUSHION

172162-72640 SEAL, CUSHION
172162-72650 PISTON
172162-72660 SHIM

172162-72670 NUT
172162-72680 SCREW, SETTING
172162-72690 BALL,STEEL

172162-72700 SEAL, DUST
172162-72710 SEAL SET, CYLINDER
24761-020000 NIPPLE, GREASE PT1/8

172162-61740 COVER, SLIDE
172162-61770 GUIDE, SLIDE
22217-100000 WASHER, SPRING 10

R UNo. 11
B ULNo. 2051828 HE T,

1 INC.2~ 18

26116-100202 BOLT, M10X 20 PLATED
933147-03400  WASHER, BRAKE ARM
933168-14170 SPRING

N
N
PR ERRPRPERRPONNMNNOMNNOMNNOMNNONNONNOND[WN R
NRRRPVNRIVREARRRRPRRIRPRRIRPRPRRRPRR
NRRRPVNRIVREARRRRPRRIRPRRIRPRPRRRPRR
NRRRPVNRIVREARRRRPRRIRPRRIRPRPRRRPRR
NRRRPVNRIVREARRRRPRRIRPRRIRPRPRRRPRR
NRRRPVNRIVREARRRRPRRIRPRRIRPRPRRRPRR

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601
. (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg.52. ARM CYLINDER (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

F—AI YUY 1 1 17216272510  CYLINDER ASSY, ARM 1 1 1 1 1

Fig. 52 ARM CYL INDER 2 2 172162-72800  TUBE ASSY, CYLINDER 11 1 1 1
4 3 17216272820  BUSH,PIN 11 1 1 1
5 2 17216272830  ROD COMP.PISTON 11 1 1 1
7 3 172162-72850  BUSH,PIN 11 1 1 1
8 2 172162-72860  HEAD,CYLINDER 11 1 1 1
9 2 172162-72610  BUSH 1 1 1 1 1
10 2 172162-72620  RING,SNAP 1 1 1 1 1
1 2 17216272870  SPACER 1 1 1 1 1
12 2 17216272880  BEARING,CUSHION 11 1 1 1
13 2 17216272640  SEAL, CUSHION 1 1 1 1 1
14 2 172162-72890  BEARING,CUSHION 1 1 1 1 1
15 2 17216272900  PISTON 1 1 1 1 1
’ 16 2 17216272910  SHIM 11 1 1 1
~ LN 1 17 2 17216272920  NUT 1 1 1 1 1
BHiLNo 2052185 H% Y0 18 2 17216272930  SCREW, SETTING 11 1 1 1
1 1C.2~21 19 2 17212470030  BALL 11 1 1 1
20 2 17216272950  SEAL, DUST 4 4 4 4 4
21 2 17216272960  SEAL SET, CYLINDER 11 1 1 1

33 1 24761-020000  NIPPLE, GREASE PT1/8 2 2

33-1 1 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 K
(A=M00504) (B=M00504)

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|953 BUCKET CYLINDER (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

X . X 1 1 172162-72520  CYLINDER ASSY 1 1 1 1 1

53 Ny b UDY 2 2 172162-72400  TUBE ASSY, CYLINDER 101 1 1 1
Fig. BUCKET CYLINDER 4 3 172162-72420  BUSH,PIN 101 1 1 1
5 2 172162-72430  ROD COMP.PISTON 1 1 1 1 1

7 3 172162-72450  BUSH,PIN 101 1 1 1

8 2 172162-72460  HEAD,CYLINDER 101 1 1 1

9 2 172162-72490  PISTON 1 1 1 1 1

10 2 172162-72020 SCREW 101 1 1 1

1 2 172162-72030  BALL,STEEL 101 1 1 1

12 2 172162-72040  SEAL, DUST 4 4 4 4 a4

13 2 172162-72050  SEAL SET, CYLINDER 101 1 1 1

24 2 172162-72470  BUSH 101 1 1 1

25 2 17216272480  RING,SNAP 1 1 1 1 1

26 1 24761020000 NIPPLE, GREASE PT1/8 2 2 2 2 2

1
AU UNo. 112
B UNe. 20255 EH %Y,
1 INC. 2~25

1

|

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.594. OFFSET CYLINDER EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL F=
No. Lev. Parts No. Description Qty |
A B (© O (E) ¢
1 1 172162-72300 CYLINDER ASSY 1 1
5 7-‘-7 4 o [ Y| yﬁ' 1-1 1 172162-72301 CYLINDER ASSY 1 1 1 1 1 N
Fig. OFFSET CYLINDER (A=M00511) (B=M00511)
2 2 172162-72210  HEAD 110X55 COMPL. 1 1 1 1 1
4 3 172151-72240  BUSH 55 35, ROD 1 1 1 1 1
5 2 172162-72390  SEAL SET, CYLINDER 11 1 1 1
12 2 172162-72310 TUBE ASSY, OFFSET 1 1
12-1 2 172162-72311 TUBE ASSY, OFFSET 1 1 1 1 1 N
(A=M00511) (B=M00511)
13 3 172162-81050 SEAL, DUST 60X75X6 2 2 2 2 2
14 3 172162-81060 BUSH 60X55 1 1 1 1 1
15 2  172162-72360 ROD COMP.,OFFSET 1 1 1 1 1
16 3 172162-81050 SEAL, DUST 60X75X6 2 2 2 2 2
17 3 172162-81060 BUSH 60X55 1 1 1 1 1
18 2  172162-72230 PISTON 110 1 1 1 1 1
19 2 172162-72240 SPACER 1 1 1 1 1
20 2 172162-72250  WASHER,LOCK 1 1 1 1 1
21 2 172151-72270 NUT 1 1 1 1 1
e I 2368587, 22 2 933126:00500  RING 72, SPRING 11 1 1 1
1 INC.2~23 23 2  24761-040000 NIPPLE, GREASE B 2 2 2 2 2

1

|

5

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|955 BLADE CYLINDER (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172162-72100 CYLINDER ASSY, BLADE 1 1 1 1 1
7--[/_ K ./9- 2 2 172162-72110 TUBE ASSY, BLADE 1 1 1 1 1
Fig. 55 BLADE CYL INDER 3 3 172162-81050 SEAL, DUST 60X75X6 2 2 2 2 2
4 3 172162-81060  BUSH 60X55 1 1 1 1 1
5 2 172162-72140  PIPE ASSY, BLADE 1 1 1 1 1
6 2 172162-72390  SEAL SET, CYLINDER 1 1 1 1 1
13 2 172162-72240 SPACER 1 1 1 1 1
14 2 172162-72250 WASHER,LOCK 1 1 1 1 1
15 2 172151-72270 NUT 1 1 1 1 1
16 2 22137-100000 WASHER, 10 1 1 1 1 1
17 2 22217-100000 WASHER, SPRING 10 1 1 1 1 1
18 2 172162-72180 ROD COMP.,BLADE 1 1 1 1 1
19 3 172162-81050 SEAL, DUST 60X75X6 2 2 2 2 2
20 3 172162-81060 BUSH 60X55 1 1 1 1 1
21 2  172162-72210 HEAD 110X55 COMPL. 1 1 1 1 1
23 3 172151-72240 BUSH 55 35, ROD 1 1 1 1 1
24 2 172162-72230  PISTON 110 1 1 1 1 1
25 2  26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1
26 2 933126-00500 RING 72, SPRING 1 1 1 1 1
15 27 1 172162-61520 COVER, BLADE 1 1 1 1 1
28 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2
29 1  26116-120202 BOLT, M12X 20 PLATED 2 2 2 2 2
B LNo, 112 13 @ /) ‘ 30 1  194630-62360 GROMMET 1 1 1 1 1 w
HHE LN 20526584 % ¢, (A=M00563) (B=M00563)
1 INC. 2~26 '
1
\j

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.56. DRIVING MOTOR

ETE~%
DRIVING MOTOR

rig 90

R UNo. 5112
R LNo. 520 568%
EHET.

74 ) 51 INC.52~68
i(sn (51

1 36

——36 55
64 5y (STT63— 3%

ot 57

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL

(F)=

No. Lewv. Parts No. Description
A B (C) (D) (E)
1 1 172162-73300 MOTOR COMP. TRAVEL 2 2 2 2 2
2 2 172162-70100 GEAR ASSY, REDUCTION 2 2 2 2 2
3 3 172162-70110 BEARING,ANGULAR 2 2 2 2 2
4 3 172162-70120  SEAL ASSY, FLOATING 2 2 2 2 2
5 3 172124-70020  PIN 2 2 2 2 2
6 3 172124-70030  BALL 198 198 198 198 198
7 3 172124-70030  BALL 12 12 12 12 12
8 3 172122-73430 PLUG 2 2 2 2 2
9 3 172162-70160  NUT, RING 2 2 2 2 2
10 3 23871-030000 PLUG, RO3 6 6 6 6 6
11 3 172162-70170 HOLDER S1A COMPL. 2 2 2 2 2
17 3 172162-70230  GEAR KIT, PLANETARY 8 8 8 8 8
18 4 172162-70240  GEAR, PLANETARY 8 8 8 8 8
22 3 172162-70280  PLATE,THRUST 2 2 2 2 2
23 3 172162-70290  SCREW 8 8 8 8 8
24 3 172162-70300 GEAR, DRIVE 2 2 2 2 2
25 3 172162-70310 GEAR, SUN 2 2 2 2 2
26 3 172162-70320  RING,SNAP 2 2 2 2 2
27 3 172162-70330  PLATE COMP,THRUST 2 2 2 2 2
28 3 172162-70370  PIN,SPRING 6 6 6 6 6
29 3 172162-70380 COVER 2 2 2 2 2
30 3 23871-030000 PLUG, RO3 6 6 6 6 6
31 3 172162-70400 WIRE 2 2 2 2 2
32 3 23871-020000  PLUG, R0O2 2 2 2 2 2
33 3 172147-70220 PLUG 4 4 4 4 4
34 2 172162-70410  SHAFT 2 2 2 2 2
35 2 172122-70260  BEARING 2 2 2 2 2
36 2 172162-70420  SEAL SET, MOTOR 2 2 2 2 2
37 2 172162-70440  PLATE 2 2 2 2 2
38 2 172162-70450  BALL,STEEL 4 4 4 4 4
39 2 172162-70460  CYL.BLOCKKIT 2 2 2 2 2
40 2 172162-70480 COLLAR 2 2 2 2 2
41 2 172162-70490  SPRING 2 2 2 2 2
42 2 172162-70500 COLLAR 2 2 2 2 2
43 2 172162-70510  RING,SNAP 2 2 2 2 2
44 2 172162-70520 PIN 6 6 6 6 6
45 2 172162-70530 HOLDER,RETAINER 2 2 2 2 2
46 2 172162-70540  PLATE,RETAINER 2 2 2 2 2
47 2 172162-70580  PLATE,VALVE 2 2 2 2 2
48 2 172162-70590 BEARING,BALL 2 2 2 2 2
49 2 172122-70410 PIN 4 4 4 4 4
50 2 172162-70600  PIN 4 4 4 4 4
51 2 172162-70610  PLATE COMP.,BASE 2 2 2 2 2
52 3 172162-70620  VALVE,CHECK 4 4 4 4 4
53 3 172162-70630  SPRING 4 4 4 4 4
54 3 172162-70640 PLUG 4 4 4 4 4
55 3 172312-74700 SEAT, SPRING 4 4 4 4 4
56 3 172162-70660  SPRING 4 4 4 4 4
57 3 172162-70670  CAP 4 4 4 4 4
58 3 172147-70470  ORIFICE 4 4 4 4 4
59 3 172162-70680  VALVE COMP.,RELIEF 4 4 4 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

H A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.56. DRIVING MOTOR EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL F=
No. Lev. Parts No. Description Qty |
A (B () O () A

= 60 3 17216270770  SPRING 2 2 2 2 2
Ei 5 ﬁﬁﬁ;y 61 3 172147-70500 PLUG 2 2 2 2 2
i9. NOTOR 62 3 172147-70520 PLUG 2 2 2 2 2
63 3 17214770220  PLUG 10 10 10 10 10
64 3 17214870340  ORIFICE 10 10 10 10 10
65 3 17212273620 PLUG 2 2 2 2 2
66 3 17263873620  PLUG 2 2 2 2 2
67 3 172162-70780 PLUG 8 8 8 8 8
68 3 172122-70530  PIN 2 2 2 2 2
69 2 172162-70790  PLATE,FRICTION 2 2 2 2 2
70 2 172162-70800  DISK 4 4 4 4 a4
71 2 172162-70810  COLLAR 2 2 2 2 2
72 2 17216270830  PISTON,BRAKE 2 2 2 2 2
73 2 172162-70880  SPRING 20 20 20 20 20
74 2 172124-70390  BOLT, SOCKET 22 22 22 22 2
75 2 172162-70900  SPRING 4 4 4 4 a4
76 2 172147-70500 PLUG 4 4 4 4 a4
77 2 172148-70340  ORIFICE 2 2 2 2 2
78 1 22217-160000  WASHER, SPRING 16 24 24 24 24 24
79 1 26116160402  BOLT, M16X 40 PLATED 24 24 24 24 24

R UNo. 5112
R LNo. 520 568%
EHET.

§1 INC. 52~68

(51)

1 L34 %5 T
645 (SVH63| & S
66 76 57

BT

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.57. TURNING MOTOR & BLAKE TIMER (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

© ® E ©

N
(4]

172162-71790 BUSH

5
(2]

172162-71800 SPRING

EEE—% & FJL—FF47 1 172162-73310 MOTOR COMP.,SWING 1 1 1
Fig. 5 TURNING MOTOR & BLAKE TIMER 2 172162-71450  GEAR ASSY, REDUCTION 1 1 1
3 172162-71460  SHAFT, PINION 1 1 1
4 172162-71470  COLLAR 1 1 1
5 172162-71480  PLATE 1 1 1
6 172162-71490  BEARING,TAPER ROLLER 1 1 1
7 172162-71500  CASE, GEAR 1 1 1
8 172162-71510  PLUG PT1/8 2 2 2
9 172162-71520  SEAL, OIL 1 1 1
10 172162-71530  BEARING,TAPER ROLLER 1 1 1
1 172162-71540  PIN 2 2 2
12 172162-71550  GEAR, RING 1 1 1
13 172162-71560  GEAR, SPUR 1 1 1
14 172162-71570  GEAR, SUN 1 1 1
15 172162-71580  HOLDER 1 COMPL. 1 1 1
16 26450-120952  BOLT, M12X 95 6 6 6
17 172162-71590  HOLDER 2 COMPL. 1 1 1
24 172162-71660  COLLAR 2 2 2
25 172162-71670  PLUG PT3/8 1 1 1
26 172162-71680 MOTOR COMP.,HYDRAULC 1 1 1
27 172162-71690  BEARING,TAPER ROLLER 1 1 1
28 172162-71700  CIRCLIP 1 1 1
29 172162-71710  BEARING,NEEDLE 1 1 1
30 172162-71720  PLATE,FRICTION 1 1 1
172162-71730  PLATE 1 1 1

32 172162-71970  SEAL SET, MOTOR 1 1 1
42 172162-71750  PLATE,BALANCE 1 1 1
43 172162-71770  PISTON 2 2 2
44 172162-71780  PLUG PT1/4 2 2 2
4 4 4

4 4 4

4 4 4

w
[
P RlR R R0 w(wowow(wowow(wowow(wowow(wowow|(wwwlwwwwhN wW(www(www(oww(wowow(wowow(wN e

« 47 172162-71810  RING,TEFLON
26 48 172162-71820  SPRING 20 20 20

81 UNo. 26i% 49 172162-71830  PISTON 1 1 1
gﬂf;'g’; 71 2 59% 50 172162-71850  SPRING 1 1 1
26 INC. 27~59 51 172162-71860  PLATE,RETURN 11 1
52 172162-71870  PLATE,CAM 1 1 1

53 172162-71880  GAUGE ASSY, LEVEL 1 1 1

54 172162-71900  COLLAR 1 1 1

55 172162-71910  CAP 1 1 1

56 172162-71920  VALVE COMP.,BYPASS 2 2 2

57 172162-71940  RELIEF COMPL. 2 2 2

58 172162-71960  PIN,STRAIGHT 2 2 2

59 26450-120302  BOLT, M12X 30 4 4 4

60 172162-73320  TIMER ASSY, BRAKE 1 1 1

61 172162-73330 CONNECTOR, 2XPT3/8 1 1 1

- 62 172162-73970  PIPE, SUCTION 1 1 1

63 22217-160000 WASHER, SPRING 16 8 8 8

64 23111-030000  ELBOW, R3/8 1 1 1

65 23490-200002  PLUG, 20 1 1 1

I~
FRrPRoRrRREPANNMNNRIEFRRRPERIBARNMBIONNIPRRERPRPREPRIPRPEINROIRPPREPNRIRPNR(RRERRERD

o~
FRrPRoRrRrREPANNMNNRIEFRRRPERIBANMBNONNIPRRPRPRPRIPRPEINRPORPPRREPNRIRPNR(ERERRPE T

[uny

66 23871-030000 PLUG, RO3

1 1 1
Remarks
1)SPARE PARTS. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.57. TURNING MOTOR & BLAKE TIMER w-BrEcAs reTEEROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty
(A B (©) DO () (A

5 EEE—% & FJL—FF47 67 1 26013-060502  BOLT, M6X 50 2 2 2 2 2

Fig. TURNING MOTOR & BLAKE TIMER 68 1 26116-160502  BOLT, M16X 50 PLATED 8 8 8 8 8

69 1 24311-000220  O-RING, 1AP22.0 1 1 1 1 1

v

26

R UNo. 26
EH} LU No. 2T 5 59%

EAaET.
26 INC, 27~59

B7

Remarks

1)SPARE PARTS.

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|g58 SWIVEL JOINT (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

e 1 1 172147-73800  JOINT ASSY, SWIVEL 1 1 1 1 1

) 58 AANINDaA vk 2 2 172147-73810  SHAFT, SWIVEL 1 1 1 1 1
Fig. SWIVEL JOINT 3 2 172147-73830  HUB, SWIVEL 1 1 1 1 1
4 2 172147-73850  PLATE 1 1 1 1 1

5 2 172122-73860  SPACER, SWIVEL 1 1 1 1 1

6 2 172122-73870  THRUST WASHER 1 1 1 1 1

7 2 172147-73880  SEALASSY 1 1 1 1 1

8 3 172122-73890  SEAL, SWIVEL 8 8 8 8 8

9 3 24311-000800  O-RING, 1AP80.0 1 1 1 1 1

10 3 24311-001000  O-RING, 1AP100.0 1 1 1 1 1

1 3 24321-000950  O-RING, 1AG95.0 1 1 1 1 1

12 2 22242-000700  RING, 70 1 1 1 1 1

13 2 23871-030000 PLUG, R0O3 4 4 4 4 4

14 2 26013-100402  BOLT, M10X 40 4 4 4 4 4

15 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4

16 1 26116-120602  BOLT, M12X 60 PLATED 4 4 4 4 4

B7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-59- CONTROL VALVE EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
W B © © E @
v hO—JST 1 1 172162-74100  VALVE COMP.,CONTROL 11 1 1 1
Fig. 59 CONTROL VALVE 2 2 172162-74300  RELIEF COMP.,MAIN 2 2 2 2 2
3 3 172162-74320  SEALASSY, RELIEF 2 2 2 2 2
55 7 2 172162-74310  RELIEF COMP.,MAIN 1 1 1 1 1
E;bo 2 % l @j 8 3 17216274320  SEALASSY, RELIEF 1 1 1 1 1
ps 12 2 172162-74340  RELIEF COMP.,PORT 77 17 7 7
R SR 592 L f 58 13 3 172162-74320  SEALASSY, RELIEF T 7 17 7 7
SRR S 7) | 23 2‘5‘5 5 33 17 2 172162-74350  VALVE ASSY, REDUCING 2 2 2 2 2
)R 1 Sy 9 26 34 L (,Ja 18 3 172162-74360  SEAL 2 2 2 2 2
NP AN 28 5,39 ! 23 2 17216274380  CAP, PLUNGER 5 5 5 5 5
S5 - ‘Q g 38 40 24 2 172162-74390  COVER, SPRING 5 5 5 5 5
gule * 25 2 17216274400  SPRING 3 3 3 3 3
B e S RE &g T, 62—*" € 554 o 45 Y 26 2 172162-74410  GUIDE, SPRING 10 10 10 10 10
1 INC. (1) ~58 X i 32 A 27 2 172162-74420  RETAINER,SEAL 10 10 10 10 10
! : S~ @,Q“” 4 26 28 2 172162-74430  WIPER 10 10 10 10 10
) I 55 5 2872 ﬁrgf 29 2 172162-74440  O-RING 10 10 10 10 10
o . : 29 30 2 172162-74450  CAPASSY 1 1 1 1 1
Ay Lg 4 33 2 17216274470 COVER 8 8 8 8 8
QT 4B 34 2 17216274480  SPRING ASSY 5 5 5 5 5
&7, R  DRIVING,R 27 38 2 172162-74500  CAP, PLUNGER 5 5 5 5 5
39 2 172162-74520  O-RING 8 8 8 8 8
40 2 172162-74530  SPRING ASSY 3 3 3 3 3
44 2 172162-74550  SPRING 2 2 2 2 2
45 2 172162-74560  NUT 3 3 3 3 3
46 2 172162-74580  SPACER 3 3 3 3 3
a7 2 172162-74590  CAP, PLUNGER 3 3 3 3 3
48 2 172162-74610  EYE, PLUNGER 5 5 5 5 5
49 2 172162-74620  O-RING 4 4 4 4 4
50 2 172162-74630  CAP, PLUNGER 4 4 4 4 4
51 2 172162-74640  COVER 4 4 4 4 4
52 2 172162-74650  VALVE ASSY, CHECK 18 18 18 18 18
55 2 24311-240100  O-RING, 1AP10A 18 18 18 18 18
56 2 26450-060102  BOLT, M6X 10 10 10 10 10 10
57 2 26450-060122  BOLT, M6X 12 10 10 10 10 10
58 2 26450-060202  BOLT, M6X 20 22 22 2 22 22
59 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
60 1 26116-100852  BOLT, M10X 85 PLATED 3 3 3 3 3
61 1 172162-76850  PLUG PF3/4 2 2 2 2 2
62 1  24315-000240  O-RING, 1BP24.0 2 2 2 2 2
B7
Remarks Yes No Yes No
1)NOT P.T.O. SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.60. CONTROL VALVE

6 S I T
Fig. CONTROL VALVE

R LNo. i
AELN. (D0 5NEZHET,
1 INC. (1) ~31

BY

(A)=B7(R)CABIN (D)=B7(R)EUROPE
(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172162-74110 VALVE COMP.,CONTROL 1 1
1-1 1 172162-74111 VALVE COMP.,CONTROL 1 1 1 1 1 S
(A=M01167) (B=M01167)
2 2 172162-74900 SPOOL ASSY, SOLENOID 1 1 1 1 1
5 2 172162-74910 SPOOL ASSY, SOLENOID 1 1 1 1 1
8 2 172162-74720 SPOOL 1 1 1 1 1
9 2 172162-74730 SPOOL 1 1 1 1 1
10 2 172162-74960 VALVE KIT, REDUCING 1 1 1 1 1
15 2 172162-74930 VALVE COMP.,RELIEF 1 1 1 1 1
23 2 172162-74920 PLUG KIT 1 1 1 1 1
26 2 172162-74950 SOLENOID KIT 1 1 1 1 1
26-1 2 172162-74951 SOLENOID KIT 1 1 1 1 1 S
(A=M01167) (B=M01167) (C=M01167) (D=M01167) (E=M01167)
30 2 172162-74890 VALVE, SOLENOID 1 1 1 1 1
31 2 172162-74940 PLUG COMPL. 1 1 1 1 1
34 1 26013-080202 BOLT, M8X 20 4 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-61- OFFSET VALVE EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A B © O (E ¢

o 1 1 172162-74140  VALVE COMPL. 1 1 1 1 1
6 F7tw bNIVT 2 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
Fig. OFF-SET VALVE 3 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 2

BT
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

H A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-62- VALVE MOUNT EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
. 1 1 172151-45460  CUSHION 6 6 6 6 6
. 6 AUTES YA 2 1 17216271300  MOUNT COMP.,VALVE 1 1 1 1 1
Fig. VALVE MOUNT 3 1 172162-71400 MOUNT,CONTROL VALVE 1 1 1 1 1
4 1 17216271420  MOUNT A COMP.,VALVE 1 1 1 1 1
5 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
6 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2
7 1 22252-000280  RING, 28 12 12 12 12 12
8 1 26106-100402  BOLT, M10X 40 PLATED 6 6 6 6 6
9 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3 3 3
10 1 26116-120302  BOLT, M12X 30 PLATED 2 2 2 2 2
87 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Fig.63. REMOTE CONTROL VALVE (BTEICABIN OsrRIEUROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B () O () ¢
e 1 1 172151-74610  VALVE ASSY,RMT.CONT. 2 2
. 63 YED 8T 1-1 1 172151-74611  VALVE ASSY,RMT.CONT. 2 2 2 2 2 R
Fig. REMOTE CONTROL VALVE (A=M01155) (B=M01155)
2 2 172151-74860  SHIM(COUNT. SET 8 8 8 8 8
REFER T0 Fig 30 7 3 2 172151-74870  SPRING 8 8 8 8 8
' { l 4 2 172151-74880  RETAINER 8 8 8 8 8
5 2 172151-74890  SP (SYN. 8 8 8 8 8
16 \\_-:/ 6 2 172151-74900  PISTON 8 8 8 8 8
= 7 2 172151-74910  SEAL 8 8 8 8 8
L1 'r?f.‘% 8 2 172151-74990  PLUG 4 4
L1 !g 8-1 2 172164-74560 PLUG 4 4 4 4 4 S
|10 (A=M01155) (B=M01155)
= 9 2 24311-000200  O-RING, 1AP20.0 8 8 8 8 8
= 10 2 172151-74920 COLLAR 8 8
10-1 2 172164-74610 COLLAR 8 8 8 8 8 S

(A=M01155) (B=M01155)

11 2 172151-74930 BOOT 2 2 2 2 2

12-1 2 24321-000700 O-RING, 1AG70.0 2 2 2 2 2

13 2 172151-74940  PLATE 2 2 2 2 2

14 2 26116-060202 BOLT, M6X 20 PLATED 8 8 8 8 8

15 2 172151-74950  UNION 2 2 2 2 2

16 2 172151-74960 DISK 2 2

16-1 2 172164-74620 DISK 2 2 2 2 2 S
(A=M01155) (B=M01155)

17 2 172151-74970 NUT 2 2

17-1 2 172164-74630 NUT 2 2 2 2 2 S
(A=M01155) (B=M01155)

18 2 172151-74980 PLATE 2 2 2 2 2

19 2 172164-74650 PLUG 4 4 4 4 4 w
|5 (A=M01155) (B=M01155)
—3
]
~ -
“9—("
A
Lg—
BY
Remarks
1)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO.IS 24311-000700) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601
Fig.64. ROTARY V.(MULTI CHANGE)(OPTIONAL) e RICANOPY T AN
(C)=B7(R)AUSTRAL (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

B4 558Nt )7 v > 1 17215074600 VAIVE GMPMULTICHNG o
Fig. ROTARY VALVE(MULTI CHANGE)(OPTIONAL) 3 5 172151-74700  LEVER 11
4 2 26450-060162 BOLT, M6X 16 2 2
5 2 172151-74760  WASHER 2 2
6 2 26647-060202 BOLT, WING M6X20 1 1
7 2 172151-74760  WASHER 1 1
8 2 172151-74710 COVER 1 1
9 2 172151-74770 GASKET, CYL. HEAD 1 1
10 2 24311-000280 O-RING, 1AP28.0 1 1
11 2 26450-060162 BOLT, M6X 16 8 8
12 2 172151-74720 COVER 1 1
13 2 24321-000600 O-RING, 1AG60.0 2 2
14 2 26450-060162 BOLT, M6X 16 8 8
15 2 24190-100001 BALL, STEEL 5/16 1 1
16 2 172151-74730 SPRING 1 1
17 2 23871-010000 PLUG, RO1 1 1
18 2 172151-74740 PLATE, MARK 1 1
19 2 172151-74750 PLATE, MARK 1 1
20 1 26013-100252 BOLT, M10X 25 4 4
21 1 26013-120302 BOLT, M12X 30 4 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.65. HYD. OIL TANK & L. O. COOLER

6 ey 7 & FANI—7
Fig HYD. OIL TANK & LUB. OIL COOLER

SLH LNo. BI
HWUNo, () o458 BET,
6 INC.(6) ~41

6

34

1a#
PREV 10US

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

Remarks

1)REF.NO.8 L=642,NO.8-1 L=615.

2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.25-1(24314-
000300).

3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.36,37,38,
39,40,41.

4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.70 REF.NO.12-1
12A.(SET CODE=172162-74980)

(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172158-74800 COOLER, OIL 1 1
1-1 1 172162-74800 COOLER, OIL 1 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
1-2 1 172162-74801 COOLER, OIL 1 1 1 1 1 F
(A=M/#01175) (B=M/#01175) (C=M/#01175) (D=M/#01175) (E=M/#01175)
2 1 172158-74850 MOUNT, OIL COOLER 4 4 4 4 4
3 1 22137-080000 WASHER, 8 4 4 4 4 4
4 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8
5 1 26716-080002 NUT, M8 8 8 8 8 8
6 1 772162-75100 TANKASSY, OIL 1 1
6-1 1 772162-75101  TANKASSY, OIL 1 1 1 1 1 S
(A=M00653) (B=M00653)
7 2 172162-73700  STRAINER, SUCTION 1 1 1 1 1
8 2 172162-73720  ROD, FILTER SUPPORT 1 1
8-1 2 172162-73721 ROD ASSY, FILTER 1 1 1 1 1 S
(A=M00653) (B=M00653)
9 2 172162-73740 FILTER COMP.,RETURN 1 1 1 1 1
10 3 172162-73710  FILTER,RETURN 1 1 1 1 1
11 3 172112-74971 VALVE, BY-PASS 1 1 1 1 1
12 2 172112-75770 SPRING, FILTER 1 1 1 1 1
13 2 172112-75780 SPRING, FILTER 1 1 1 1 1
14 2 26716-100002 NUT, M10 1 1 1 1 1
16 2 172312-75130 BREATHER, AIR 1 1 z
(A=M00636) (B=M00636)
17 2 172122-75331  COVER, RESERVOIR 1 1 1 1 1
18 2 172162-75360 GAUGE ASSY 1 1 1 1 1
19 3 172162-75380  WASHER,GAUGE SEAL 4 4
19-1 3 172122-75630  GASKET 4 4 4 4 4 N
(A=M00563) (B=M00563)
21 3 172122-75620  BOLT 2 2 2 2 2
23 2 172162-75370  COVER, RESERVOIR 11
23-1 2 172162-75372 COVER, RESERVOIR 1 1 1 1 1 F
(A=M00636) (B=M00636)
23A 2 172162-75371  COVER, RESERVOIR 1 1 F
A=) ®B= )
24 2  172116-75850 PLUG, OIL FEED 1 1 1 1 1
25 2 22134-240000 WASHER, 24 1 1
25-1 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1 S
(A=M01049) (B=M01049)
26 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4
27 2 22417-200160  PIN, COTTER 2.0X16 1 1 1 1 1
28 2 24311-000380 O-RING, 1AP38.0 1 1 1 1 1
29 2 24321-001350 O-RING, 1AG135.0 1 1 1 1 1
30 2 24321-001900 O-RING, 1AG190.0 1 1 1 1 1
31 2 26013-100202 BOLT, M10X 20 4 4 4 4 4
32 2 26116-100202 BOLT, M10X 20 PLATED 4 4 4 4 4
33 2 933171-23042 MAGNET 1 1 1 1 1
34 2 933171-23062 PLUG 24, DRAIN 1 1
34-1 2 172183-75750  PLUG 24, DRAIN 1 1 1 1 1 F
(A=M01049) (B=M01049)

35 2 172162 61780 SEAL, RESERVOIR

1 1 1 1 1

es_

N:Old £~
++ CONTINUE ++

New, Q:0ld %z New, R:Old <

Qs
S’

New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.65. HYD. OIL TANK & L. O. COOLER oemonen ©reTrIEUROPE
(C)=B7(R)AUSTRAL GE
No. Lev. Parts No. Description Qty |
. _ A (B) () O (B ¢
‘ 6 fEBpmY v o & A NI —F 3 2 172162-75440 HOSE 11 1 1 1
Fig HYD. OIL TANK & LUB. OIL COOLER (A=MODG36) (B-M00636)
SLH UNo, Bi% 37 2  172165-75450 PLATE 1 1 1 1 1

RHELNo. ()DD4HEEHET,

= | =

G INC.(6) ~41 (A=M00636) (B=M00636)
38 2 172165-75460  GASKET 11 1 1 1
6 (A=M00636) (B=M00636)
1 39 2 172165-75481  ELEMENT 11 1 1 1
(A=M00636) (B=M00636)
40 2 23080-010000  CLAMP, 10 11 1 1 1
(A=M00636) (B=M00636)
a1 2 26022-050102  SCREW, M5X10 3 3 3 3 3 w
(A=M00636) (B=M00636)
42 1 172162-75290  CONNECTOR 11 1 1 1
43 1 172162-75300 CONNECTOR 1 1 1 1 1
44 1 22137-160000 WASHER, 16 4 4 4 4 4
45 1 22217-100000  WASHER, SPRING 10 4 4 4 4 4
46 1 22217-100000  WASHER, SPRING 10 4 4 4 4 4
47 1 22217-160000  WASHER, SPRING 16 4 4 4 4 4
48 1 24321-000650  O-RING, 1AG65.0 11 1 1 1
49 1 24321-000950  O-RING, 1AG95.0 11 1 1 1
50 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4
51 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4 4 4
52 1 26116-160352  BOLT, M16X 35 PLATED 4 4 4 4 4
B
PREV |0US BT
Remarks
1)REF.NO.8 L=642,NO.8-1 L=615.
2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.25-1(24314-
000300).
3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.36,37,38,
39,40,41.
4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.70 REF.NO.12-1
12A.(SET CODE=172162-74980)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; _ _ (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.66. HYD.OIL PIPING(TANK-PUMP-VALVE) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
- 1 17214176090  CONNECTOR, PF3/4L 11 1 1 1
66 ERCE (574" 77 -1 7" ) 2 24315-000240  O-RING, 1BP24.0 11 1 1 1
Fig. HYD. OIL. PIPING(TANK-PUMP-VALVE ) 3 172122-76131  CONNECTOR, PT1/2X45 2 2
31 172162-76680  CONNECTOR, PT1/2X45 2 2 2 2 2 F
3 12 (A=M00502) (B=M00502)
33 L 20 T 4 24315-000180 _ O-RING, 1BP18.0 2 2 2
28

172162-76140  ADAPTER, 1/2-3/4
172151-76160 ELBOW ASSY

R RAIN)
R RAIN)
N
N
N

6-1 172162-76690 ELBOW 1 1 1 F
(A=M00502) (B=M00502)

7 24315-000180 O-RING, 1BP18.0

8 172142-76180 JOINT

9 24315-000140 O-RING, 1BP14.0

10 172162-76200 TUBE, SUCTION

11 172142-76240 JOINT

12 172162-76260 CONNECTOR

13 172162-76270 FLANGE COMP.,PUMP IN

14 172162-76300 FLANGE,PUMP OUTLET

22217-100000 WASHER, SPRING 10

16 23394-030000 JOINT, 45RGI-3/8

17 24315-000210 O-RING, 1BP21.0

18 24315-000220 O-RING, 1BP22.0

19 24315-000240 O-RING, 1BP24.0

20 24325-000350  O-RING, 1BG35.0
5 21 24325-000600  O-RING, 1BG60.0
{ 2&\9 fEBih 5 22 26013-060402  BOLT, M6X 40
ey (P.T.0) N M 23 26013-100202  BOLT, M10X 20
WID.0IL PUKP(P.T.0.) | 24 26116-101052  BOLT, M10X105 PLATED
~/ ) 25 172162-78100  HOSE 63.5,SUCTION

172162-78110 HOSE 29.5,SUCTION

172162-78120 HOSE 19,SUCTION
172162-78130 HOSE G112BC177S
172162-78140 HOSE G112CE100S

Covro-nsny 29
CONTROL VALVE

172162-78150 HOSE G112EE105S
172162-78860 HOSE H106BB113S
23000-041000 CLAMP, 41

17

I
PREV 1 0US

N
ol
P RrRrRPrRPRPRrErPRrPERrPRrErPRPrPRrIPPRPERrPRPREPlIPRNEPNZIRPRPRINZREPNER

WhABMBMRRRPRPRIPRPADBDMNORIRPNRIPRPARPRRPRLRINRRR PR
WhABMBMRRRPRPRIPRPADBDMNORIRPNRIPRPARPRRPRLRINRRR PR
WhABMBMRRRPRPRIPRPADBDMNORIRPNRIPRPARPRRPRLRINRRR PR
WhABMBMRRRPRPRIPRPADBDMNORIRPNRIPRPARPRRPRLRINRRR PR
WhABMBMRRRPRPRIPRPADBDMNORIRPNRIPRPARPRRPRLRINRRR PR

33 23000-048000 CLAMP, 48
34 23000-090000 CLAMP, 90
35 1  23871-010000 PLUG, RO1 w
(A=M00502) (B=M00502)
BT
Remarks
1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.35. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; _ (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.67. HYD.OIL PIPING(VALVE-BOOM) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

. . e s 1 1 172730-75140  ADAPTER 1 1 1 1 1
67 MERE W AT -7 -4) 2 1 172162-76110  JOINT 2 2 2 2 2
Fig. HYD. OIL PIPING(VALVE-BOOM) 5 1 etesverio JoIT 22 2 2 2
4 1 172162-76120  JOINT 2 2 2 2 2
5 2 172145-76200  NUT, 3/8 2 2 2 2 2
6 2 172162-76360  JOINT 2 2 2 2 2
7 1 172162-76130  ADAPTER 1 1 1 1 1
8 1 172162-76170  JOINT ASSY 101 1 1 1
9 2 24315.000180 O-RING, 1BP18.0 101 1 1 1
10 1 17211277360 CONNECTOR,PFL/2PF1/2 5 5 5 5 5
1 1 24315:000140 O-RING, 1BP14.0 2 2 2 2 2
12 1 24315:000180 O-RING, 1BP18.0 5 5 5 5 5
e 13 1 23897-060002  PLUG G3/4,HEX. 2 2
- 13-1 1 172162-76850  PLUG PF3/4 2 2 2 2 2 N
: (A=FROM 1ST) (B=FROM 1ST)
/ L~ 14 1 24315-000240 O-RING, 1BP24.0 2 2 2 2 2
§ ( 15 1 17216278200  HOSE H108BC110 2 2 2 2 2
o 16 1 172162-78220  HOSE 101 1 1 1
17 1 172162-78230  HOSE 1 1 1 1 1
J /( 18 1 17216278260  HOSE 101 1 1 1
/ i 19 1 17216278270  HOSE 101 1 1 1
/,// /%/ 20 1 172162-78280  HOSE 1 1 1 1 1
Yar g ¢ NN ‘ 21 1 172162-78290  HOSE 101 1 1 1
77 ARG i
///\ \ /|\. /~
Pt oy
S
N
4 ™~
A
e ~.®
2 /'&P“
18——R8/

RN B AY v
CONTROL VALVE

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.68. HYD.OIL PIPING(VALVE-T.,S)

6 8 BTG (N A7 -REEIE-9, 248 H)
Fig. HYD. OIL PIPING(VALVE-TURNING MOTOR, SWIVEL)

i

) \l‘ .

PRV A o )
SWIVEL JOINT

AXRR=NIINT
CONTROL VALVE

BT

(A)=B7(R)CABIN (D)=B7(R)EUROPE
(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172730-75140 ADAPTER 2 2 2 2 2
2 1 172112-77360 CONNECTOR,PF1/2PF1/2 2 2 2 2 2
3 1 172112-77360 CONNECTOR,PF1/2PF1/2 6 6 6 6 6
4 1  23391-030000 JOINT, RGI-3/8 2 2 2 2 2
5 1  23391-040000 JOINT, RGI-1/2 3 3 3 3 3
6 1  23393-040000 JOINT, 90RGI-1/2 1 1 1 1 1
7 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2
8 1 24315-000180 O-RING, 1BP18.0 2 2 2 2 2
9 1 24315-000180 O-RING, 1BP18.0 6 6 6 6 6
10 1 172162-78180 HOSE 1 1 1 1 1
11 1 172162-78190 HOSE 1 1 1 1 1
12 1 172162-78300 HOSE H108BC101 1 1 1 1 1
13 1 172162-78310 HOSE H108BC096 1 1 1 1 1
14 1 172162-78320 HOSE H108CC060 1 1 1 1 1
15 1 172162-78330 HOSE H108CC059 1 1 1 1 1
16 1 172162-78340 HOSE H106BC050 1 1 1 1 1
17 1 172162-78620 HOSE H106BC067 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

1 A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-69- HYD.OIL PIPING EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B () O () A
69 SHEEE 1 1 172730-75140 ADAPTER 1 1 1 1 1
Fig. HYD. OIL PIPING 2 1 172732-76100  FLANGE, PUMP 1 1
prvE_s bt 2-1 1 172732-76101  FLANGE, PUMP 1 1 1 1 1 F
FAN MOTOR BRAKE VALVE (A=M00511) (B=M00511)
3 1 172123-76120  ADAPTER, PF1/4 2 2 2 2 2
4 1 172123-76120  ADAPTER, PF1/4 1 1 1 1 1
5 1 172123-76120  ADAPTER, PF1/4 1 1 1 1 1
1291 6 1 172123-76120  ADAPTER, PF1/4 2 2 2 2 2
arcn 7 1 172141-76180 CONNECTOR ASSY 1 1 1 1 1
CONTROL VALVE 8 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1
9 1 172141-76180 CONNECTOR ASSY 1 1 1 1 1
10 2 24315-000110  O-RING, 1BP11.0 1 1 1 1 1
11 1 172141-76180 CONNECTOR ASSY 1 1 1 1 1
12 2 24315-000110  O-RING, 1BP11.0 11 1 1 1
13 1 172162-78870  HOSE G604BC088S 11
13-1 1 172162-78871 HOSE 1 1 1 1 1 N
(A=M00720) (B=M00720)
14 1 172162-78900  HOSE G604BC100 11
141 1 172162-78901 HOSE 1 1 1 1 1 N
(A=M00720) (B=M00720)
15 1 172162-79150  HOSE G604BC035 1 1 1 1 1
16 1 17214176200 CONNECTOR, TO3FFF 1 1 1 1 1
17 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1
18 1 172162-76780  ADAPTER, PF1/2 1 1 1 1 1
19 1 172162-79160 HOSE G604CCO080 1 1
19-1 1 17216279161 HOSE 1 1 1 1 1 N
(A=M00720) (B=M00720)
RASHTa A0t 20 1 172112-77360 CONNECTOR,PF1/2PF1/2 1 1 1 1 1
21 1 23391-020000  JOINT, RGI-1/4 11 1 1 1
22 1 23391-020000  JOINT, RGI-1/4 1 1 1 1 1
23 1 23391-030000  JOINT, RGI-3/8 1 1 1 1 1
24 1 23393-020000  JOINT, 90RGI-1/4 11 1 1 1
25 1 24311-000200  O-RING, 1AP20.0 101
251 1 24315-000210 O-RING, 1BP21.0 1 1 1 1 1 s
REFER TO Fig74 (A=M00511) (B=M00511)
26 1 24315-000110  O-RING, 1BP11.0 101 1 1 1
27 1 24315-000110 O-RING, 1BP11.0 1 1 1 1 1
28 1 24315-000110 O-RING, 1BP11.0 2 2 2 2 2
29 1 24315-000110 O-RING, 1BP11.0 2 2 2 2 2
30 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1
31 1 24315-000180 O-RING, 1BP18.0 11 1 1 1
32 1 26013-060302  BOLT, M6X 30 4 4 4 4 4
33 1 172162-76520  TUBE ASSY, TIMER 1 1 1 1 1
34 1 172162-78210  HOSE H108BB040 11 1 1 1
35 1 172162-78390  HOSE G704CC021 1 1 1 1 1
B7 36 1 172162-78850 HOSE H106BC045 1 1 1 1 1
37 1 172162-78910 HOSE G604BE152S 11
37-1 1 172162-78911  HOSE 1 1 1 1 1 N
(A=M00720) (B=M00720)
Remarks 38 1 23391-020000  JOINT, RGI-1/4 1 1 1 1 1

1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.25-1
(24315-000210). N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.70. HYD.OIL PIPING(RETURN)

70 FEBLE(15-)
Fig. HYD. OIL PIPING(RETURN)

B
PREVI0US

sl 7
CONTROL VALVE

36% 32 P ]8©36
41 22
2] -1 L 24

16—§
/F j”{ 5 @Q ;mg ’

@——* _““\o‘! 29

N

>
g @

®

I hO—WINT
CONTROL VALVE

REFER TO Fig. 74

REFER TO Fig 69

BT

Remarks

M)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO.IS 24315-000180)

1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.21-1(172312
-22350),42(22190-060000).

2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.22-1
(24315-000210).

(A)=B7(R)CABIN (D)=B7(R)EUROPE
(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
W B © © E @
1 1 172730-75140  ADAPTER 11 1 1 1
2 1 17273276100  FLANGE, PUMP 1 1
2-1 1 172732-76101  FLANGE, PUMP 2 2 2 2 2 F
(A=M00511) (B=M00511)
3 1 172141-76090  CONNECTOR, PF3/4L 11 1 1 1
41 2 24315-000240  O-RING, 1BP24.0 1 1 1 1 1
5 1 17216276160  TEE ASSY, ADJUSTABLE 1 1 1 1 1
6 2 24315-000240  O-RING, 1BP24.0 1 1 1 1 1
7 1 172151-76180 ELBOW 1 1 1 1 1
8 2 24315-000240  O-RING, 1BP24.0 1 1 1 1 1
9 1 17216276190  CONNECTOR 1 1 1 1 1
10 1 172141-76200  CONNECTOR, TO3FFF 1 1 1 1 1
11 2 24315-000110  O-RING, 1BP11.0 11 1 1 1
12 1 172162-76370  JOINT 2 2 2 2 2
12-1 1 172162-76371  CONNECTOR,PF3/4PF1/2 2 2 2 2 2 s
(A=M/#01175) (B=M/#01175) (C=M/#01175) (D=M/#01175) (E=M/#01175)
12A 2 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 W
(A=M/#01175) (B=M/#01175) (C=M/#01175) (D=M/#01175) (E=M/#01175)
13 1 172162-76390 CONNECTOR, 1/4 1 1
13-1 1 172162-76391  CONNECTOR, 1/4 11 1 1 1 F
(A=M00550) (B=M00550)
14 1 17216276750  JOINT 1 1 1 1 1
15 1 23391-020000  JOINT, RGI-1/4 1 1 1 1 1
16 1 172162-76810  ADAPTER, 3/8 1 1 1 1 1
17 1 23391-030000  JOINT, RGI-3/8 1 1
17-1 1 933160-02760  ADAPTER 1 1 1 1 1 N
(A=M00504) (B=M00504)
18 1 23391-030000  JOINT, RGI-3/8 11 1 1 1
19 1 23391-030000  JOINT, RGI-3/8 11 1 1 1
20 1 23393-030000  JOINT, 90RGI-3/8 11 1 1 1
21 1 24311-000140  O-RING, 1AP14.0 1 1
211 1 172312-22350  GASKET 11 1 1 1 s
(A=M00550) (B=M00550)
22 1 24311-000200  O-RING, 1AP20.0 1 1
221 1 24315-000210  O-RING, 1BP21.0 1 1 1 1 1 s
(A=M00511) (B=M00511)
23 1 24315-000140  O-RING, 1BP14.0 1 1 1 1 1
24 1 26013-060302  BOLT, M6X 30 4 4 4 4 4
25 1  26450-060252  BOLT, M6X 25 2 2 2 2 2
26 1 172162-78160  HOSE G616CY042 1 1 1 1 1
27 1 172162-78170  HOSE G612CE048 11 1 1 1
28 1 172162-78370  HOSE G612CC100S 1 1 1 1 1
29 1 172162-78380  HOSE G612BC133S 11 1 1 1
30 1 172162-78400 HOSE G706CC066S 11 1 1 1
31 1 172162-78830 HOSE G706BB120S 11 1 1 1
32 1 172162-78840  HOSE G704BC105 11 1 1 1
33 1 172162-78880  HOSE G706BC045 1 1
331 1 172162-78850  HOSE H106BC045 1 1 1 1 1 R
(A=M00937) (B=M00937)
34 1 172162-78890  HOSE G706BC120 1 1 1 1 1
35 1 172162 78920  HOSE GGOGBC13OS 1 1 1 1 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.70. HYD.OIL PIPING(RETURN)

70 FEBLE(15-)
Fig. HYD. OIL PIPING(RETURN)

B
PREVI0US

sl 7
CONTROL VALVE

N

oAtk

9

|

HEBE—2

i I hO—WINT
{J-~<__CONTROL VALVE

REFER TO Fig. 74

REFER TO Fig 69

BT

Remarks

M)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO.IS 24315-000180)

1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.21-1(172312
-22350),42(22190-060000).

2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.22-1
(24315-000210).

(A)=B7(R)CABIN (D)=B7(R)EUROPE
(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B © © E
36 1 172162-79250  HOSE G606AC040 11 1 1 1
37 1 23000-041000  CLAMP, 41 2 2 2 2 2
38 1 172145-76180  JOINT, 3/8 11 1 1 1
39 2 172145-76190  JOINT, 3/8 11 1 1 1
40 2 172145-76200  NUT, 3/8 11 1 1 1
41 1 172162-74130  VALVE COMP.,,CHECK 11
42 1 22190-060000  WASHER, SEAL 6 2 2 2 2 2 W
(A=M00550) (B=M00550)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.71. HYD.OIL PIPING(TRACK FRAME) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

. - 1 1 172730-75140  ADAPTER 2 2 2 2 2
. 7 1 MBERCE(15597b-4) 2 1 17214576180  JOINT, 3/8 2 2 2 2 2
Fig. HYD. OIL PIPING(TRACK FRAME) 3 2 17214576190  JOINT, 3/8 2 2 2 2 2
4 2 17214576200  NUT, 3/8 2 2 2 2 2

5 1 172112-77360  CONNECTOR,PF1/2PF1/2 4 4 4 4 4

6 1 23391-030000  JOINT, RGI-3/8 4 4 4 4 4

7 1 23391-030000  JOINT, RGI-3/8 2 2 2 2 2

8 1 23391-040000  JOINT, RGI-1/2 4 4 4 4 4

9 1 23394-020000  JOINT, 45RGI-1/4 2 2 2 2 2

10 1 24315:000140 O-RING, 1BP14.0 2 2 2 2 2

1 1 24315:000180 O-RING, 1BP18.0 4 4 4 4 4

12 1 172162-78490  HOSE G108BC150W 4 4 4 4 4

13 1 172162-78500  HOSE G104BC170W 2 2 2 2 2

14 1 172162-78510  HOSE G706BBL50W 2 2 2 2 2

15 1 172162-78520 HOSE G106AC035 2 2 2 2 2

16 1 172162-78530  HOSE G106BEO72W 2 2 2 2 2

BLADE CYL{NDER i

TL—Fy ‘/Sf\{
)

BY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.72. HYD.OIL PIPING(BOOM)

72 SBEEE (7 -h)

Fig. HYD. O1L PIPING(BOOM)
=LYy
ARM CYL|NDER

7’
/'3 25 ™
T T—aP Yy

Nrwhynsy
BUCKET CYLINDER

B7

Remarks

M)MIS PRINT

1)STANDARD SPEC.(P.T.O. SPEC. IS
REFER TO FIG.73.)

(A)=B7(R)CABIN (D)=B7(R)EUROPE
(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172142-76250 JOINT, 1/2 2 2 2 2 2
2 1 23391-040000 JOINT, RGI-1/2 2 2 2 2 2
3 1 23393-030000 JOINT, 90RGI-3/8 2 2 2 2 2
4 1  23393-040000 JOINT, 90RGI-1/2 2 2 2 2 2
5 1  23393-040000 JOINT, 90RGI-1/2 4 4 4 4 4
6 1 172162-76400 TUBE ASSY, OFFSET 1 1 1 1 1
7 1 172162-76420 TUBE ASSY, OFFSET 1 1 1 1 1
8 1 172162-76440 TUBE ASSY, BUCKET 1 1
8-1 1 172162-76442 TUBE ASSY, BUCKET 1 1 1 1 1 S
(A=M00504) (B=M00504)
9 1 172162-76460 TUBE ASSY, BUCKET 1 1 1 1 1
10 1 172162-76480 TUBE ASSY, ARM 1 1
10-1 1 172162-76481 TUBE ASSY, ARM 1 1 1 1 1 S
(A=M00504) (B=M00504)
11 1 172162-76500 TUBE ASSY, ARM 1 1 1 1 1
12 1 172147-76750 CLAMP, TUBE 2 2 2 2 2
13 1 172147-76760 CLAMP, TUBE 2 2 2 2 2
14 1 172147-76770 CLAMP, RUBBER 4 4 4 4 4
15 1 172147-76780 CLAMP, RUBBER 4 4 4 4 4
16 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8
17 1 26116-100402 BOLT, M10X 40 PLATED 2 2 2 2 2
18 1 26116-100552 BOLT, M10X 55 PLATED 6 6 6 6 6
19 1 933155-09670 CLAMP, PIPE 2 2 2 2 2
20 1 172162-78090 HOSE H108BB280W 1 1 1 1 1
21 1 172162-78420 HOSE H108BB146WS 1 1 1 1 1
22 1 172162-78470 HOSE H106BB137WS 1 1 1 1 1
23 1 172162-78480 HOSE H106BB149WS 1 1 1 1 1
24 1 172162-78540 HOSE H108BE105W 2 2 2 2 2
25 1 172162-78550 HOSE H106BB131W 1 1
25-1 1 172162-78551 HOSE H106BB115W 1 1 1 1 1 S
(A=M00511) (B=M00511)
26 1 172162-78560 HOSE H106BB090W 1 1
27 1 172162-78570 HOSE H108BC270W 1 1 1 1 1
28 1 172162-78580 HOSE H108BC230W 1 1
28-1 1 172162-78581 HOSE H108BC225W 1 1 1 1 1 S
(A=M00504) (B=M00504)
29 1 172162-78630 GUIDE ASSY, HOSE 8 8 8 8 8
30 1 172162-78660 GUIDE, HOSE 2 2 2 2 2
31 1 172162-78720 HOSE H108BB092W 1 1 1 1 1
32 1 172162-78730 HOSE H108BB081W 1 1 1 1 1
33 1 172162-79260 HOSE H108BB143WS 1 1 1 1 1
34 1 172162-79270 HOSE H108BB133WS 1 1 1 1 1
35 1 172162-79280 HOSE H108BB140WS 1 1 1 1 1
36 1 26013-080162 BOLT, M8X 16 20 20 20 20 20
37 1  172162-76331 HOSE H108BB260W 1 1
37-1 1 172162-79331 HOSE H108BB260W 1 1 1 1 1
38 1 172122-17190 CLIP, TREE 1 1 1 1 1 W
(A=M00502) (B=M00502)
39 1  194150-21910 PLUG, 11.2 3 3 w
(A=M00502) (B=M00502)
39-1 1 194150-21910 PLUG, 11.2 4 4 4 K

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
F|g72 HYD.OIL PlPlNG(BOOM) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
72 HEEE(T -h) (A=M00653) (B=M00653)
Fig. HYD. OIL PIPING(BOOM)
FeaL ULy

ARM CYL|NDER

ATV b UL

OFFSET CYLI NOER

P VOV PTAY
BOO CYLINDER A\~

Nrwhynsy
BUCKET CYLINDER

B1
Remarks
M)MIS PRINT
1)STANDARD SPEC.(P.T.O. SPEC. IS
REFER TO FIG.73.) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.73. HYD.OIL PIPING(3RD)(OPTIONAL)

73 RSP T.0.)
Fig. HYD. OIL PIPING(P.T.0.)

7 1

27

I8
PREV I 0US

28

125157
PREV10US

=D N B WAV g
CONTROL VALYE

EP,AY
EP, AY SPEC.

PREV10US
" #0515
41 B y
PREV1CUS X(
P.T,O, /XILTASSY(H T2 3 )
P.T.0. VALVE ASSY(OPTIONAL)
(172162-46100)
(172162-46101)
76 BNo. 36D B H ULNo 1R I-112
JEEMNo, 36 B LNo. 200 528&
THBHNo. 730 RH LNo. ImvB51%
&H

E3E IS

Fig. 36 Ref.No, 1, 1-1

INC Fig. 36 Ref.No, 2~28
Fig. 13 Ref No, 1~51

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

Remarks

1)WELDING PARTS.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 2 172162-76100  JOINT 1 1 1 1 1
2 2 172162-76110 JOINT 1 1 1 1 1
3 2 172162-76150  JOINT 1 1 1 1 1
4 2 172142-76240 JOINT 1 1 1 1 1
5 2 24315-000240  O-RING, 1BP24.0 2 2 2 2 2
6 2 172162-76600 TUBE ASSY, 3RD 1 1
6-1 2 172162-76601  TUBE ASSY, 3RD 1 1
(A=M00504) (B=M00504)
6-2 2 172162-76602  TUBE ASSY, 3RD 1 1 1 1 1
(A=M00501) (B=M00501)
7 2 172162-76620  TUBE ASSY, 3RD 1 1 1 1 1
8 2 172162-76640  TUBE ASSY, 3RD 1 1
8-1 2 172162-76641  TUBE ASSY, 3RD 1 1 1 1 1
(A=M00501) (B=M00501)
8-2 2 172162-76641  TUBE ASSY, 3RD 1 1
(D=M01155) (E=M01155)
9 2 172147-76840 TUBE ASSY, 3RD 1 1
9-1 2 172148-76740  TUBE, PTO 1 1 1 1 1
(A=M00501) (B=M00501)
9-2 2 172148-76740 TUBE, PTO 1 1
(D=M01155) (E=M01155)
10 2 172125-76900 CLAMP 2 2 2 2 2
11 2 172142-76940  CLAMP 1 1 1 1 1
12 2 172142-76950  CLAMP 1 1 1 1 1
13 2 22137-120000 WASHER, 12 2 2 2 2 2
14 2 22217-120000 WASHER, SPRING 12 2 2 2 2 2
15 2 26013-120302 BOLT, M12X 30 4 4 4 4 4
15-1 2 26013-120302 BOLT, M12X 30 4 4
(D=M01155) (E=M01155)
16 2 26013-120352 BOLT, M12X 35 1 1 1 1 1
17 2 26013-120502 BOLT, M12X 50 1 1 1 1 1
18 2 26116-120552 BOLT, M12X 55 PLATED 2 2 2 2 2
19 2 172162-78240 HOSE G112BC108 1 1 1 1 1
20 2 172162-78250 HOSE H108BC105 1 1 1 1 1
21 2 172162-78450 HOSE H108BB130WS 1 1 1 1 1
22 2 172162-78460 HOSE G112BB146 1 1 1 1 1
23 2 172162-78600  HOSE H108BB330W 1 1
23-1 2 172162-78601 HOSE H108BB340W 1 1
(A=FROM 1ST) (B=FROM 1ST)
23-2 2 172162-79331 HOSE H108BB260W 1 1 1 1 1
(A=M00501) (B=M00501)
24 2 172162-78610 HOSE G112BB346W 1 1 1 1 1
25 2 172162-78630  GUIDE ASSY, HOSE 1 1 1 1 1
26 2 172162-78680  GUIDE, HOSE 4 4 4 4 4
27 2 172162-78700  GUIDE ASSY, HOSE 4 4
27-1 2 172162-78701  GUIDE ASSY, HOSE 5 5 5 5 5
(A=M00501) (B=M00501)
28 2 172162-79320  GUIDE ASSY, HOSE 1 1
(A=M00501) (B=M00501)
29 2 26013-080162 BOLT, M8X 16 20 20 20 20 20
30 2 23871-060000 PLUG, R0O6 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.73. HYD.OIL PIPING(3RD)(OPTIONAL)

HEREP.T.0.)
HYD. OIL PIPING(P.T. 0. )

Fig. 73

7 1

27

I8
PREV I 0US

28

125157
PREV10US

=D N B WAV g
CONTROL VALYE

EP,AY
EP, AY SPEC.

PREV10US
" #0515
41 B y
PREV1CUS X(
P.T,O, /XILTASSY(H T2 3 )
P.T.0. VALVE ASSY(OPTIONAL)
(172162-46100)
(172162-46101)
76 BNo. 36D B H ULNo 1R I-112
JEEMNo, 36 B LNo. 200 528&
THBHNo. 730 RH LNo. ImvB51%
&H

E3E IS

Fig. 36 Ref.No, 1, 1-1

INC Fig. 36 Ref.No, 2~28
Fig. 13 Ref No, 1~51

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

Remarks

1)WELDING PARTS.

(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
30-1 2 23871-060000 PLUG, R0O6 1 1 z
(D=M01155) (E=M01155)
31 2 172142-77100  VALVE, STOP 1 1 1 1
31-1 2 172142-77100 VALVE, STOP 1 1 z
(D=M01155) (E=M01155)
31-1A 3  172142-77150 SEAL SET 1 1 1 W
(A=M01157) (B=M01157)
31-1F 3 22242-000300 RING, 30 1 1 1 W
(A=M01157) (B=M01157)
31-2 2 172142-77101  STOP VALVE 1 1 1 R
(A=M01157) (B=M01157)
32 3 172142-77110 BODY, VALVE 1 1 1 1 1 z
(A=M01157) (B=M01157)
33 3  172142-77120  RING, BACK UP 1 1 1 1 1 z
(A=M01157) (B=M01157)
34 3 172142-77130  VALVE 1 1 1 1 1 z
(A=M01157) (B=M01157)
35 3 172142-77140  RING, BACK UP 1 1 1 1 1 z
(A=M01157) (B=M01157)
36 3 22242-000200  RING, 20 1 1 1 1 1 z
(A=M01157) (B=M01157)
37 3 22351-040010  PIN, SPRING 4.0X10 1 1 1 1 1 z
(A=M01157) (B=M01157)
38 3 24315-000160  O-RING, 1BP16.0 2 2 2 2 2 z
(A=M01157) (B=M01157)
39 3 24315-000200  O-RING, 1BP20.0 1 1 1 1 1 z
(A=M01157) (B=M01157)
40 2 23871-040000 PLUG, R04 1 1 1 1 1
40-1 2 23871-040000 PLUG, R04 1 1 z
(D=M01155) (E=M01155)
41 2 172151-76650 VALVE SV-20,STOP 1 1 1 1
41-1 2 172151-76650 VALVE SV-20,STOP 1 1 z
(D=M01155) (E=M01155)
41-1A 3 172142-77150  SEAL SET 1 1 1 W
(A=M01157) (B=M01157)
41-1F 2 22242-000300 RING, 30 1 1 1 w
(A=M01157) (B=M01157)
41-2 2 172151-76651  STOP VALVE 1 1 1 R
(A=M01157) (B=M01157)
42 3 172151-76660 BODY,VALVE 1 1 1 1 1 z
(A=M01157) (B=M01157)
43 3 172151-76670  RING,BACKUP 1 1 1 1 1 z
(A=M01157) (B=M01157)
44 3 172151-76680  VALVE 1 1 1 1 1 z
(A=M01157) (B=M01157)
45 3 172151-76690  RING,BACKUP 1 1 1 1 1 z
(A=M01157) (B=M01157)
46 3 22242-000300  RING, 30 1 1 1 1 1 z
(A=M01157) (B=M01157)
47 3 22351-050012 PIN, SPRING 5.0X12 1 1 1 1 1 z
(A=M01157) (B=M01157)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.73. HYD.OIL PIPING(3RD)(OPTIONAL)

73 RSP T.0.)
Fig. HYD. OIL PIPING(P.T.0.)

7 1

27

I8
PREV I 0US

28

125157
PREV10US

=D N B WAV g
CONTROL VALYE

EP,AY
EP, AY SPEC.

PREVIOUS

e

41 8%
PREV10US
P.T.0,/XFASSY(F T3 )
P.T.0. VALVE ASSY(OPTIONAL)
(772162-46100)

(T772162-46101)

THBNo, 360 B H UNo, IRUI-11
JAENo, 3D R LNo. 22 28&
IRENo. T3® BH LKo. I 551%
aH

Fig 36 Ref.No. 1, 1-1
INC Fig. 36 Ref.No, 2~28
Fig. 73 Ref. No, 1~51

BT

(Ay=B7(R)CABIN

(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty
A B () O (E) R
48 3 24325-000250 O-RING, 1BG25.0 2 2 2 2 2
(A=M01157) (B=M01157)
49 3 24325-000300 O-RING, 1BG30.0 1 1 1 1 1
(A=M01157) (B=M01157)
50 2 172122-17190 CLIP, TREE 2 2 2 2 2
51 2 172142-41740 SEAT 4 4
52 1 172141-76060 PLUG 1 1
(D=M01155) (E=M01155)
53 1 172132-76300 PLUG 1 1
(D=M01155) (E=M01155)
54 1 172122-79890 CLAMP, HOSE 2 2
(D=M01155) (E=M01155)

Remarks

1)WELDING PARTS.

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CK10-M27601

; _ (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.74. CONTROL PIPING(PILOT V.-PLATE) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No Lev. Parts No. Description Qty |

AW B € O E @

1 1 172151-76030  BOLT, PIPE JOINT 2 2 2 2 2
74 av baO—JLEE (N {0y I W7 -[REE) 2 1 172151-76040  BOLT, PIPE JOINT 2 2 2 2 2
Fig. CONTROL PIPING(PILOT VALVE-PLATE) 3 1 172151-76050  JOINT 8 8 8 8 8
4 2  172151-76060 CONNECTOR 8 8 8 8 8
5 2 172151-76070  NUT 8 8 8 8 8
6 1 172123-76120 ADAPTER, PF1/4 4 4 4 4 4
7 1 172162-76310 ADAPTER, JOINT 4 4 4 4 4
8 1 172162-76380  JOINT 2 2 2 2 2
9 1 172162-76700  SUPPORT ASSY 1 1 1 1 1
10 1 23391-020000  JOINT, RGI-1/4 4 4 4 4 4
11 1  24311-000180  O-RING, 1AP18.0 8 8
11-1 1  24315-000180  O-RING, 1BP18.0 8 8 8 8 8 N
(A=M00850) (B=M00850)
12 1  24315-000110  O-RING, 1BP11.0 8 8 8 8 8
13 1 26013-100302  BOLT, M10X 30 2 2 2 2 2
14 1 26013-100452  BOLT, M10X 45 4 4 4 4 4
15 1 172122-16590  BAND 200F 1 1 1 1 1
16 1 172162-78740  HOSE P G604BW068 2 2 2 2 2
17 1 172162-78750 HOSE | G604BT080 1 1 1 1 1
17A 2 172162-79970  O-RING 1 1 1 1 1 w
(A=M01082) (B=M01082)
18 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2 2 2
19 1 172162-78760 HOSE M G604BB08O 1 1
19-1 1 172162-78761  HOSE 1 1 1 1 1 N
(A=M00720) (B=M00720)
20 1 172162-79200  GUIDE ASSY, HOSE 1 1 1 1 1
21 1 172162-79500 HOSE K G604BT080 1 1 1 1 1
- ey 21A 2 172162-79970  O-RING 1 1 1 1 1 w
RENOTE CONTROL (A=M01082) (B=M01082)
g 22 1 172162-79510 HOSE J G604BT080 1 1 1 1 1
/7 22A 2 172162-79970  O-RING 1 1 1 1 1 w
/ J,/ (A=M01082) (B=M01082)
P 23 1 172162-79520  HOSE L G604BT080 1 1 1 1 1
DI CAMSS s // L 23A 2 172162-79970  O-RING 1 1 1 1 1 w
S OCRANEZEN / (A=M01082) (B=M01082)
\\ > B 24 1 172162-79530  HOSE O G604BB080 11
. \—r—ﬁ\\i r 24-1 1 172162-79531 HOSE 1 1 1 1 1 N
D T \ U
(A=M00720) (B=M00720)
?—ég 25 1 172162-79540 HOSE P G604BB080 1 1
y 29 @’720 25-1 1 172162-79541 HOSE 1 1 1 1 1 N
8 ) (A=M00720) (B=M00720)
e g4 ﬁ%/}é\ 26 1 172162-79550 HOSE N G604BB08O 11
g & B AT U &5‘9 " 26-1 1 172162-79551 HOSE 1 1 1 1 1 N
g j - e .- (A=M00720) (B=M00720)
@’ - \\‘ > 27 1 172162-79570 HOSE G604BWO6ST 2 2 2 2 2
@@’ 2 16 30 28 1 22217-100000  WASHER, SPRING 10 2 2 2 2 2
29 1 172312-76190  NIPPLE 1 1 1 1 1
30 1 23391-030000  JOINT, RGI-3/8 1 1 1 1 1
31 1  194250-51660 BAND 250 1 1 1 1 1 w
(A=M00772) (B=M00772)
BT Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CK10-M27601

Fig.75. CONTROL PIPING(PLATE-VALVE) (WBIRICABN. (O-B7REUROPE
(C)=B7(R)AUSTRAL F)=
No. Lewv. Parts No. Description '
A (B (©) O (B @
75 O b O—JVEE(FRRE-N A7) 1 1 172123-76120  ADAPTER, PF1/4 4 4 4 4 4
Fi g. CONTROL PIPING(PLATE‘VALVE) 2 1 172123-76120 ADAPTER, PF1/4 3 3 3 3 3
3 1 172123-76120  ADAPTER, PF1/4 4 4 4 4 4
4 1 172162-76180  JOINT ASSY, 3-1/4 2 2 2 2 2
5 2 24315-000110  O-RING, 1BP11.0 2 2 2 2 2
6 1 24315-000110  O-RING, 1BP11.0 4 4 4 4 4
7 1 172162-76320 CONNECTOR, 3X1/4 2 2 2 2 2
8 1 172162-76770  JOINT 1 1 1 1 1
9 1 23391-020000  JOINT, RGI-1/4 1 1 1 1 1
10 1 172162-79560 HOSE C G604BC030S 1 1
10-1 1 172162-79561 HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
12 1 24315-000110 O-RING, 1BP11.0 4 4 4 4 4
13 1 24315-000110 O-RING, 1BP11.0 4 4 4 4 4
14 1 172162-78350  HOSE G604CC030 1 1 1 1 1
15 1 172162-78360 HOSE G604CC058 1 1 1 1 1
16 1 172162-78770  HOSE B G604CE085S 101
16-1 1 172162-78771  HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
17 1 172162-78780 HOSE G604BC033S
gﬁ}\m**/\_w? 171 1 172162-78781  HOSE 11 1 1 1
B\ BRAKE VALVE (A=M00720) (B=M00720)
19 1 172162-78790  HOSE D G604CE096S 1 1
19-1 1 172162-78791  HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
21 1 172162-78800 HOSE F G604CE025S 1 1
21-1 1  172162-78801  HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
23 1 172162-78810  HOSE E G604CE115S 1 1
c:orfmlbLDv Aﬁé”“" 23-1 1  172162-78811  HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
25 1 172162-78820 HOSE H G604CE036 101
25-1 1 172162-78821  HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
® 26 1 172162-78970  HOSE G604BE048S 1 1
21 19 26-1 1 172162-78971  HOSE 1 1 1 1 1
10 (A=M00720) (B=M00720)
@1:% 28 1 172162-78980  HOSE G604BB060S 1 1
S 34 28-1 1 172162-78981  HOSE 101 1 1 1
\/ (A=M00720) (B=M00720)
T ® 30 1 172162-78990  HOSE G604CC017 1 1 1 1 1
N 16 31 1 172162-79130 HOSE G G604CC020 1 1
\M 311 1 17216279131  HOSE 101 1 1 1
-@® (A=M00720) (B=M00720)
: 32 1 172162-79140  HOSE G604BC065S 11
32-1 1 172162-79141 HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
34 1 172162-79230  HOSE A G604BC030S 11
34-1 1 172162-79231 HOSE 1 1 1 1 1
(A=M00720) (B=M00720)
BT 36 1 172162-74120  VALVE COMP.,SHUTTLE 11 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

i _ (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.75. CONTROL PIPING(PLATE-VALVE) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lewv. Parts No. Description I R

Qty
A B (€©) O E @

7 9 b O— LS (RREE-N 4T7) 37 1  26013-060352  BOLT, M6X 35 2 2 2 2 2
Fig. CONTROL PIPING(PLATE-VALVE)

\ 2
ey 28

&7
ST L — %7
\\BRAKE VALVE

= -y AT

CONTROL VALYE

BY

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; _ (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.76. CONTROL PIPING(P.V.-CHANGE V.) (1B (R)CANOPY (BB T(RAMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

76 3 b O— VBN A0y W AT -2 LY N AT 1 1 172151-76030  BOLT, PIPE JOINT 2 2
Fig. CONTROL PIPING(PILOT VALVE 2 1 172151-76040 BOLT, PIPE JOINT 2 2
MULT! CHANGE VALVE) 3 1 17212376120  ADAPTER, PF1/4 2 2
4 1 172312-76190 NIPPLE 1 1
5 1 172123-76120 ADAPTER, PF1/4 4 4
6 1 172141-76180 CONNECTOR ASSY 6 6
7 2 24315-000110 O-RING, 1BP11.0 6 6
8 1 23391-030000 JOINT, RGI-3/8 1 1
9 1 22217-100000 WASHER, SPRING 10 2 2
10-1 1 172123-76120 ADAPTER, PF1/4 4 4
11 1 172162-76380 JOINT 2 2
(L (R) 12 1 23391-020000 JOINT, RGI-1/4 4 4
P S 13 1 24311-000180  O-RING, 1AP18.0 8 8
7 13-1 1 24315-000180 O-RING, 1BP18.0 8 8 N
9 : 6 (A=M00850) (B=M00850)
13—o 0—-—1§ 22 7 A 14 1 24315-000110 O-RING, 1BP11.0 2 2
) 6 15 1 26116-100162 BOLT, M10X 16 PLATED 2 2
5 \] 4] @ ﬂ 7'1 16 1 24315-000110 O-RING, 1BP11.0 8 8
. ®*—V/J g ) ® g//bl 17 1 26013-100452 BOLT, M10X 45 4 4
{ ) a2 )-8 ?24 18 1 172122-16590 BAND 200F 1 1
<@ év® O} . 19 1 172162-78740  HOSE P G604BW068 2 2
6 20 1 172162-78760 HOSE M G604BB080 1 1
iw 20-1 1 172162-79620 HOSE 1 1 N
(A=M00653) (B=M00653)
20-2 1 172162-79621 HOSE G504BB075 M 1 1 N
(A=M00720) (B=M00720)
JEAZ LT 21 1 172162-79100  HOSE K G604BB093 11
REMOTE_CONTROL VALVE
«® 7 21-1 1 172162-79101 HOSE K G504BB093 1 1 N
w7/ (A=M00720) (B=M00720)
LVE /,/ 22 1 172162-79110 HOSE P G604BB093 1 1
= 221 1 172162-79541  HOSE 101 N
g (A=M00720) (B=M00720)
23 1 172162-79200 GUIDE ASSY, HOSE 1 1
24 1 172162-79530 HOSE O G604BB080 1 1
24-1 1 172162-79111 HOSE G504BB093 1 1 N
(A=M00720) (B=M00720)
25 1 172162-79550 HOSE N G604BB080 1 1
25-1 1 172162-79630 HOSE 1 1 N
(A=M00653) (B=M00653)
25-2 1 172162-79631 HOSE G504BB072 N 1 1 N
@ (A=M00720) (B=M00720)
26 1 172162-79570 HOSE G604BWO068T 2 2
27 1 172162-79590 HOSE J G604BB080 1 1
27-1 1 172162-79591 HOSE J G504BB070 1 1 N
(A=M00720) (B=M00720)
28 1 172162-79600 HOSE L G604BB080 1 1
BT 28-1 1 172162-79601 HOSE L G504BB080 1 1 N
(A=M00720) (B=M00720)
29 1 172162-79610 HOSE | G604BB080 1 1
29-1 1 172162-79611 HOSE | G504BB075 1 1 N
Remarks (A=M00720) (B=M00720)
M)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO.IS 172162-76310) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; _ (A)=B7(R)CABIN (D)=B7(R)EUROPE
Fig.76. CONTROL PIPING(P.V.-CHANGE V.) e ©reTrIEUROPE
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty I R
A B © O E ¢
76 a2 b O—JVEEEW 409 W BT -TWFF20y N 7)Y 30 1 194250-51660 BAND 250 1 1 W
Fig. CONTROL PIPING(PILOT VALVE (A=M00772) (B=M00772)
-MULTI CHANGE VALVE)
(4] (R)
FaAsRN
VIEWED FROM UPPER
DEIVANT
REMOTE_CONTRO). VALVE
i iy
yY—iNT ,j
DTARY VALV ) /!
BT
Remarks
M)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO.IS 172162-76310) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.77. CONTROL PIP.(CHANGE V.-CONT.V.)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL F=
No. Lev. Parts No. Description ' |
A (B) () O (B ¢
e - 1 1 17212376120  ADAPTER, PF1/4 4 4
, 7 7 32 b O—JVEE(IFFLY N AT -3k 0T 2 1 17212376120  ADAPTER, PF1/4 4 4
-CONTROL VALVE) 4 1 17216276180  JOINT ASSY, 3-1/4 2 2
5 2 24315000110  O-RING, 1BP11.0 2 2
6 1 17212376120  ADAPTER, PF1/4 5 5
7 1 17216276320 CONNECTOR, 3X1/4 2 2
8 1 17216276770  JOINT 11
9 1 23391-020000  JOINT, RGI-1/4 11
10 1 17214176180 CONNECTORASSY 3 3
11 2 24315000110  O-RING, 1BP11.0 3 3
12 1 24315000110 _ O-RING, 1BP11.0 4 4
13 1 24315000110  O-RING, 1BP11.0 4 4
14 1 17216278350  HOSE G604CC030 11
15 1 172162-78360  HOSE G604CCO58 11
16 1 17216278780 HOSE G604BC033S 11
16-1 1 17216278781  HOSE 11 N
(A=M00720) (B=M00720)
18 1 17216278930 HOSE B G604CC112S 11
181 1 17216278931  HOSE B G504CC112S 11 N
(A=M00720) (B=M00720)
20 1 17216278940  HOSE A G604BC065S 11
201 1 17216278941  HOSE A G504BC039S 11 N
(A=M00720) (B=M00720)
22 1 17216278950  HOSE F G604CC036 11
221 1 17216278951  HOSE F G504BC036S 11 N
(A=M00720) (B=M00720)
23 1 17216278960 HOSE G G604CCO31 11
231 1 17216278961 HOSE G G504CC029S 11 N
(A=M00720) (B=M00720)
24 1 17216278970  HOSE GG604BE048S 11
241 1 17216278971  HOSE 11 N
(A=M00720) (B=M00720)
05y 25 1 172162-78990  HOSE G604CCO17 11
ROTARY VALVE 26 1 17216279120  HOSE E G604CC118S 11
26-1 1 17216279121  HOSE E G504CC118C 11 N
(A=M00720) (B=M00720)
28 1 17216279140 HOSE G604BCO65S 11
28-1 1 17216279141 _ HOSE 11 N
(A=M00720) (B=M00720)
30 1 17216279170 HOSE D G604CE110S 11
30-1 1 17216279171 _ HOSE D G504CC110S 11 N
® (A=M00720) (B=M00720)
32 1 17216279180 HOSE H G604CE037S 11
32-1 1 17216279181 _ HOSE H G504CE035S 11 N
(A=M00720) (B=M00720)
34 1 172162-79190  HOSE G604CE039S 11
34-1 1 17216279191  HOSE G504CE039S 11 N
(A=M00720) (B=M00720)
36 1 17216279240  HOSE C G604BC023S 11
36-1 1 17216279241 HOSE C G504BB023S 11 N

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.77. CONTROL PIP.(CHANGE V.-CONT.V.)

77 a2 b O—JVERENFFLYY N KT s ho-n BTT)
Fig. CONTROL PIPING(MULTI CHANGE VALVE
-CONTROL VALVE)

oO—%Yy—-n\u7
ROTARY VALVE

BT

(A)=B7(R)CABIN (D)=B7(R)EUROPE

(B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢
(A=M00720) (B=M00720)

38 1 24315-000110 O-RING, 1BP11.0 5 5

39 1  24315-000110 O-RING, 1BP11.0 4 4

40 1 172162-74120 VALVE COMP.,SHUTTLE 1 1

41 1 26013-060352 BOLT, M6X 35 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg .718. GREASING (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
- . 1 1 172112-77480 ELBOW 2 2 2 2 2
= At
Fi 7 %ggNJG ~ /7 2 1 172141-77800 JOINT, GREASE 4 4 4 4 4
9 3 1 172147-77800 CONNECTOR, PT1/8 1 1 1 1 1
4 1 172142-77811 HOSE 2 2 2 2 2
5 1 172162-77810 HOSE P202 AB120 1 1 1 1 1 W
(A=M00504) (B=M00504)
6 1 172162-77820 HOSE P202 AB135 1 1 1 1 1
(A=M00504) (B=M00504)
7 1 172112-77660 JOINT, PT1/8 2 2 2 2 2
(A=M00504) (B=M00504)
8 1  24761-020000 NIPPLE, GREASE PT1/8 4 4 4 4 4 w
Fen Y (A=M00504) (B=M00504)
ARM CYL INDER

T T—AaL Uy

BOOM CYL INDER

REFER TO Fig.37

BT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.79. BOOM(A)

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(F)=

No. Lewv. Parts No. Description
A (B) () O (B ¢
~ e £ (A) 1 1 172162-81100 BOOM A COMPL. 1 1
Fig. 7 BOOM(A) 1-1 1 172162-81101 BOOM A COMPL. 1 1 1 1 1
(A=M00504) (B=M00504)
2 2 172162-81370  BUSH 80X95 2 2 2 2 2
3 2 172162-81380  BUSH 100X50 2 2 2 2 2
g——as 4 2 172162-81430  SEAL, DUST 2 2 2 2 2
2> >——27 5 1 172162-81440 O-RING 2 2 2 2 2
20— é 12 6 1 172147-81961  SPACER 11 1 1 1
g—o 7 1 172147-81961  SPACER 1 1 1 1 1
8 1 172147-81961  SPACER 1 1 1 1 1
ATy by s 9 1 172162-83200  PIN 80X491 COMPL. 11 1 1 1
OFFSET CYL INDER 10 1 172162-83230  SPACER 101 1 1 1
1 1 172162-83240  PIN 100X470 COMPL. 1 1 1 1 1
12 1 172162-83270  PLATE 1 1 1 1 1
13 1 172162-83320  PIN 70X264 COMPL. 1 1 1 1 1
14 1 172162-83350  PIN 70X208 COMPL. 1 1 1 1 1
15 1 172162-83420  PIN 60X298 COMPL. 1 1 1 1 1
16 1 172162-83560  SHIM 4 4
16-1 1 172147-82250  SHIM, 60X110X0.5 3 3 3 3 3
(A=M00550) (B=M00550)
17 1 172162-83570  SHIM 4 4
17-1 1 172147-82230  SHIM, 60X110X1.2 3 3 3 3 3
(A=M00550) (B=M00550)
18 1 172162-83600  SHIM 11 1 1 1
19 1 172162-83610 SHIM 1 1 1 1 1
20 1 22157-140000 WASHER, 14 1 1 1 1 1
BE 21 1 22157-140000  WASHER, 14 1 1 1 1 1
22 1 22157-140000 WASHER, 14 1 1 1 1 1
23 1 22157-140000 WASHER, 14 1 1 1 1 1
24 1 22217-140000  WASHER, SPRING 14 1 1 1 1 1
25 1 22217-140000 WASHER, SPRING 14 11 1 1 1
26 1 22217-140000 WASHER, SPRING 14 11 1 1 1
27 1 22217-140000  WASHER, SPRING 14 2 2 2 2 2
28 1 22217-140000 WASHER, SPRING 14 11 1 1 1
29 1 24761-040000 NIPPLE, GREASE B 1 1
(A=M00504) (B=M00504)
30 1 26116-140352  BOLT, M14X 35 PLATED 1 1 1 1 1
\ 31 1 26116-140352  BOLT, M14X 35 PLATED 1 1 1 1 1
;(’]U"*C;L g 32 1 26116-140352  BOLT, M14X 35 PLATED 11 1 1 1
33 1 26116-140352  BOLT, M14X 35 PLATED 2 2
\‘\l 33-1 1 26116-140452  BOLT, M14X 45 PLATED 2 2 2 2 2
= (A=M00502) (B=M00502)
34 1 26116-140402  BOLT, M14X 40 PLATED 1 1 1 1 1
35 1 172162-61620  COVER, LIGHT 1 1 1 1 1
36 1 22157-100000  WASHER, 10 4 4 4 4 4
37 1 26013-100202  BOLT, M10X 20 4 4 4 4 4
38 1 172162-81000  PLATE 11 1 1 1
(A=M00504) (B=M00504)
38-1 1 172162-81000  PLATE 1 1 1 1 1
(A=M00653) (B=M00653)
BT
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.80. BOOM(B) (BB (RICANOPY BB RAMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B © O B @
80 F—4(B) 1 1 1A1180-59650 BOLT, M12X180 1 1 1 1 1
Fig. BOOM(B) 2 1 172162-81010 ROD COMP.OFFSET 11 1 1 1
3 2 172162-81050 SEAL, DUST 60X75X6 2 2 2 2 2
[lEE g 4 2 172162-81060  BUSH 60X55 11 1 1 1
19 191 5 2 172112-87750  SEAL, DKIY45X55X4 2 2
1 ms = 5-1 2 933126-44500  SEAL, DUST 45X55X4 2 2 2 2 2 R
@@’— 23N (A=M01017) (B=M01017)
! 6 2 933125-30000 BUSH 45 50 1 1 1 1 1
20 gl 7 1 172162-81500 BOOM B COMPL. 1 1 1 1 1
| %6 8 2 172162-81620 BUSH 100X90 4 4
(' 13 8-1 2 172162-81621 BUSH 100X90 4 4 4 4 4 R
(A=M00550) (B=M00550)
9 2 172162-81680 SEAL, DUST 4 4 4 4 4
10 1 172162-81700 BOOM C COMPL. 1 1
10-1 1 172162-81701 BOOM C COMPL. 1 1 1 1 1 N

(A=M00504) (B=M00504)

11 2 172162-81380  BUSH 100X50 2 2 2 2 2
12 1 172147-81961  SPACER 1 1 1 1 1
13 1 172147-81961  SPACER 1 1 1 1 1
14 1  172162-83280  PIN 100X362 COMPL. 1 1 1 1 1
15 1  172162-83310  PLATE 1 1 1 1 1
16 1 172162-83380  PIN 70X290 COMPL. 1 1 1 1 1
17 1 172162-83400  PIN 60X133 COMPL. 1 1 1 1 1
18 1 172162-83440  PIN 60X64 COMPL. 1 1 1 1 1
19 1 172162-83470  PIN 45X120 COMPL. 1 1
19-1 1 172162-83471  PIN 45X120 COMPL. 1 1 1 1 1 F
(A=M01157) (B=M01157)
20 1 172162-83490  SPACER 11
20-1 1 172164-81670  SPACER 1 1 1 1 1 S
(A=M01157) (B=M01157)
21 1 172162-83580  SHIM 3 3 3 3 3
22 1 172162-83590  SHIM, 70X135X1.2 3 3 3 3 3
23 1 172112-87840  SHIM 1 1 1 1 1
24 1 22157-120000 WASHER, 12 1 1 1 1 1
25 1 22157-140000 WASHER, 14 1 1 1 1 1
26 1 22157-140000 WASHER, 14 1 1 1 1 1
27 1 22217-120000 WASHER, SPRING 12 1 1 1 1 1
28 1 22217-140000 WASHER, SPRING 14 1 1 1 1 1
29 1 22217-140000 WASHER, SPRING 14 1 1 1 1 1
30 1 22217-140000 WASHER, SPRING 14 2 2 2 2 2
31 1 24761-040000 NIPPLE, GREASE B 6 6 6 6 6
32 1 24761-040000  NIPPLE, GREASE B 2 2 2 2 2
| 33 1 26116-120302  BOLT, M12X 30 PLATED 1 1 1 1 1
PREVIOUS |  NEW 34 1 26116-140352  BOLT, M14X 35 PLATED 1 1 1 1 1
87 35 1 26116-140352  BOLT, M14X 35 PLATED 1 1 1 1 1
36 1  26116-140352  BOLT, M14X 35 PLATED 2 2
36-1 1  26116-140452  BOLT, M14X 45 PLATED 2 2 2 2 2 N
= " (A=M00502) (B=M00502)
emarks
1)INTERCHANGEABLE BY SIMULTANEOUS 87 1 26716-120002  NUT, M12 2.2 2 2 2
REPLACEMENT WITH REF.NO.20-1 38 1 172122-61521  PLATE 22 W
(172164-81670). (A=M00504) (B=M00504)
2)REF.NO.8 L=10.5,NO.8-1 L=8. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

: (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg80 BOOM(B) (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL GE
No. Lev. Parts No. Description Qty I R
A B () O (E) R
F—A(B) 38-1 1 172122-61521 PLATE 2 2 2 2 2 z
Fig.80 BOOM(B) (A=M00653) (B=M00653)
iare [
PREVIOUS NEW

19 197125

Qlu

PREV|0US NEX
B7

Remarks
1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.20-1

(172164-81670).
2)REF.NO.8 L=10.5,NO.8-1 L=8. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.81. ARM STOPPER

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

No. Lewv. Parts No. Description
A B () DO () (A
o 1 1 194145-04810 WASHER 10 1 1 1 1 1
Ei 8 1 T=LA b /N 2 1 172155-57610 BOLT M10X45 1 1 1 1 1
ig. ARM STOPPER
3 1 172162-85101 PLATE COMP.,SLIDE 1 1
3-1 1 172162-85103 PLATE 1 1
;’m;féa (A=M00536) (B=M00536)
3-2 1 172162-85105 PLATE ASSY, SLIDE 1 1 1 1 1
(A=M00539) (B=M00539)
4 1 172162-85130 ROLLER 1 1 1 1 1
5 1 172162-85140 PLATE 1 1 1 1 1
6 1 172162-85150 ROLLER 1 1 1 1 1
7 1 172162-85160 PIN 40X192.7 1 1
7-1 1 172162-85340 PIN 40X192.7 1 1 1 1 1
(A=M00578) (B=M00578)
8 1 172162-85170 SPRING 1 1 1 1 1
9 1 172162-85180 COLLAR, 17.3X27 1 1 1 1 1
10 1 172162-85190 STOPPER 1 1 1 1 1
11 1 26116-140652 BOLT, M14X 65 PLATED 2 2
11-1 1 26116-140502 BOLT, M14X 50 PLATED 2 2 2 2 2
(A=M00502) (B=M00502)
12 1 172162-85210 PLATE,CAM 1 1 1 1 1
13 1 172162-85220 PROTECTOR 1 1 1 1 1
3 14 1 172162-85230 PLATE, KEEP 1 1 1 1 1
ﬂclous 15 1 26116-160502 BOLT, M16X 50 PLATED 4 4 4 4 4
16 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
17 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4
18 1 22217-140000 WASHER, SPRING 14 2 2 2 2 2
19 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4
20 1 22242-000401 RING, 40 1 1 1 1 1
2 21 1  24351-020400 O-RING 1A 2040 2 2 2 2 2
Ezglous 22 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1
23 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2 2 2
24 1 26116-120202 BOLT, M12X 20 PLATED 4 4 4 4 4
25 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
(A=M00504) (B=M00504)
26 1 24761-020000 NIPPLE, GREASE PT1/8 1 1
26-1 1 933171-13691 PLUG PT1/8 1 1
(A=M00504) (B=M00504)
26-2 1 933171-13691 PLUG PT1/8 1 1
(A=M00620) (B=M00620)
27 1 172162-85270  LINERA 1 1 1 1 1
(A=M00536) (B=M00536)
28 1 172162-85280  LINERB 1 1 1 1 1
(A=M00536) (B=M00536)

BT

Remarks

1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.27(172162-

85270),REF.NO.28(172162-85280). N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.82. ARM

82 7—A
Fig. ARM

P.T.O. H# (723 >)
P.T.0. SPEC. (OPTIONAL)
EP,AYH4% BN

EP. AY SPEC. PREVIOUS

10 10-] -

—<l 26 %

= | |
1 11-1

13

\ \

b

7% \ Ky heyyy
2 @ﬁ“ | INC_BUCKET c¥L[HOER
)
e

\
S

b ) ;7/ /

(N

ISy b
BUCKET

AL RN

BT

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
=

Remarks

1)P.T.O. VALVE SPEC.

2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.11-1
(172164-81670).

M)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO. IS 172162-62360)

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172147-81961  SPACER 1 1 1 1 1
2 1 172162-82100 ARMASSY, 1870 1 1 1
3 2 172147-81450  BUSH 50X80 2 2 2
3-1 2 172147-81451 BUSH 50X75 2 2 2
(A=M00531) (B=M00531)
4 2 172162-82280  BUSH 70-85 2 2 2
5 2 172162-82330  BUSH 50-60 2 2 2
6 2 172162-82340  SEAL, DUST 50X60X6 4 4 4
7 2 172162-82350  SEAL, DUST 2 2 2
8 2 172162-82360 O-RING 2 2 2
9 1 172162-82400  PIN 60X176 COMPL. 1 1 1 1 1
10 1 172162-82420  PIN 50X154 COMPL. 1 1
10-1 1 172162-82421 PIN 1 1 1 1 1
(A=M01157) (B=M01157)
11 1 172162-83490  SPACER 1 1
11-1 1 172164-81670  SPACER 1 1 1 1 1
(A=M01157) (B=M01157)
12 1 172162-83560  SHIM 1 1 1
12-1 1 172147-82250 SHIM, 60X110X0.5 3 3 3 3 3
(A=M00550) (B=M00550)
13 1 172162-83570 SHIM 1 1 1
13-1 1 172147-82230  SHIM, 60X110X1.2 3 3 3 3 3
(A=M00550) (B=M00550)
14 1 22157-120000  WASHER, 12 1 1 1 1 1
15 1 22157-140000 WASHER, 14 1 1 1 1 1
16 1 22217-120000 WASHER, SPRING 12 1 1 1 1 1
17 1 22217-140000  WASHER, SPRING 14 1 1 1 1 1
18 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1
19 1 26116-120302 BOLT, M12X 30 PLATED 1 1 1 1 1
20 1  26116-140352 BOLT, M14X 35 PLATED 1 1 1 1 1
21 1 172162-82950 ARM ASSY, 3RD 1 1 1 1 1
21-1 1 172162-82100 ARM ASSY, 1870 1 1
(D=M01155) (E=M01155)
22 3 172147-81450  BUSH 50X80 1 1 1 1 1
23 3 172162-82280  BUSH 70-85 1 1 1 1 1
24 3 172162-82330  BUSH 50-60 2 2 2 2 2
25 3 172162-82340  SEAL, DUST 50X60X6 4 4 4 4 4
26 3 172162-82350  SEAL, DUST 2 2 2 2 2
27 3 172162-82360  O-RING 2 2 2 2 2
28 1 172162-82500  ARM, BUCKET 1 1 1 1 1
29 1 172162-82510 ARMASSY, BUCKET 1 1 1 1 1
30 1 172162-82530  LINK COMP.,BUCKET 1 1 1 1 1
31 2 172162-82330  BUSH 50-60 2 2 2 2 2
32 2 172162-82340  SEAL, DUST 50X60X6 6 6 6 6 6
33 2 172162-82570  BUSH 50X60 2 2 2 2 2
34 1 172162-83500 PIN 50X245 COMPL. 1 1 1 1 1
35 1 172162-83520 PIN 50X245 COMPL. 1 1 1 1 1
36 1 172162-83540 SHIM 1 1 1 1 1
37 1 172162-83550  SHIM 1 1 1 1 1
38 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2
39 1 933110-86600 NUT, NYLON 24X24 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

H A)=B7(R)CABIN D)=B7(R)EUROPE
Flg-82- ARM EB;:B7ER;CANOPY EE;:B7ER))AMMANN
(C)=B7(R)AUSTRAL F)=
No. Lev. Parts No. Description Qty |
A B © O (B ¢

82 7—A 40 1 933171-29760  WASHER 2 2 2 2 2
Fig. ARM 41-1 1 172162-82360  O-RING 2 2 2 2 2
42 1 172162-82920  PIN 50X342 2 2
43 1 172162-82970  BOLT M12X110 2 2
a4 1 24761-020000  NIPPLE, GREASE PT1/8 2 2
45 1 26716-120002  NUT, M12 4 4

P.T.O. k(73 >)
P

. T.0. SPEC. (OPTIONAL)
EP,AY ik B
EP. AY SPEC. PREVIOUS

f \ 2
21-1
% P \
\
PREVIOUS NEW \ ~
10 10-1 ' 3,22
P i
(Q@j_ Oarg=) L1 \z 5,241
— — 278 s . —6,25
1 1n-1 S oS ™ 8,27-
B¢ @#“ | \\_BUCKET C¥L [hoeR é’ ,/3 7
) ! 7y
KA B e WPV

b ) ;7/ /

39
4
TN
GLA ISy b
BUCKET
AL RN

BT

Remarks
1)P.T.O. VALVE SPEC.

2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REFNO.11-1
(172164-81670).

M)CORRECTION OF PART NUMBER.

(PREVIOUS P/NO. IS 172162-62360) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.83. BUCKET

(A)=B7(R)CABIN
(B)=B7(R)CANOPY
(C)=B7(R)AUSTRAL

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN
(F)=

No. Lewv. Parts No. Description
A (B) () O (B ¢
Iy b 1 1 772162-81400 BUCKET ASSY 1 1 1
Fig. 83 BUCKET 2 2 172162-82600 BUCKET ASSY 1 1
2-1 2 172162-82601 BUCKET ASSY 1 1 1
(A=M00720) (B=M00720)
3 3 172162-82810 BUSH 50-40 4 4 4
30 2714 1 (750)(4%:4&, STANDARD) 4 2 172162-82820  CUTTER, SIDE 1 1 1
4 28 15 (650)(75 772, ATTACHNENT) 5 2 172162-82840  CUTTER, SIDE 1 01 1
21 29 (550)(795% 171, ATTAGHMENT) 6 2 772162-82870  TEETHASSY 4 4 4
7 3  172162-82870 ADAPTER 4 4 4
8 3 172162-82880 POINT 4 4 4
9 3  172162-82890 PIN ASSY, LOCK 4 4 4
10 4  172162-82900 PIN, RUBBER 4 4 4
11 4 172162-82910 PIN 4 4 4
12 2 172162-82930 BOLT M16X 50 PLATED 6 6 6
13 2 172162-82940 NUT 6 6 6
14 2 22217-160000 WASHER, SPRING 16 6 6 6
15 1 772162-81410 BUCKET ASSY 1 1 1
16 2 172162-83100 BUCKET ASSY 1 1
16-1 2 172162-83101 BUCKET ASSY 1 1 1
(A=M00790) (B=M00790)
17 172162-82810 BUSH 50-40 4 4 4
18 2 172162-82820 CUTTER, SIDE 1 1 1
19 2 172162-82840 CUTTER, SIDE 1 1 1
20 2 772162-82870 TEETH ASSY 4 4 4
21 3  172162-82870 ADAPTER 4 4 4
22 3 172162-82880 POINT 4 4 4
23 3 172162-82890 PIN ASSY, LOCK 4 4 4
24 4 172162-82900 PIN, RUBBER 4 4 4
25 4 172162-82910 PIN 4 4 4
26 2 172162-82930 BOLT M16X 50 PLATED 6 6 6
27 2 172162-82940 NUT 6 6 6
28 2 22217-160000 WASHER, SPRING 16 6 6 6
29 1 772162-81420 BUCKET ASSY 1 1 1
30 2 172162-84100 BUCKET ASSY 1 1
30-1 2 172162-84101 BUCKET ASSY 1 1 1
(A=M00790) (B=M00790)
31 3 172162-82810 BUSH 50-40 4 4 4
32 2 172162-82820 CUTTER, SIDE 1 1 1
33 2  172162-82840 CUTTER, SIDE 1 1 1
34 2 772162-82870 TEETH ASSY 4 4 4
: 35 3 172162-82870 ADAPTER 4 4 4
43 T MF 398 ASSY 19" 927 //_,(/‘i‘ 36 3 172162-82880 POINT 4 4 4
w  Lspeamm e wnow " % 4 17206282900  PINRUBBER | s o4
39 4 172162-82910 PIN 4 4 4
40 2 172162-82930 BOLT M16X 50 PLATED 6 6 6
41 2 172162-82940 NUT 6 6 6
42 2  22217-160000 WASHER, SPRING 16 6 6 6
43 1 172162-82920 PIN 50X342 2 2 2
Remarks 44 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
1)ATTACHMENT 45 1 26116-121102 BOLT, M12X110 PLATED 2 2
2)OPTIONAL N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

; (A)=B7(R)CABIN (D)=B7(R)EUROPE
Flg.83. BUCKET (B)=B7(R)CANOPY (E)=B7(R)AMMANN
(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
Ny b 45-1 1 172162-82970 BOLT M12X110 2 2 2 R
Fig 83 BUCKE{f (A=M00639) (B=M00639)
: 46 1 26716-120002 NUT, M12 4 4 4
47 1 772162-81600 CUTTER ASSY, SIDE 1 1 1
(A=*1994.07) (B=*1994.07)
3 2114 1 (T50)(i%. STANDARD) 48 2 172151-86210  CUTTER, SIDE 11 1
it SR e
19 il 49 2 172151-86220 CUTTER, SIDE 1 1 1 w
(A=*1994.07) (B=*1994.07)
50 2 172162-82980 BOLT M16X 35 6 6 6
(A=*1994.07) (B=*1994.07)
51 2 22217-160000 WASHER, SPRING 16 6 6 6
(A=*1994.07) (B=*1994.07)
& T My a3 ASSY 47 vy =T T L
4 SIDE CUTTER ASSY OPTIONAL -~ 7/ &7
Remarks
1)ATTACHMENT
2)OPTIONAL N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.84. BLADE

J—F
Fig. 84 BLADE

TL—Fkyuny
BLADE CYLINDER

B1

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172147-81961 SPACER 2 2 2 2 2
2 1 172162-83560 SHIM 4 4
2-1 1 172147-82250 SHIM, 60X110X0.5 3 3 3 3 3 N
(A=M00550) (B=M00550)
3 1 172162-83570 SHIM 4 4
3-1 1 172147-82230 SHIM, 60X110X1.2 3 3 3 3 3 N
(A=M00550) (B=M00550)
4 1 172162-94100 BLADE ASSY 1 1 1 1 1
5 2 172162-81050 SEAL, DUST 60X75X6 4 4 4 4 4
6 2 172162-81060 BUSH 60X55 2 2 2 2 2
7 1 172162-94270 PIN 2 2 2 2 2
8 1 172162-94280 PLATE,LOCK 2 2 2 2 2
9 1 172162-94290 PIN 2 2 2 2 2
10 1  22157-140000 WASHER, 14 2 2 2 2 2
11 1 22217-140000 WASHER, SPRING 14 2 2 2 2 2
12 1  24761-040000 NIPPLE, GREASE B 2 2 2 2 2
13 1 26013-120302 BOLT, M12X 30 4 4 4 4 4
14 1 26117-140352 BOLT M14X 35 PLATED 2 2 2 2 2
15 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M27601

Fig.85. SAFETY LABEL

BRI
Fig.85 SAFETY LABEL

=

\-7,
=\
T

B

=/

25

NWa

A IR

R FE

ar:

-u.w FERIg

i
b
{
|

[

iN THE OPERATION

BRI EEPLER J
MANUAL CASE B7

(Ay=B7(R)CABIN
(B)=B7(R)CANOPY

(D)=B7(R)EUROPE
(E)=B7(R)AMMANN

(C)=B7(R)AUSTRAL (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172141-03202 LABEL,CAUTION 1 1

2 1 172162-03241 LABEL 1

3 1 172142-03302 LABEL,CAUTION 1 1

4 1 172162-03350 LABEL 1 1

5 1 172964-03370 LABEL 1 1

6 1 172964-03390 LABEL,WARNING 1 1

7 1 172964-03480 TAG ASSY, CAUTION 1 1
7-1 1 172964-03481 TAG ASSY, CAUTION 1 1 N

(A=*1995.06) (B=*1995.06)

8 1 172164-03500 LABEL 1 1

9 1 172164-03510 LABEL 1 1

10 1 172164-03520 LABEL,DANGER 1 1

11 1 172164-03530 LABEL,WARNING 1

12 1 172164-03540 LABEL 1 1

13 1 172164-03560 LABEL 1 1

14 1 172964-03610 LABELA 1 1

15 1 172165-03661 LABEL,DANGER 1 1

16 1 172519-04180 LABEL,WARNING 1 1

17 1 172519-04290 LABEL,WARNING 1 1

18 1 172519-04300 LABEL 1 1

Remarks
72164368

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101504-55101
101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
104200-92350
105430-55070
110250-55610
119005-12510
119005-12570
119129-12210
119129-12500
119129-13500
119129-13520
119129-44500
119247-77100

121120-44800
121250-49121
121256-44600
121257-55720
121257-55731
121422-12580
121450-44531
121450-49100
121450-49110
121470-44581
121820-12590
121872-12700
123682-44210
124064-55510
124450-44550
124450-44560
124550-77030
124610-12630
124764-44810
124764-44920
124766-59050

129335-55700
129400-13201
129432-77100
171064-44510
171064-44520
171081-55910
171301-92750

™ >

Parts No.

172111-16890
172112-16201
172112-16650

172112-38111
172112-69790
172112-74971
172112-75770
172112-75780
172112-77360

172112-77480
172112-77660
172112-87750
172112-87840
172116-45940
172116-46630
172116-75850
172122-05100
172122-05101
172122-05410
172122-05420
172122-05430
172122-05440
172122-05450
172122-13310
172122-14300
172122-14610
172122-16570
172122-16590

172122-17190

172122-37843

172122-45830
172122-46590

172122-47250

Ref. No.

10
4
11
12
17
11
12
13
10
2
3
20
5

NN
APRPOWUINEF

N
NNONRPEFRPROOBRMWDNDNDDN

Parts No.

172122-55061
172122-61521

172122-70260
172122-70410
172122-70530
172122-73430
172122-73620
172122-73860
172122-73870
172122-73890
172122-75331
172122-75620
172122-75630
172122-76131
172122-79890

172123-76120

172124-13500
172124-17630
172124-17640
172124-37120

172124-37160

172124-46200

172124-70020
172124-70030

Fig. No.

74
75

76

77

Parts No.
172124-70030
172124-70390
172125-03950

172125-76900
172126-16540

172126-65500
172126-65571
172131-03670

172131-73130
172132-76300
172137-12270
172137-16560
172137-45080
172137-46040
172137-46820
172137-62970

172137-66230

172137-69850

172141-03170

172141-03202

172141-03250

172141-03360

Fig. No.

56

OCOUDDWNRFPWROANDWNE

-1
-1




Parts No. Index

Parts No.

172141-03440
172141-03710

172141-14250
172141-14251
172141-14260
172141-17150
172141-17160
172141-17161
172141-17190
172141-17211
172141-17230
172141-37140

172141-41340
172141-41360

172141-41370

172141-50890
172141-76060
172141-76090

172141-76180

172141-76200
172141-77800
172142-03302
172142-03350
172142-14610

172142-41740
172142-76180

Fig. No.

Ref. No.

16
26
23
9
9
10

a1
OFRPO~NWEFENNOAND

Parts No.
172142-76240

172142-76250
172142-76940
172142-76950
172142-77100

172142-77101
172142-77110
172142-77120
172142-77130
172142-77140
172142-77150

172142-77811
172143-03180
172143-03240
172145-76180

172145-76190

172145-76200

172146-03140

172146-03320
172146-41320
172146-45691
172146-61280
172146-65750
172146-65760
172146-82910
172147-03340
172147-70220

172147-70470
172147-70500

172147-70520
172147-73800
172147-73810
172147-73830
172147-73850
172147-73880
172147-76750
172147-76760
172147-76770

Ref. No.

-1
-2

-1A
-1A

Parts No.

172147-76780
172147-76840
172147-77800
172147-78780
172147-81450

172147-81451
172147-81961

172147-82230

172147-82250

172148-70340

172148-76740

172149-42720
172149-42920
172149-64360
172150-42600
172150-42640
172151-03451
172151-03530

172151-03550

172151-17100
172151-45010
172151-45030
172151-45040
172151-45320
172151-45460
172151-72240

172151-72270

172151-74600
172151-74610
172151-74611
172151-74700
172151-74710
172151-74720

. No.

Parts No.

172151-74730
172151-74740
172151-74750
172151-74760

172151-74770
172151-74860
172151-74870
172151-74880
172151-74890
172151-74900
172151-74910
172151-74920
172151-74930
172151-74940
172151-74950
172151-74960
172151-74970
172151-74980
172151-74990
172151-76030

172151-76040

172151-76050
172151-76060
172151-76070
172151-76160
172151-76180
172151-76650

172151-76651
172151-76660
172151-76670
172151-76680
172151-76690
172151-86210
172151-86220
172155-03310

172155-03790
172155-57610
172155-71200
172158-74800
172158-74850
172162-03090
172162-03110

-1
-2




Parts No. Index

Parts No.
172162-03110

172162-03120

172162-03130

172162-03140

172162-03141

172162-03150
172162-03160

172162-03161

172162-03180

172162-03190

172162-03200
172162-03201

172162-03202

Fig. No.

3
4
20

WNPFRPWRPRWRPRNOUNRPOUNRFRPOORWNPRPWRWROORMWNEPWE

Ref. No.

2

= 2
NOOORRMUIIODOOOWOONNNWOOOOOORMNDMARMRMWRWWWWNNN

11

-1
-1
-2

Parts No.
172162-03202

172162-03210
172162-03220

172162-03221
172162-03222

172162-03230
172162-03231
172162-03232

172162-03240

172162-03241

172162-03250

172162-03260

172162-03261

172162-03270
172162-03280
172162-03310
172162-03320
172162-03330
172162-03340
172162-03350

172162-03360

172162-03500

Fig. No.

N

N

BN [se}

ONDBWONRFRPOORARNOOODOOOOUIUIOUTAWNRFRPWRNOOUORWNRPONNNREPRAROWWOUOUNRENRLOOD

(0]

N

Ref. No.

10

14

-1
-2

Parts No.
172162-03510

172162-08100
172162-11300
172162-11320
172162-11500
172162-11550
172162-11560
172162-12100

172162-12110
172162-12210
172162-12300
172162-12340
172162-12380
172162-12400
172162-12470
172162-12480
172162-12490
172162-13100
172162-13140
172162-13170
172162-13180
172162-13190
172162-13200
172162-13280
172162-13281
172162-13300
172162-13410
172162-13420
172162-13480
172162-13570
172162-13600
172162-13630
172162-13650
172162-13670
172162-13680
172162-13710
172162-13711
172162-13730
172162-13760
172162-13770
172162-13780
172162-13810
172162-13830
172162-13860
172162-13870
172162-13880
172162-13900
172162-13920

Fig. No.

2

N
[e)]

N
© 00 0000 O

© © O WO

Ref. No.

42

NN

-1
-2

Parts No.

172162-13930
172162-13960
172162-14180
172162-14190
172162-14200
172162-14210

172162-14220
172162-14230
172162-15100
172162-15200
172162-15260
172162-15290
172162-15300
172162-15310
172162-15320
172162-15330
172162-15340
172162-15350
172162-16100
172162-16110
172162-16120
172162-16200
172162-16250
172162-16300
172162-16301
172162-16500
172162-16501
172162-16510
172162-16511
172162-16520
172162-16521
172162-16522
172162-16530
172162-16540
172162-16541
172162-16550
172162-16551
172162-16560

172162-16570
172162-16600
172162-16700
172162-16710
172162-16720
172162-16730
172162-16740
172162-17100

N =

PP

w =
NO~NOOUOTAROORPNNODOPRWWWNNRPEPEPPRPWONWONPFPOOOONOUIRAWNOONDN




Parts No. Index

Parts No.

172162-17101
172162-17120
172162-17130
172162-17200
172162-17300

172162-17310
172162-17320
172162-17330

172162-17400
172162-17410
172162-17500

172162-17540
172162-17560

172162-17600
172162-17601
172162-17610
172162-17620
172162-17640
172162-17650
172162-17670
172162-17800
172162-17810
172162-17820
172162-17850
172162-18000
172162-18010
172162-18020
172162-18030
172162-18040
172162-18050
172162-18060
172162-18070
172162-18100
172162-18110
172162-18120
172162-18130
172162-18140
172162-18150
172162-18160
172162-18170
172162-18180
172162-18190
172162-18200

Parts No.

172162-18240
172162-18260
172162-18280
172162-18290
172162-18300
172162-18340
172162-18350
172162-18360
172162-18370
172162-18380
172162-18390
172162-18400
172162-18410
172162-18420
172162-18430
172162-18450
172162-18500
172162-18580
172162-18590
172162-18640
172162-18650
172162-18750
172162-18760
172162-18770
172162-18780
172162-18830
172162-18840
172162-29100

172162-37100
172162-37130

172162-37140
172162-37150

172162-37160
172162-37170

172162-37180

172162-37300

172162-37330

172162-37360

172162-37400

'_\
[@NepR{oNé) oo N

e
~NNN O

Parts No.
172162-37520

172162-37530
172162-37540
172162-37700
172162-37770
172162-37800
172162-37810

172162-38100
172162-38110
172162-38120
172162-38130
172162-38140

172162-38150

172162-38160
172162-38170

172162-38180
172162-38190

172162-38200
172162-38210

172162-38220

172162-38230

172162-38250
172162-38600
172162-45100
172162-45101
172162-45120
172162-45121
172162-45140
172162-45190
172162-45210
172162-45280
172162-45290
172162-45310
172162-45390
172162-45391
172162-45740

29

29
29

29
29

-1
-2

Parts No.

172162-45800
172162-46100
172162-46130
172162-46160
172162-46170
172162-46190
172162-46200
172162-46210
172162-46220
172162-46300
172162-46330
172162-46360
172162-46380
172162-46400
172162-46401
172162-46430
172162-46460
172162-46490
172162-46500
172162-46510
172162-46511
172162-46520
172162-46600
172162-46630
172162-46640
172162-46660
172162-46690
172162-46700
172162-46710
172162-46720
172162-46730
172162-46800
172162-46830
172162-46840
172162-46841
172162-46900
172162-46940
172162-46950
172162-46960
172162-46970
172162-50100
172162-50800
172162-53280
172162-53290
172162-53300
172162-53330
172162-53350
172162-53360
172162-54100
172162-54101

Fig. No.

30
36
36
36

Ref. No.

QOO ~NOONOD

el

-1
-1




Parts No. Index

Parts No.

172162-54102
172162-54103
172162-57600
172162-57650
172162-57660
172162-61100
172162-61101
172162-61120
172162-61130
172162-61190
172162-61230
172162-61250
172162-61260
172162-61280
172162-61290
172162-61300
172162-61330
172162-61340
172162-61380
172162-61390
172162-61400
172162-61410
172162-61411
172162-61412
172162-61420
172162-61430
172162-61440
172162-61441
172162-61500
172162-61510
172162-61520
172162-61550
172162-61560
172162-61570
172162-61580
172162-61590
172162-61600
172162-61610
172162-61620
172162-61650
172162-61690

172162-61700

172162-61720

172162-61730

Ref.

e
PR oO~NO G

O©CoO~NOUIAWN

-1
-2

Parts No.

172162-61740
172162-61770
172162-61780
172162-61790
172162-61810
172162-61820
172162-61830
172162-61831
172162-61850
172162-61870
172162-61880
172162-61920
172162-61930
172162-61950
172162-62100
172162-62102
172162-62103
172162-62350
172162-62360
172162-62370
172162-62380
172162-62410

172162-62440

172162-62460
172162-62470
172162-62500
172162-62540
172162-62550
172162-62600
172162-62800
172162-62811
172162-62830
172162-62850

172162-63200
172162-63201
172162-63300
172162-63301
172162-63302
172162-63310

172162-63330
172162-63460
172162-64200
172162-64210
172162-64220
172162-64230
172162-64240

-1
-2

-1
-2

Parts No.

172162-64250
172162-64260
172162-64270
172162-64280
172162-64310
172162-64320
172162-64330
172162-64380
172162-65100
172162-65101
172162-65102
172162-65390
172162-65440
172162-65540
172162-65630
172162-65650
172162-65660
172162-65670
172162-65671
172162-65700
172162-65800

172162-67100
172162-67110
172162-67120
172162-67130
172162-67140
172162-67150
172162-67160
172162-67170
172162-67180
172162-67190
172162-67200
172162-67210
172162-67230
172162-67240

172162-67250
172162-67400

Ref. No.

-1
-2

Parts No.

172162-67400
172162-67580

172162-67590
172162-67600
172162-67610

172162-67960
172162-67980
172162-67990
172162-68030
172162-68050
172162-68060
172162-68070
172162-68080
172162-68100
172162-68101
172162-68280
172162-68290
172162-68330
172162-68370

172162-68380
172162-68400
172162-68401
172162-68620
172162-69010
172162-69011
172162-69020
172162-69030
172162-69040
172162-69050
172162-69060
172162-69070
172162-69080

172162-69090
172162-69100

172162-69110

-1
-2




Parts No. Index

Parts No.
172162-69120

172162-69130

172162-69160
172162-69161

172162-69170
172162-69180
172162-69200
172162-69420
172162-69430
172162-69440
172162-69450
172162-69460
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69530
172162-69540
172162-69550
172162-69560
172162-69570
172162-69580
172162-69600

172162-69601
172162-69710
172162-69720
172162-69730

172162-69731

172162-69740

172162-69750

172162-69760
172162-69770

172162-69800

-1

-1
-1

Parts No.

172162-69800
172162-69830

172162-69850
172162-69870

172162-69900
172162-69901
172162-69910
172162-69911
172162-69920
172162-69930

172162-69940

172162-69950
172162-69960
172162-69970

172162-69980
172162-69990
172162-70100
172162-70110
172162-70120
172162-70160
172162-70170
172162-70230
172162-70240
172162-70280
172162-70290
172162-70300
172162-70310
172162-70320
172162-70330
172162-70370
172162-70380
172162-70400
172162-70410
172162-70420
172162-70440
172162-70450
172162-70460
172162-70480
172162-70490
172162-70500
172162-70510
172162-70520
172162-70530
172162-70540

Parts No.

172162-70580
172162-70590
172162-70600
172162-70610
172162-70620
172162-70630
172162-70640
172162-70660
172162-70670
172162-70680
172162-70770
172162-70780
172162-70790
172162-70800
172162-70810
172162-70830
172162-70880
172162-70900
172162-71100
172162-71200
172162-71210
172162-71220
172162-71300
172162-71400
172162-71420
172162-71450
172162-71460
172162-71470
172162-71480
172162-71490
172162-71500
172162-71510
172162-71520
172162-71530
172162-71540
172162-71550
172162-71560
172162-71570
172162-71580
172162-71590
172162-71660
172162-71670
172162-71680
172162-71690
172162-71700
172162-71710
172162-71720
172162-71730
172162-71750
172162-71770

Parts No.

172162-71780
172162-71790
172162-71800
172162-71810
172162-71820
172162-71830
172162-71850
172162-71860
172162-71870
172162-71880
172162-71900
172162-71910
172162-71920
172162-71940
172162-71960
172162-71970
172162-72020
172162-72030
172162-72040
172162-72050
172162-72100
172162-72110
172162-72140
172162-72180
172162-72210

172162-72230
172162-72240
172162-72250

172162-72300
172162-72301
172162-72310
172162-72311
172162-72360
172162-72390

172162-72400
172162-72420
172162-72430
172162-72450
172162-72460
172162-72470
172162-72480
172162-72490
172162-72500
172162-72510
172162-72520

NN
PRPRPRPOOORAONOBRADN




Parts No. Index

Parts No.

172162-72550
172162-72570

172162-72580
172162-72600
172162-72610

172162-72620

172162-72630
172162-72640

172162-72650
172162-72660
172162-72670
172162-72680
172162-72690
172162-72700
172162-72710
172162-72800
172162-72820
172162-72830
172162-72850
172162-72860
172162-72870
172162-72880
172162-72890
172162-72900
172162-72910
172162-72920
172162-72930
172162-72950
172162-72960
172162-73100
172162-73101
172162-73110
172162-73160
172162-73170
172162-73180
172162-73220
172162-73250
172162-73300
172162-73310
172162-73320
172162-73330
172162-73350
172162-73470
172162-73510
172162-73550
172162-73570

Fig. No.

51
51

Ref. No.

BN

Parts No.

172162-73590
172162-73591

172162-73620
172162-73630
172162-73640
172162-73650
172162-73660
172162-73700
172162-73710
172162-73720
172162-73721
172162-73740
172162-73750
172162-73760
172162-73800
172162-73810
172162-73840
172162-73860
172162-73890
172162-73910
172162-73930
172162-73931
172162-73951

172162-73960
172162-73970
172162-74100
172162-74110
172162-74111
172162-74120

172162-74130
172162-74140
172162-74210
172162-74300
172162-74310
172162-74320

172162-74340
172162-74350
172162-74360
172162-74380
172162-74390
172162-74400
172162-74410
172162-74420
172162-74430

Fig. No.

48
48

. No.

-1
-1

Parts No.

172162-74440
172162-74450
172162-74470
172162-74480
172162-74500
172162-74520
172162-74530
172162-74550
172162-74560
172162-74580
172162-74590
172162-74610
172162-74620
172162-74630
172162-74640
172162-74650
172162-74720
172162-74730
172162-74800
172162-74801
172162-74890
172162-74900
172162-74910
172162-74920
172162-74930
172162-74940
172162-74950
172162-74951
172162-74960
172162-75290
172162-75300
172162-75360
172162-75370
172162-75371
172162-75372
172162-75380
172162-75440
172162-76100
172162-76110

172162-76120
172162-76130
172162-76140
172162-76150
172162-76160
172162-76170
172162-76180

172162-76190

OhrhDhOUOTWOANANW

-2

Parts No.

172162-76200
172162-76260
172162-76270
172162-76300
172162-76310
172162-76320

172162-76331
172162-76360
172162-76370
172162-76371
172162-76380

172162-76390
172162-76391
172162-76400
172162-76420
172162-76440
172162-76442
172162-76460
172162-76480
172162-76481
172162-76500
172162-76520
172162-76600
172162-76601
172162-76602
172162-76620
172162-76640
172162-76641

172162-76680
172162-76690
172162-76700
172162-76750
172162-76770

172162-76780
172162-76810
172162-76850

172162-77810
172162-77820
172162-78090
172162-78100
172162-78110
172162-78120
172162-78130
172162-78140
172162-78150

-1
-2

-2
-1
-1




Parts No. Index

Parts No.

172162-78160
172162-78170
172162-78180
172162-78190
172162-78200
172162-78210
172162-78220
172162-78230
172162-78240
172162-78250
172162-78260
172162-78270
172162-78280
172162-78290
172162-78300
172162-78310
172162-78320
172162-78330
172162-78340
172162-78350

172162-78360

172162-78370
172162-78380
172162-78390
172162-78400
172162-78420
172162-78450
172162-78460
172162-78470
172162-78480
172162-78490
172162-78500
172162-78510
172162-78520
172162-78530
172162-78540
172162-78550
172162-78551
172162-78560
172162-78570
172162-78580
172162-78581
172162-78600
172162-78601
172162-78610
172162-78620
172162-78630

Parts No.

172162-78660
172162-78680
172162-78700
172162-78701
172162-78720
172162-78730
172162-78740

172162-78750
172162-78760

172162-78761
172162-78770
172162-78771
172162-78780

172162-78781

172162-78790
172162-78791
172162-78800
172162-78801
172162-78810
172162-78811
172162-78820
172162-78821
172162-78830
172162-78840
172162-78850

172162-78860
172162-78870
172162-78871
172162-78880
172162-78890
172162-78900
172162-78901
172162-78910
172162-78911
172162-78920
172162-78930
172162-78931
172162-78940
172162-78941
172162-78950
172162-78951
172162-78960
172162-78961
172162-78970

Parts No.
172162-78971

172162-78980
172162-78981
172162-78990

172162-79100
172162-79101
172162-79110
172162-79111
172162-79120
172162-79121
172162-79130
172162-79131
172162-79140

172162-79141

172162-79150
172162-79160
172162-79161
172162-79170
172162-79171
172162-79180
172162-79181
172162-79190
172162-79191
172162-79200

172162-79230
172162-79231
172162-79240
172162-79241
172162-79250
172162-79260
172162-79270
172162-79280
172162-79320
172162-79331

172162-79500
172162-79510
172162-79520
172162-79530

172162-79531
172162-79540
172162-79541

172162-79550

-1
-2

-1
-1

Parts No.

172162-79550
172162-79551
172162-79560
172162-79561
172162-79570

172162-79590
172162-79591
172162-79600
172162-79601
172162-79610
172162-79611
172162-79620
172162-79621
172162-79630
172162-79631
172162-79970

172162-81000

172162-81010
172162-81050

172162-81060

172162-81100
172162-81101
172162-81370
172162-81380

172162-81430
172162-81440
172162-81500
172162-81620
172162-81621
172162-81680
172162-81700
172162-81701
172162-82100

79

80
54

[l =
NOOWWOWONURARWNRERODM

N
=




Parts No. Index

Parts No.
172162-82280

172162-82330

172162-82340

172162-82350
172162-82360
172162-82400
172162-82420
172162-82421
172162-82500
172162-82510
172162-82530
172162-82570
172162-82600

172162-82601
172162-82810

172162-82820

172162-82840

172162-82870

172162-82880

172162-82890

172162-82900

172162-82910

172162-82920

172162-82930

Fig. No.

82

82

82

82

82

83

83

83

83

83

83

82

83

Ref. No.

4
23
5
24
31
6
25
32
7
26
8
27
41

Parts No.

172162-82930
172162-82940

172162-82950
172162-82970

172162-82980
172162-83100
172162-83101
172162-83200
172162-83230
172162-83240
172162-83270
172162-83280
172162-83310
172162-83320
172162-83350
172162-83380
172162-83400
172162-83420
172162-83440
172162-83470
172162-83471
172162-83490

172162-83500
172162-83520
172162-83540
172162-83550
172162-83560

172162-83570

172162-83580
172162-83590
172162-83600
172162-83610
172162-84100
172162-84101
172162-85101
172162-85103
172162-85105
172162-85130
172162-85140
172162-85150
172162-85160
172162-85170

Fig. No.

83
83

Ref. No.

Parts No.

172162-85180
172162-85190
172162-85210
172162-85220
172162-85230
172162-85270
172162-85280
172162-85340
172162-94100
172162-94270
172162-94280
172162-94290
172164-03500

172164-03510

172164-03520

172164-03530

172164-03540

172164-03560

172164-17140
172164-74560
172164-74610
172164-74620
172164-74630
172164-74650
172164-81670

172165-03471

172165-03661

172165-18210
172165-45070
172165-45071
172165-45080
172165-45081

-1
-1

-1
-1
-1
-1

-1
-1
-1

-1
-2
-1
-2

Parts No.

172165-63650
172165-75450
172165-75460
172165-75481
172168-65790

172171-03700
172171-03710
172171-03720
172171-03740
172171-03750
172171-03760
172171-03770
172171-03780
172171-03790
172171-03810
172176-07330
172183-03250

172183-75750
172212-61230
172310-16080
172312-17250
172312-22350
172312-74700
172312-75130
172312-76190

172511-03250

172519-03150

172519-03290

172519-03680

172519-04180

N
NORARWNRERPAWNRFRPROUODMWNREFPROOR~AW




Parts No. Index

Parts No.
172519-04180

172519-04290

172519-04300

172519-63240

172614-47550
172638-73620

172725-16380
172730-75140

172732-76100

172732-76101

172734-41300

172964-03370

172964-03390

172964-03480

172964-03481
172964-03610

194065-41210
194145-04810
194150-21910
194150-24270

194200-37780

Fig. No.

4
85
2
4
85
2
4
85
20
39

. No.

-1
-1
-2
-2
-1

-1
-1

Parts No.
194250-51660

194278-41160
194278-41210
194440-51620

194464-52190

194630-42120

194630-62360
194940-51450
194940-61790
197821-88070
197821-88380
198325-87110
198325-87200
198440-41110
198440-41130
198440-41170
1A1040-43900
1A1040-45890

1A1040-56900

1A1040-66000
1A1180-59650
1A1380-62480
1C6281-52310

1E6451-77620
1E8080-79430
1E8080-79450
1E8080-79470
1E8080-79480
22117-100000
22134-240000
22137-050000

22137-060000

Parts No.
22137-060000

22137-080000

22137-100000

Fig. No.

16

42

43

Parts No.
22137-100000

22137-120000

22137-160000

22137-200000
22157-060000

22157-080000

22157-100000

22157-120000

22157-140000

22190-060000
22190-080000

22217-040000
22217-050000

22217-060000




Parts No. Index

Parts No.
22217-060000

22217-080000

Fig. No.

42
43
46

11

12
13
15
16
18
20

21
22

40

Parts No.
22217-080000

22217-100000

Fig. No.

40
41

42

43

Ref. No.

Parts No.
22217-100000

22217-120000

22217-140000

Fig. No.

38

41

80

Parts No.
22217-140000

22217-160000

22217-200000

22242-000170
22242-000200
22242-000300

22242-000350

22242-000400

22242-000401
22242-000700
22252-000280
22252-000300
22252-000720

22252-000750
22252-000850

22351-035032
22351-040010
22351-040025

22351-040040
22351-050010
22351-050012
22351-060032
22417-160160

Fig. No.

Ref. No.

18
17
11

-1F
-1F




Parts No. Index

Parts No.
22417-200160

22417-250250
22512-050160
22857-300050

22857-400100

22857-400120

22867-300080

22867-400100
23000-013000
23000-022000
23000-041000

23000-048000
23000-070000

23000-080000
23000-090000
23010-014000
23010-050000
23065-070225
23080-010000
23080-013000
23111-030000
23391-020000

23391-030000

23391-040000

Parts No.

23391-040000
23393-020000
23393-030000

23393-040000

23394-020000
23394-030000
23418-060000
23446-050000
23490-200002
23871-010000

23871-020000
23871-030000

23871-040000
23871-060000

23897-060002
24101-062074

24104-062033
24190-100001
24311-000140
24311-000160
24311-000180

24311-000200

24311-000210

24311-000220
24311-000280
24311-000380
24311-000650

24311-000800
24311-001000
24311-240100

24315-000110

Ref. No.

2
24
20

Parts No.
24315-000110

24315-000140

24315-000160
24315-000180

24315-000200
24315-000210

24315-000220
24315-000240

Fig. No.

69

76

77

-1
-1

-1
-1

Parts No.
24315-000240

24321-000400

24321-000600
24321-000650
24321-000700
24321-000800
24321-000950

24321-001350
24321-001900
24325-000250
24325-000300
24325-000350
24325-000550

24325-000600
24341-000300
24341-000800
24351-020400
24761-020000

24761-040000

Fig. No.

70

73
27

28

-1
-1




Parts No. Index

Parts No.

24761-040000
24761-050000

26013-060202
26013-060252
26013-060302
26013-060352
26013-060402

26013-060502
26013-080162

26013-080202

26013-080252

26013-080502
26013-080552
26013-100162
26013-100202

26013-100252

26013-100302

Fig. No.

Ref. No.

Parts No.
26013-100302
26013-100352
26013-100402
26013-100452
26013-120252

26013-120302

26013-120352

26013-120452
26013-120502
26022-040102
26022-040162
26022-050102
26022-050162
26022-060122

26022-060202
26022-080162

26051-080002

26106-100402
26116-060122

26116-060202

26116-060304
26116-080122

26116-080162

Parts No.
26116-080162

26116-080202

26116-080252

26116-080254

Fig. No.

40
41

42

43

Parts No.

26116-080254
26116-080354

26116-080404
26116-080554

26116-080702
26116-100162

26116-100202

26116-100252

Fig. No.

36

19

20
38

Ref. No.




Parts No. Index

Parts No.

26116-100252
26116-100402
26116-100452
26116-100552
26116-100852
26116-101052
26116-120202

26116-120302

26116-120452
26116-120552
26116-120602
26116-120652

26116-121002
26116-121102
26116-140302
26116-140352

26116-140402

26116-140452

26116-140502
26116-140552

26116-140652
26116-160252
26116-160302
26116-160352
26116-160402
26116-160452

26116-160502
26116-160702

26116-161102
26116-200402

-1
-1
-1

Parts No.

26116-200402
26117-140352
26346-100002
26347-100002
26450-060102
26450-060122
26450-060162

26450-060202
26450-060252
26450-080252
26450-120302
26450-120952
26557-050122
26557-060102
26557-060122

26557-060162

26557-080102
26557-080162
26559-050162

26577-040082
26577-050122
26577-080202

26579-050162
26587-040062
26587-080162

26589-040202
26589-060162

26589-080122

26647-060202
26666-100002
26668-080002

Parts No.

26706-080002
26716-050002
26716-060002
26716-080002

26716-100002

26716-120002

26736-140002
26756-060002

26756-080002
26757-120002
26979-080102
28110-080100
28110-120140
28110-170190

28110-220240
28110-270300
28110-320360
28150-080000
28227-271400
28230-120250
29220-788200
29411-050000
29411-100000
29411-150000

Fig. No.

49
39
34

8
12
14

22
23
31

Parts No.

29411-150000
772162-03100
772162-03101

772162-03102
772162-03110
772162-03111

772162-03112
772162-03150
772162-03170
772162-05100
772162-14100
772162-17600
772162-17800
772162-37100
772162-37110
772162-37300

772162-37310
772162-37500

772162-46100
772162-46101
772162-68000
772162-68001
772162-68100
772162-68101
772162-68400

772162-68401

772162-68410
772162-69200

772162-69210
772162-75100
772162-75101
772162-81400
772162-81410
772162-81420
772162-81600
772162-82870

794275-41200
933110-00100
933110-00301

Fig. No.

16
1

~NOOPRBRWWNNPE

Ref.

ARPRPRPRRPRRPRPRPRPRPRPRRPRRPPRPRPRLO

w

w

w




Parts No. Index

Parts No.

933110-00301
933110-05300
933110-09700
933110-09701
933110-09800
933110-09801
933110-54100

933110-86600
933110-90000
933110-90600
933112-00500

933112-45300
933112-50700
933112-52100
933112-52400

933112-52500
933113-05150

933113-05160
933113-15000

933113-15900
933125-30000
933126-00500

933126-44500
933126-50500

933138-12101

933147-03400
933147-08501
933152-02900
933152-09280

933155-09670
933160-02760
933168-14170
933168-55770

Fig. No.

46
16

Parts No.
933168-55770

933171-00470
933171-13691

933171-15710
933171-15801
933171-18390
933171-20390
933171-23042
933171-23062
933171-29760
X7008002700

Fig. No.

25
30

81

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN,NOT TRIM)
	2.LABEL(CABIN,WITH TRIM)
	3.LABEL(CANOPY,NOT TRIM)
	4.LABEL(CANOPY,WITH TRIM)
	5.LABEL(AS)
	6.LABEL(EP,AY)
	7.TOOL
	8.AIR INTAKE & EXHAUST PIPE
	9.ACCELERATOR
	10.ENGINE MOUNT
	11.RADIATOR, MOUNT & LINE
	12.COOLING FAN
	13.FUEL TANK & FUEL LINE
	14.BATTERY
	15.ELECTRIC PART(WIRING:CABIN,CANOPY)
	16.ELECTRIC PART(EQUIPMENT:CABIN,CANOPY)
	17.ELECTRIC PART(CABIN)
	18.RADIO
	19.HEATER
	20.COOLER(COVER RELATED)
	21.COOLER(COMPRESSOR RELATED)
	22.COOLER(CONDENSER RELATED)
	23.COOLER(CABIN ROOF INNER RELATE
	24.COOLER(PIPING)
	25.COOLER(ELECTRIC PART)
	26.COOLER(CABIN INTERIOR OTHERS)
	27.ROLLER&ADJUST(IRON CRAWLER SPEC.)
	28.ROLLER&ADJUST(RUBBER CRAWLER SPEC.)
	29.CRAWLER(450)
	30.CONTROL EQUIP.(STAND&OPE LEVER)
	31.CONTROL EQUIP.(DRIVE)
	32.CONTROL EQUIP.(BLADE)
	33.CONTROL EQUIP.(OFFSET)
	34.CONTROL EQUIP.(DRIVE 2ND SW.P)
	35.CONTROL EQUIP.(CUT OFF)
	36.CONTROL EQUIP.(P.T.O.)
	37.FRAME & TURNING BEARING
	38.FRAME COVER
	39.STEP & INSTRUMENT PANEL
	40.SEAT & SEAT MOUNT
	41.BONNET
	42.CANOPY
	43.CABIN(BODY)
	44.CABIN(BODY)(COOLER SPEC.)
	45.CABIN(SASH & GLASS)
	46.CABIN DOOR
	47.CABIN REMODELING
	48.MAIN HYD.OIL PUMP & JOINT
	49.HYD.OIL PUMP(P.T.O.)
	50.FAN MOTOR
	51.BOOM CYLINDER
	52.ARM CYLINDER
	53.BUCKET CYLINDER
	54.OFFSET CYLINDER
	55.BLADE CYLINDER
	56.DRIVING MOTOR
	57.TURNING MOTOR & BLAKE TIMER
	58.SWIVEL JOINT
	59.CONTROL VALVE
	60.CONTROL VALVE
	61.OFFSET VALVE
	62.VALVE MOUNT
	63.REMOTE CONTROL VALVE
	64.ROTARY V.(MULTI CHANGE)(OPTIONAL)
	65.HYD. OIL TANK & L. O. COOLER
	66.HYD.OIL PIPING(TANK-PUMP-VALVE)
	67.HYD.OIL PIPING(VALVE-BOOM)
	68.HYD.OIL PIPING(VALVE-T.,S)
	69.HYD.OIL PIPING
	70.HYD.OIL PIPING(RETURN)
	71.HYD.OIL PIPING(TRACK FRAME)
	72.HYD.OIL PIPING(BOOM)
	73.HYD.OIL PIPING(3RD)(OPTIONAL)
	74.CONTROL PIPING(PILOT V.-PLATE)
	75.CONTROL PIPING(PLATE-VALVE)
	76.CONTROL PIPING(P.V.-CHANGE V.)
	77.CONTROL PIP.(CHANGE V.-CONT.V.)
	78.GREASING
	79.BOOM(A)
	80.BOOM(B)
	81.ARM STOPPER
	82.ARM
	83.BUCKET
	84.BLADE
	85.SAFETY LABEL
	Parts No. Index

